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CERTIFICATE OF COMPLIANCE

according to
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Part 15 Subpart E
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The measurements shown in this test report were made in accordance with the procedures
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and Regulations Part 15 Subpart E (2003).

The test was carried out on Dec. 12, 2007 at Exclusive Certification Corp.

Signature
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1. Report of Measurements and Examinations

1.1. List of Measurements and Examinations
For Frequency 5.15GHz ~ 5.25GHZ

Applied Standard : FCC Part 15, Subpart E (Section 15.407)
FCC Rule . Description of Test Result
15.407(b)(5) . Conducted Emission Pass
15.407(b/1/2/3)(b)(5) |. Radiated Emission Pass
15.407(a/1/2/3) . Peak Transmit Power Pass
15.407(a)(6) . Peak Power Excursion Pass
15.407(a/1/2/3) . Peak Power Spectral Density Pass
15.407(qg) . Frequency Stability Pass

o
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2. Test Configuration of Equipment under Test
2.1. Feature of Equipment under Test

* Complies with the IEEE 802.11a Orthogonal Frequency Division Multiplex (OFDM) and pre-11n
draft standard

* Complies with IEEE 802.3, IEEE802.3u

* Supports data rate at 6,9,12,18,24,36,48 and 54Mbps data rate on IEEE802.11a of
wireless interface and pre-11n MIMO technology data throughput at 135Mbps at 20MHz
and 300Mbps at 40MHz respective channel bandwidth.

* Supports 2-port 10/100Mbps 10BASE-T and 100BASE-T Data Rate on the Ethernet
interface.

* Security solutions provide WEP, WPA (pre-share key).

* WEP 64-bit/128-bit data encryption for security.

* Web browser management.

* Reset to factory default parameters.

* External Power adapter 12V@1.2A.

2.2. RF Specifications

Spreading

802.11a: OFDM (64QAM, 16QAM, QPSK, BPSK)

802.11n, 20MHz: OFDM (64QAM, 16QAM, QPSK, BPSK)

802.11n, 40MHz: OFDM (64QAM, 16QAM, QPSK, BPSK)

Frequency Range

5150 ~ 5250 MHz, 5725 ~ 5825 MHz

Number of Channels

802.114a, 802.11an (20MHz)

5150 ~ 5250 MHz: 4 Channels

5725 ~ 5850 MHz: 5 Channels

802.11an (40MHz)

5150 ~ 5250 MHz: 3 Channels

5725 ~ 5850 MHz: 3 Channels

Data Rate

802.11a: 54, 48, 36, 24, 18, 12, 9, 6 Mbps

802.11n, 20MHz: 135, 117, 104, 78, 52, 39, 26, 13 Mbps

802.11n, 40MHz: 300,270, 243, 216, 162, 108, 81, 54, 27 Mbps

Modulation

802.11a: OFDM (64QAM, 16QAM, QPSK, BPSK)

802.11n, 20MHz: OFDM (64QAM, 16QAM, QPSK, BPSK)

802.11n, 40MHz: OFDM (64QAM, 16QAM, QPSK, BPSK)

Antenna

Antenna Number: ANT-L1, ANT-L2, ANT-L3, ANT-R1, ANT-R2, ANT-R3,

Antenna Type: Printed Antenna

Antenna Gain: ANT-L1 (3.143 dBi), ANT-L2 (2.378 dBi), ANT-L3 (4.321 dBi)
ANT-R1 (2.922 dBi), ANT-R2 (3.769 dBi), ANT-R3 (-0.0363 dBi)

Transmit Power

FCC:

802.11a

5150 ~ 5250 MHz: 17 dBm

5725 ~ 5850 MHz: 21 dBm

802.11n, 20MHz:

5150 ~ 5250 MHz: 17 dBm

5725 ~ 5850 MHz: 21 dBm

802.11n, 40MHz:

5150 ~ 5250 MHz: 17 dBm

5725 ~ 5850 MHz: 21 dBm

O
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2.3. Carrier Frequency of Channels
802.11a, 802.11Draft n, 20MHz (5150 ~ 5250MHz, 5725 ~ 5825MHz)

Channel Frequency(MHz) Channel Frequency(MHz)
36 5180 149 5745
40 5200 153 5765
44 5220 157 5785
48 5240 161 5805
165 5825

802.11Draft n, 40MHz (5150 ~ 5250MHz, 5725 ~ 5825MHz)

Channel Frequency(MHz) Channel Frequency(MHz)
38 5190 151 5755
42 5210 155 5775
46 5230 159 5795

Exclusive Certification Corp. Tel:886-2-2792-3366 Fax:886-2-2792-1100 Issued date: Dec. 24, 2007 7 of 422
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2.4. Test Mode and Test Software

a. During testing, the interface cables and equipment positions were varied according
to ANSI C63.4.
b. The complete test system included remote workstation, IBM PC, Monitor, PS2
Keyboard, USB Mouse, Modem, Printer and EUT for EMI test.
c. An executive program, EMITEST.EXE under WIN XP, which generates a complete
line of continuously repeating “H" pattern was used as the test software.
The program was executed as follows:
1. Turn on the power of all equipment.
2. The PC reads the test program from the hard disk drive and runs it.
3. The PC sends "H" messages to the monitor, and the monitor displays "H" patterns on the
screen.
4. The PC sends "H" messages to the internal Hard Disk, and the Hard Disk reads and writes
the message.
5. The PC sends "H" messages to the modem.
6. The PC sends “H” messages to the printer.
7. Repeat the steps from 2 to 6.
d. The following test mode and test software was performed for conduction and radiation test:

e 802.11a:

CH 36: 5180MHz, CH 44: 5220MHz, CH 48: 5240MHz

e 802.11Draft n, 20MHz
CH 36: 5180MHz, CH 44: 5220MHz, CH 48: 5240MHz

e 802.11Draft n, 40MHz
CH 38: 5190MHz, CH 42: 5210MHz, CH 46: 5230MHz

e. The following test mode included two kind of power adapter, four kind of antenna, and four
kind modulation types:

Test Mode Modulation type Antenna Number Adapter Model

Test Mode 1 802.11a ANT-L1 DSA-20P-10 US 120144
Test Mode 2 802.11a ANT-L3 DSA-20P-10 US 120144
Test Mode 3 802.11a ANT-R1 DSA-20P-10 US 120144
Test Mode 4 802.11a ANT-R3 DSA-20P-10 US 120144
Test Mode 5 802.11Draft n , 20MHz ANT-L1 + ANT-L3 | DSA-20P-10 US 120144
Test Mode 6 802.11Draft n , 20MHz ANT-L1 + ANT-R3 | DSA-20P-10 US 120144
Test Mode 7 802.11Draft n , 20MHz ANT-R1 + ANT-L3 | DSA-20P-10 US 120144
Test Mode 8 802.11Draft n , 20MHz ANT-L1 + ANT-R3 | DSA-20P-10 US 120144
Test Mode 9 802.11Draft n , 40MHz ANT-L1 + ANT-L3 | DSA-20P-10 US 120144

Test Mode 10

802.11Draft n , 40MHz

ANT-L1 + ANT-R3

DSA-20P-10 US 120144

Test Mode 11

802.11Draft n , 40MHz

ANT-R1 + ANT-L3

DSA-20P-10 US 120144

Test Mode 12

802.11Draft n , 40MHz

ANT-L1 + ANT-R3

DSA-20P-10 US 120144

Test Mode 13 | 802.11a ANT-L1 MT18-Y120120-Al
Test Mode 14 | 802.11a ANT-L3 MT18-Y120120-Al
Test Mode 15 | 802.11a ANT-R1 MT18-Y120120-Al
Test Mode 16 | 802.11a ANT-R3 MT18-Y120120-Al

Test Mode 17

802.11Draft n , 20MHz

ANT-L1 + ANT-L3

MT18-Y120120-Al

Test Mode 18

802.11Draft n , 20MHz

ANT-L1 + ANT-R3

MT18-Y120120-Al

Test Mode 19

802.11Draft n, 20MHz

ANT-R1 + ANT-L3

MT18-Y120120-Al

Test Mode 20

802.11Draft n , 20MHz

ANT-L1 + ANT-R3

MT18-Y120120-Al

Test Mode 21

802.11Draft n , 40MHz

ANT-L1 + ANT-L3

MT18-Y120120-Al

Test Mode 22

802.11Draft n , 40MHz

ANT-L1 + ANT-R3

MT18-Y120120-Al

Test Mode 23

802.11Draft n , 40MHz

ANT-R1 + ANT-L3

MT18-Y120120-Al

Test Mode 24

802.11Draft n , 40MHz

ANT-L1 + ANT-R3

MT18-Y120120-Al

f. For Radiated emission test, Test Mode 1 ~ Test Mode 24 would be chosen to do final test.
g. For Conducted emission test, Test Mode 1 ~ Test Mode 12 would be chosen to do final test.
h. For AC power line conducted emission test, Test Mode 1, 5, 9, 13, 17, 21 would be chosen to

do final test.

Notes: The device will automatically discontinue transmission, when the transmitting or operating

stop.

Exclusive Certification Corp. Tel:886-2-2792-3366 Fax:886-2-2792-1100
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2.5. Description of Test System

Device Manufacturer | Model No. Description

PC IBM IGV Power Cable, Unshielding 1.8 m

Monitor SIIMAGE 510A Power Cable, Adapter Unshielding 1.8 m
Data Cable, VGA Shielding 1.35 m

Keyboard IBM KB-0225 Data Cable, PS2 Shielding 1.85 m

Mouse IBM MO28VO Data Cable, USB Shielding 1.85 m

Modem ACEXX DM-1414 Power Cable, Adapter Unshielding 1.8 m
Data Cable, RS232 Shielding 1.35 m

Printer hp Desk Jet 400 Power Cable, Adapter Unshielding 1.8 m
Data Cable, PRINT Shielding 1.6 m

Use Cable:

Cable Description

RJ45 Unshielding, 1.5m

RJ45 Unshielding, 3.0m

2.6. Connection Diagram of Test System

4
5 3
6
7? — —
Printer Modem EUT PC Monitor
1 2
Keyboard 63
Mouse

1. The PS2 cable is connected from PC to the Keyboard.
2. The USB cable is connected from PC to the Mouse.
3. The VGA cable is connected from PC to the Monitor.
4. The PRINT cable is connected from PC to the Printer.
5. The RS232 cable is connected from PC to the Modem.

Exclusive Certification Corp. Tel:886-2-2792-3366 Fax:886-2-2792-1100 Issued date: Dec. 24, 2007 9 of 422
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6. The RJ45 cable is connected from PC to the EUT.
7. This RJ45 cable is floating.

2.7. General Information of Test

Test Site: Exclusive Certification Corp.

4F-2, No. 28, Lane 78, Xing-Ai Rd. Nei-hu, Taipei City 114
Taiwan R.O.C.

Test Site Location (OATS1-SD): | No.68-1, Shihbachongsi, shihding Township,
Taipei City 223, Taiwan, R.O.C.

FCC Registration Number : 632249

IC Registration Number : 6597A-1

T-182 for Telecommunication Test
VCCI Registration Number : C-2188 for Conducted emission test

R-1902 for Radiated emission test

Test Voltage: AC 120V/ 60Hz

Test in Compliance with: ANSI C63.4-2003
FCC Part 15 Subpart E

Frequency Range Investigated: | AC Power Conducted Emission : from 150kHz to 30 MHz
Radiated and conducted Emission: from 30 MHz to 40 GHz

Test Distance: The test distance of radiated emission from antenna to EUT is 3 M.

o
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2.8. History of this test report

B ORIGINAL.

[J Additional attachment as following record:

Attachment No. | Issue Date Description

o
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3. Antenna Requirements

3.1. Standard Applicable

For intentional device, according to FCC 47 CFR Section 15.203, an intentional radiator shall be
designed to ensure that no antenna other than that furnished by the responsible party shall be

used with the device.

And according to FCC 47 CFR Section 15.407 (a), if transmitting antennas of directional gain
greater than 6dBi are used, the power shall be reduced by the amount in dB that the directional

gain of the antenna exceeds 6dBi.

3.2. Antenna Construction and Directional Gain

ANT-L1:
Antenna type: Printed Antenna
Antenna Gain: 3.143 dBi

ANT-L2:
Antenna type: Printed Antenna
Antenna Gain: 2.378 dBi

ANT-L3:
Antenna type: Printed Antenna
Antenna Gain: 4.321 dBi

ANT-R1:
Antenna type: Printed Antenna
Antenna Gain: 2.922 dBi

ANT-R2:
Antenna type: Printed Antenna
Antenna Gain: 3.769 dBi

ANT-R3:
Antenna type: Printed Antenna
Antenna Gain: -0.0363 dBi

Exclusive Certification Corp. Tel:886-2-2792-3366 Fax:886-2-2792-1100 Issued date: Dec. 24, 2007 12 of 422
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4. Test of Conducted Emission

Conducted Emissions were measured from 150 kHz to 30 MHz with a bandwidth of 9 KHz on the
120 VAC power and return leads of the EUT according to the methods defined in ANSI C63.4-2003
Section 3.1. The EUT was placed on a nonmetallic stand in a shielded room 0.8 meters above the
ground plane as shown in section 1.3.1. The interface cables and equipment positioning were
varied within limits of reasonable applications to determine the position produced maximum
conducted emissions.

4.1. Test Procedures

a. The EUT was placed 0.4 meter from the conducting wall of the shielding room was kept at

least 80 centimeters from any other grounded conducting surface.

b. Connect EUT to the power mains through a line impedance stabilization network (LISN).
c. All the support units are connecting to the other LISN.
d. The LISN provides 50 ohm coupling impedance for the measuring instrument.

e. The FCC states that a 50 ohm, 50 micro-Henry LISN should be used.

f. Both sides of AC line were checked for maximum conducted interference.

g. The frequency range from 150 kHz to 30 MHz was searched.

h. Set the test-receiver system to Peak Detect Function and Specified Bandwidth with Maximum

Hold Mode.

O
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4.2. Typical Test Setup Layout of Conducted Emission

! 1
! 1
1 1
1 I
1 |
1 T
I !
| 1
!
! 1
1
1 I
1 I
1 !
I !
I 1
! 1
! 1
| V_Ll_\ 9 |
| | A\ I 8ocm !
| —— |
! 80c !
| 1
1 1
1 I
—O I
i 80cm '
' 1
!
i 0// ° i
1] LISN y_ LISN |-
| |
! 1
! 1
1 1
1 I
1 I
I d

4.3. Conducted Emission Requirement

Except for A digital devices, for equpment that is designed to be connected to the public utility (AC)
power line on any frequency voltage that is conducted back onto the AC power line on ant
frequency or frequencies within the band 150KHz to 30MHz shall not exceed the limits in the
following table, as measured using a 50uH/50 ohms line impeddance stabilization network (LISN).
Compliance with the provisions of this paragraph shall be based on the measurement of the Radio
frequency voltage between each power line and ground at the power terminal. The lower limit
applies at the band edges.

Frequency Quasi Peak Average
(MHz) (dB p V) (dB p V)
0.15-0.5 66-56* 56-46*
0.5-5.0 56 46
5.0-30.0 60 50
4.4. Measurement equipment
Instrument/Ancillary | Model No. | Manufacturer | Serial No. | Calibration Date | Valid Date.
Receiver R&S ESCI 100443 2007/09/27 2008/09/26
LISN NNB-2/16Z | MESS TEC | 02/10191 2007/05/14 2008/05/13
LISN NNB-2/16Z | ROLF HEINE | 03/10058 2007/04/19 2008/04/18
O
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4.5. Test Result and Data

Power AC 120V Pol/Phase LINE
Test Mode 1 802.11a CH36 Temperature 25°C
Memo DSA-20P-10 US 120144 Humidity 51 %
an Lewvel (dBu\) Date: 2007-12-10
1A FCC CLASSB
n' !m [
4'] FCC CLASS-B (AVG)
"l"'?'ul"-l il 13 15 |
10 | T l
33 E
4
b
e 0.15 0.5 1 2 5 10 20 30
Trace: (Discrete) LI
Read
[tem Freq Valuoe Factor Resnlt Limit Margin Bemark
"""" Wiz  dBu¥  dB  dBuY  dBu¥  dBuV
1 0.15 28,99 0.10 2900 Ba.83 6.7 QF
A 0.15 28.94 0.10 29.04 20,85 -26 .81 LVERAGE
3 0.19 36,10 0.10 a6 .21 b4 .23 -8.02 QF
4 0.19 20,08 0,10 25.69 24 .23 -28.55 AVERAGE
2 0.24 21.83 0,11 21.95 62,02 -10.08 )3
] 0.24 27.09 0,11 277 22.02 -24 .32 AVERAGE
7 .30 43 .43 0,12 43 .55 B0.13 -11.61 QF
8 0,30 19,39 0,12 19.51 0,15 =30 .65 AVERAGE
9 0,39 44 42 0.12 44 54 28,13 -13.59 QF
10 0,39 33.84 0.12 33.96 48,13 -14 .18 LVERAGE
11 0.34 43.09 0.13 43 .22 3600 -12.78 QF
12 0,34 38.50 0,13 38.63 46,00 -TU3Y AVERAGE
13 0.87 45 .66 0,15 45.81 26,00 1019 )3
15 09 44 .89 0,16 45,05 26,00 -10.95 QF
16 09 39.45 0,16 39.61 46,00 -B .39 AVERAGE

. Level = Read Level + Factor
2. Factor = LISH{ISN) Factor + Cable Loss
. bdocording to technical experisnces,all spurious emission of 2802.11a
mode at channel 36,444,458 are almost the same below 1GHz,so0 that the

channel 36 was chosen as representative in final test.

. The data is worse case.
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FCC Test Report: FEO7112003-A

Power ;| AC 120V Pol/Phase NEUTRAL
Test Mode 1 802.11a CH36 Temperature 25°C
Memo DSA-20P-10 US 120144 Humidity 51 %
80 Lewvel (dBu\) Date: 2007-12-10
FCC CLASS-B
[
FCC CLASS-B (AVG)
. [
He
b
o] 0.15 0.5 1 2 5 10 20 30
Trace: (Discrete) Frequency (MHz)
Bead
[ten Freg Talue Factor Result Limit Marzin Remarl
"""" WHz  dBu¥ = dB  dBuY  dBaV  dBu¥
1 n.lz a6 3T 0.09 a6 .46 B4 .46 -7.90 NF
2 0,18 20,31 0,09 20,40 24 46 -29 .06 LVERAGE
3 0n.21 23 .89 .09 33.98 63,12 -9.13 NF
4 n.21 34,35 0,09 34 .44 2312 -1 .68 LVERAGE
3 0,27 a0 .94 0.10 al1.04 G1.00 -9.97 NF
£ 0,27 40,40 0,10 40,50 31.00 -10.51 LVERAGE
7 0,34 46 .28 0.11 4630 59,18 -12.79 )3
2 0,34 16 .68 0.11 16.78 4918 -32.40 LVERAGE
a9 0,3z 4019 0.11 40 30 58,27 -3.97 )3
10 0,38 41.94 0.11 42,05 4z 27 -6 22 LVERAGE
11 0.49 43 .66 0.12 43.78 56 .21 -12.42 )3
12 0.49 33.83 0.12 33.95 46,21 -12.26 LVERAGE
13 0,60 44 .05 0,13 45,08 5600 -10.,92 np
15 1.14 42 .32 0,16 42,48 5600 -13.52 np
16 1.14 37.40 0,16 37.56 4600 -5 .44 LVERAGE
‘Remarks: 1. Level = Read Level + Facter

. Factor = LISH{ISNY Factor + Cable Laoss
. bocording to technical experiences,all spurious emission of 202.11a

mode at chaonel 36,44,4% are alwost the same below 1GHz,so0 that the

channel 36 was chosen as representative in final test.

. The data 15 worse case.

Exclusive Certification Corp. Tel:886-2-2792-3366 Fax:886-2-2792-1100
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FCC Test Report: FEO7112003-A

Power 1| AC 120V Pol/Phase .| LINE
Test Mode 5 :| 802.11Draft n, 20MHz CH36 Temperature 11 25°C
Memo .| DSA-20P-10 US 120144 Humidity 11 51 %
20 Level (dBuV) Date: 2007-12-10
FCC CLASS-B
[
FCC CLASS-B (AVG)
" 13 115 |
1 T |
33 4
L
b
e 0.15 0.5 1 2 5 10 20 30
Trace: (Discrete) Frequency (MHz)
Read
[tem Fregq Valne Factor Besult Limit Margin Remarlk
"""" Wiz  dBu¥  dB  dBuV  dBuV  dBu¥
1 0.15 58.94 0.10 29.04 03,85 -6 L&D OF
2 0.15 28.94 0,10 29,04 2283 -26.81 LVERAGE
3 0.19 268,10 0,10 26,21 04,23 -§.02 QF
4 0.19 25,58 0,10 20,69 24 23 -28.55 AVERAGE
] 0.24 21.83 0.11 21.95 6202 -10.08 Qp
3] 0.24 27 .59 0.11 2770 22.02 -24 .32 AVERAGE
7 0,30 43 .43 0.12 48 .55 G015 -11.61 )3
g 0,30 19.39 0.12 19,51 20,15 -30.65 AVERAGE
Q 0,39 44 42 0.12 44 54 28.13 -13.59 )3
10 n.39 33.84 0.12 33.96 4z .13 -14.1%8 LVERAGE
11 0.4 43.09 0.13 43 .22 26,00 -12.78 F
12 0.54 38.50 0.13 38.63 46 .00 -TUAT LVERAGE
13 0.87 45 .66 0.13 453,81 26,00 -10.19 QF
13 1.09 44 89 0.16 45,05 26,00 -10.,95 QF
16 1.09 39.45 0.16 39,61 46,00 -6.39 AVERAGE

RBemarks: 1. Level = Read Level + Factor
Z. Factor = LISH{ISN) Factor 4+ Cable Loss
3. bccording to technical experiences,all spurions emission of 202.11an
HTZ0 mode at channel 36,44,4%8 are almost the same below 1GHz,s0 that the
channsl 36 was chosen as representative 1n final test.
4, The data 13 worse case.

O
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FCC Test Report: FEO7112003-A

Power | AC 120V Pol/Phase :| NEUTRAL
Test Mode 5 :| 802.11Draft n, 20MHz CH36 Temperature 11 25°C
Memo .| DSA-20P-10 US 120144 Humidity 11 51 %

80 Level (dBuV) Date: 2007-12-10

FCC CLASS-B

FCC CLASS-B (AVG)

15 0.15 0.5 1 2 5 10 20 30

Trace: (Discrete) eSS

Read
[ten Freq Value Factor Besnlt Limit Margzin Remark
Mz dBu¥ dB dBu¥ dBu¥ dBu¥
1 0.1% a6 .37 0.09 o6 .46 B4 .46 -7.99 QF
2 0.1% 25.37 0.04 25,46 54 .46 -28.00 LVERAGE
3 0.21 23.89 0.09 23.98 B3.12 -0.13 QF
4 0.21 34 .35 0.04 34 .44 53.12 -12.68 LVERAGE
] 0.27 a0 .94 0.10 51.04 61.00 -0.97 QF
4] 0n.27 40 .40 0.10 40,50 51.00 -10.51 LVERAGE
7 0.34 46 28 .11 46,39 59,18 -12.79 QF
] 0.34 16.68 .11 16.78 49,18 -32.40 LVERAGE
aQ 0.3%8 49,19 .11 49 30 58.27 -2.97 QF
10 0.38 41.94 .11 42.05 43 .27 -6.22 LVERAGE
11 0.49 43 .66 0.12 43,78 5621 -12.42 QF
12 0.49 33.83 0.1z 33.95 46 .21 -12.26 LVERAGE
13 0.60 44 .95 0.13 45.08 56.00 -10.92 QF
15 1.14 42 .32 0.16 42 .48 56.00 -13.52 QF
16 1.14 37.40 0.16 37.56 46,00 -g.44 LVERAGE

Fematks: 1. Level = Read Lewvel + Factor
2. Factor = LISN{ISN) Factor + Cable Loss
3. According to technical experiences,all spurious emission of 280Z2.1lan
HTZ0 mode at channel 36,44.,4% are almost the same helow IGHz,so that the
channel 36 was chosen as representative 1n final test.
4, The data is worse case.

O
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FCC Test Report: FEO7112003-A

@
Power AC 120V Pol/Phase LINE
Test Mode 9 802.11Draft n, 40MHz CH38 Temperature 25°C
Memo DSA-20P-10 US 120144 Humidity 51 %
80 Level (dBuVv) Date: 2007-12-10
T FCC CLASS-B
n' !m
i FCC CLASS-B (AVG
l“u!ﬁwlww., 13 15 e
i T I |
33
4
_150.15 0.5 1 2 10 20 30
Trace: (Discrete) Frequency (MHz)
Read
[ten Freq Valne Factor Result Limit Marrin Bemark
"""" Wiz  dBu¥ 4B dBu¥  dBu¥  dBu¥
1 0.15 58 .94 0.10 59.04 65,85 -6 .80 OF
2 0.15 22.01 0.10 20.01 505.85 -26 .84 LVERAGE
3 0.19 56,14 0.10 56 .24 B4 23 -7.09 OF
4 0.19 25.52 0.10 25.62 54 23 S22 .61 LVERAGE
] 0.24 al.83 0.11 21.95 BZ.02 -10.0% QF
3] 0.24 27.59 0.11 27.70 52.02 -24 .32 LVERAGE
7 0.30 42 .43 0.12 42 .55 B0.15 -11.61 QF
] 0.30 19,39 0.12 19.51 20,15 -30.65 LVERAGE
Q 0.39 44 42 0.12 44 54 58,13 -13.59 OF
10 0.39 33.84 0.12 33.96 42,13 -14.1% LVERAGE
11 0.54 43.09 0.13 43 .22 26.00 -12.7% QF
12 0.54 38.50 0.13 38.63 46 .00 -7.37 LVERAGE
13 0.87 45 .66 0.15 45.81 56.00 -10.149 OF
15 1.09 44 29 0.16 45.05 56.00 -10.95 OF
16 1.09 39,45 0.16 30.61 46 .00 -6.39 LVERAGE
‘Remarks: 1. Level = Read level + Facter

2. Factor = LISH{ISN) Factor + Cahle Lass

. bocording to technical experiences,all spuriouns emission of 80Z.1lan
HT40) mode at channel 3%2,44.,42 are almost the same below 1GHz,so that the

channel 38 was chosen as representative i1n final test.

. The data 15 worse case.

Exclusive Certification Corp. Tel:886-2-2792-3366 Fax:886-2-2792-1100
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FCC Test Report: FEO7112003-A

Power .| AC 120V Pol/Phase ;| NEUTRAL
Test Mode 9  :| 802.11Draft n, 40MHz CH38 Temperature 11 25°C
Memo .| DSA-20P-10 US 120144 Humidity 1|1 51 %

= Lewvel (dBuv) Date: 2007-12-10

FCC CLASS-B

FCC CLASS-B (AVG)

15 0.15 0.5 1 2 5 10 20 30

Trace: (Discrete) Frequency (MHz)

Read
[ten Freq Valuoe Factor Fesult Limit Margin Femark
Mz dBu¥ dB dBuY¥ dBu¥ dBu¥

1 .18 5633 0.09 56 .42 B4 46 -2.03 QF
2 .18 25,31 0.09 Z5.40 24 .46 -29.06 LYERAGE
3 0.21 23.89 0.09 23.98 B3.12 -9.13 QF
4 0.21 34 .35 0.09 34 .44 23,12 -12.68 LYERAGE
] 0.27 20,94 0.10 21.04 Bl.00 -0.97 QF
6 0.27 40,40 0.10 40 .50 51.00 -10.51 AVERAGE
7 0.34 46 28 0.11 46 .39 5918 -12.749 )3
2 0.34 16.68 0.11 16.7% 4918 -32.40 LVERAGE
9 0.38 49 .19 0.11 49 30 5227 -2.97 QF
10 0.38 41.94 0.11 42,05 4z 27 -6.22 LYERAGE
11 0.49 43,66 0.12 43,78 a6 .21 -12.42 QF
12 0.49 33.83 0.12 33.95 46 .21 -12.26 LYERAGE
13 0.6e0 44 Q5 0.13 45 .08 2B .00 -10,92 QF
15 1.14 42 .32 0.16 42 .48 56 .00 -13.52 )3
16 1.14 37.40 0.16 37 .56 46 .00 -2.44 LVERAGE

Eemarks: 1. Level = Read Level + Factor
Z. Factor = LISN{ISN) Factor + Cahble Loss
3. According to technical experiences,all spurious emission of 20Z.11lan
HT40 mode at channel 3%,44,42 are almost the same below 16Hz,so that the
channe!l 38 was chosen as representative in final test.
4. The data 15 worse case.

O
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FCC Test Report: FEO7112003-A

Power .| AC 120V Pol/Phase LINE
Test Mode 13 802.11a CH36 Temperature 25°C
Memo MT18-Y120120-Al Humidity 51 %
a0 Lewvel {dBu\) Date: 2007-12-10
X FCC CLASS-B
3 [
14 FCC CLASS-B (AVG)
A A ddden o o |
WNIAYATEY
i ol 1
33
e 0.15 0.5 1 2 5 10 20 30
Trace: (Discrete) Frequency (MHz)
Read
[tenm Freq Value Factor Besult Limit Marzin Eemark
"""" Wiz  dBu¥  dB  dBu¥  dBu¥  dBu¥
1 0,13 33.85 0,10 33.95 26,00 -22.05 AVERAGE
A 0.15 22,88 0.10 20.98 B .00 -10.02 QF
3 0,16 36.35 0,10 360,45 22.47 -19.02 AVERAGE
4 0.16 532.00 0,10 32.10 63,47 -13.37 0p
] 0.38 45,45 0.12 45,57 28,30 -12.73 QF
£ 0,38 32.41 0.12 32.33 43,30 -15.77 AYERAGE
7 0.43 43 .66 0.12 43,70 27 .20 -13.41 QF
3 0.43 31.71 0.12 31.83 47 .20 -15.37 LVERAGE
9 0.53 45.98 0.13 46011 36,00 -89 Qp
10 0.55 33.78 0.13 33.91 46,00 -12.09 LVERAGE
12 0.73 33.78 0.14 33.92 46,00 -12.08 LVERAGE
T N e A

2. Factor = LISH{ISND
3. According to technical experiences,all spurions emission of 202.11a

mode at channel 36,44,42 are almost the same below 1G6Hz,zo0 that the

channel 36 was chosen as representative in final test.

Factor + Cahle Loss

4, The data 1s worse case.
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FCC Test Report: FEO7112003-A

Power .| AC 120V Pol/Phase ;| NEUTRAL
Test Mode 13 :| 802.11a CH36 Temperature 11 25°C
Memo 1| MT18-Y120120-A1 Humidity 11 51 %
20 Level (dBuUv) Date: 2007-12-10
FCC CLASS-B
. [
g FCC CLASS-B (AVG)
B '
33
_150.15 0.5 1 2 5 10 20 30
Trace: (Discrete) Frequency (MHz)
Read
[tem Freq Valune Factor Resnlt Limit Hargin Remark
"""" Wiz  dBu¥  dB  dBu¥  dBuY  dBu¥
1 0,16 36 .84 0,09 36,93 22.47 -18.54 AVERAGE
2 0,16 21.99 0,09 22.08 63,47 -13.39 QF
3 0,29 23.62 0,10 23.72 B0, 46 -6.74 QF
4 0,29 4g.04 0,10 42,14 20,46 -2.32 AVERAGE
2 0,38 44 74 0,11 44 .85 43,39 -3.504 AVERAGE
£ 0,38 24 .77 0,11 24 .88 28.39 -3.50 QF
7 0.41 23.92 0,11 24.03 27,39 -3.506 QF
g 0.41 42.91 0,11 43 .02 47 .59 -4 57 LVERAGE
9 0.74 47 .35 0.14 47 .49 26,00 -8.51 QF
10 0.74 42.02 0.14 42,15 46,00 -3.85 LVERAGE
‘Remarke: 1. Level = Read Level + Facter

1

2. Factor = LISN{ISN) Factor + Cahle Loss

3. According to technical experiences,all spurions emission of 802.11a
mode at channel 36,44,42 are almost the same below 1GHz,so that the
channel 36 was chosen as representative in final test.

4, The data 1z worse case.

O
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FCC Test Report: FEO7112003-A

Power 1| AC 120V Pol/Phase | LINE

Test Mode 17  :| 802.11Draft n, 20MHz CH36 Temperature 11 25°C

Memo 1| MT18-Y120120-A1 Humidity 11 51 %
80 Level (dBuv) Date: 2007-12-10

X FCC CLASS-B
3 [

FCC CLASS-B (AVG)
N

—
—a

33

15 0.15 0.5 1 2 5 10 20 30

Trace: (Discrete) Frequency (MHz)

Read
[ten Freq Value Factor Besult Limit Margin Remark
HHz dBu¥ dB dBu¥ dBu¥ dBu¥
1 .15 33.83 0.10 33.93 56.00 -22.07 AYERAGE
2 .15 55.88 0.10 55.98 B6 .00 -10.02 QF
3 0.16 36.33 0.10 36.43 25.47 -19.02 AYERAGE
4 0.16 52.00 0.10 S52.10 65 .47 -13.37 QF
] 0.3%8 45 .45 0.12 45,57 58.30 -12.73 QF
3] 0.38 32 .41 n.12 32.53 42 .30 -15.77 AVERAGE
7 0.43 43 .66 0.1z 43,79 2720 -13.41 QF
3 0.43 31.71 0.1z 31.83 47 20 -15.37 AYERAGE
aQ 0.55 45,98 0.13 46,11 56.00 -9.89 QF
10 0.55 33.78 0.13 33.91 46 .00 -12.09 AVERAGE
12 0.73 33.78 0.14 33.92 46 .00 -12.08 AYERAGE

Bemarks: 1. Level = Read Level 4+ Factor
2. Factor = LISH{ISNY Factor + Cable Loss
3. beccording to technical experiences,all spurions emission of 20Z2.1lan
HTZ0 mode at channel 36,44,4%8 are almost the same bslow 1GHz,so that the
channel 36 was chosen as representative in Tinal test.
4, The data 15 worse case.

O
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FCC Test Report: FEO7112003-A

Power ;| AC 120V Pol/Phase ;| NEUTRAL
Test Mode 17  :| 802.11Draft n, 20MHz CH36 Temperature 11 25°C
Memo 1| MT18-Y120120-A1 Humidity 1|1 51 %
20 Level (dBu\) Date: 2007-12-10
FCC CLASS-B
I
3
g FCC CLASS-B (AVG)
[
1
33
13 0.15 0.5 1 2 5 10 20 30

Trace: (Discrete) Frequency (MHz)

Read
[ten Freq Value Factor Result Limit Margin Remark
HHz dBu¥ dB dBu¥ dBu¥ dBu¥

1 0.16 36.34 0.09 36,93 55.47 -18.54 LVERAGE
2 0.16 51.99 0.09 52.08 65,47 -13.39 OF
3 0.29 53.62 0.10 53.72 B0 .46 -6.74 0F
4 0.29 43 .04 0.10 48,14 20,46 -2.32 LVERAGE
] 0.38 44 .74 0.11 44 85 45,39 -3.04 LVERAGE
3] 0.38 o4 .77 0.11 54 .28 58.39 -3.50 QF
7 0n.41 53.92 0.11 54,03 57,50 -3.56 OF
] 0n.41 4291 0.11 43,02 47 .59 -4 .57 LVERAGE
Q 0.74 47 35 0.14 47 .49 56.00 -2.51 OF

10 0.74 42.02 0.14 42,15 46,00 -3.85 LVERAGE

Remarks: 1. Level = Read Level 4+ Factor
Z. Factor = LISN({ISN) Factor + Cable Loss
3. According to technical experiences,all spurions emission of 20Z.1lan
HTZ0 mode at channel 36,44 ,4% are alwost the same below 1GH=z,so0 that the
channel 36 was chosen as representative in final test.
4, The data is worse case.

O
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FCC Test Report: FEO7112003-A

Power 1| AC 120V Pol/Phase | LINE
Test Mode 21  :| 802.11Draft n, 40MHz CH38 Temperature 11 25°C
Memo 1| MT18-Y120120-A1 Humidity 1| 51 %
o Level (dBuV) Date: 2007-12-10
X FCC CLASS-B
4 [
11 FCC CLASS-B (AVG)
Il_a Addber o o |
YV
i 01
33
_150.15 0.5 1 2 5 10 20 30
Trace: (Discrete) AL AL L
Read
[ten Freq Value Factor Result Limit Marzin Remark
"""" Wiz  dBu¥  dB  dBu¥  dBu¥  dBu¥
1 0,15 33.83 0,10 33.03 26.00 -22.07 AVERAGE
2 0,15 25 .88 0,10 25.98 B& .00 -10.02 Qp
3 0.16 36.35 0,10 36 .45 2047 -19.02 AVERAGE
4 0.16 22.00 0,10 22.10 65 .47 -13.37 Qp
2 0,38 45,45 0.12 45 .57 28,30 -12.73 Qp
] 0,38 32.41 0.12 32.53 43,30 -15.77 AVERAGE
7 0.43 43 .66 0.12 43,79 2720 -13.41 QF
8 0.43 31.71 0.12 31.83 47 20 -15.37 AVERAGE
9 0.55 45,98 0,13 46 .11 26.00 -0.89 QF
10 0.55 33.78 0,13 33.91 46,00 -12.09 AVERAGE
12 0,73 33.78 0,14 33.02 46,00 -12.08 AVERAGE

Bemarks: 1. Level = Read Level + Factor
2. Factor = LISN(ISN Factor + Cable Loss
3. According to technical experiences,all spurions emission of E0Z.1lan
HT40 mode at channel 3%,44,4% are almost the same below 1GHz,so that the
channel 38 was chosen as representative in final test.
4. The data 15 worse case.
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FCC Test Report: FEO7112003-A

Power ;| AC 120V Pol/Phase ;| NEUTRAL
Test Mode 21  :| 802.11Draft n, 40MHz CH38 Temperature 11 25°C
Memo ‘| MT18-Y120120-A1 Humidity 1| 51 %

a0 Lewvel (dBuV) Date: 2007-12-10

FCC CLASS-B
? |
9 FCC CLASS-B (AVG)
0 '

33

_150.15 0.5 1 2 5 10 20 30
Trace: (Discrete) Frequency (MHz)

Read
[ten Freq Valne Factor Besult Limit Margin Renark
Miz dBu¥V dB dBu¥V dBu¥V dBu¥V

1 0,16 36 .44 0,09 36,53 ah 47 -1%.94 AVERAGE

2 0,16 31.94 0,09 32.03 Ba.47 -13.44 Qp

3 0.2a 53,62 0,10 53,72 B0, 46 -6.74 Qp

4 0,29 48,04 0,10 48,14 an L 46 -2.32 LVERAGE

] 0.3a 44 .74 .11 44 85 42,30 -3.54 AVERAGE

3] n.3a 34 T7 n.11 T 08,39 -3.30 Qp

7 0.41 53,92 .11 54,03 57,50 -3.56 Qp

a 0.41 4z.91 n.11 43 .02 47,59 -4, 57 LVERAGE

a 0.74 47 .35 0,14 47 .49 6,00 -8.51 Qp

10 0n.74 42 .02 0,14 42,15 46,00 -3.85 LVERAGE

Bemarks: 1. Level = Read Level + Factor
2. Factor = LISN(ISH) Factor + Cable Loss
3. bccording to technical experiences,all spurious emission of 20Z2.1lan
HT40 mode at channel 38,44,4% are almost the same below 1G6Hz,so that the
channel 3% was chosen as representative in final test.
4, The data 15 worse case.

~] 2
Test engineer:(/.Z_J <A

O
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FCC Test Report: FEO7112003-A

5. Test of Radiated Emission
Radiated emissions from 30 MHz to 40 GHz were measured according to the methods defines in
ANSI C63.4-2003. The EUT was placed, 0.8 meter above the ground plane, as shown in section

1.4.2. The interface cables and equipment positions were varied within limits of reasonable

applications to determine the positions producing maximum radiated emissions

5.1. Test Procedures

a.
b.

The EUT was placed on a rotatable table top 0.8 meter above ground.

The EUT was set 3 meters from the interference receiving antenna which was mounted on
the top of a variable height antenna tower.

The table was rotated 360 degrees to determine the position of the highest radiation.

The antenna is a broadband antenna and its height is varied between one meter and four
meters above ground to find the maximum value of the field strength both horizontal
polarization and vertical polarization of the antenna are set to make the measurement.

For each suspected emission the EUT was arranged to its worst case and then tune the
antenna tower (from 1 M to 4 M) and turn table (from O degree to 360 degrees) to find the
maximum reading.

Set the test-receiver system to Peak or CISPR quasi-peak Detect Function and specified
bandwidth with Maximum Hold Mode.

If the emission level of the EUT in peak mode was 3 dB lower than the limit specified, then
testing will be stopped and peak values of EUT will be reported, otherwise, the emissions
which do not have 3 dB margin will be repeated one by one using the quasi-peak method and
reported.

For testing above 1GHz, the emission level of the EUT in peak mode was 20dB lower than
average limit (that means the emission level in peak mode also complies with the limit in
average mode), then testing will be stopped and peak values of EUT will be reported,
otherwise, the emissions will be measured in average mode again and reported.
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FCC Test Report: FEO7112003-A

5.2. Typical Test Setup Layout of Radiated Emission

Antenna
Equipment under Test
—
——— +  Testdistance —P|
0.8M
Turn Table

Receiver

AN

5.3. Measurement equipment

Ground Plane

Instrument/Ancillary | Model No. |Manufacturer| Serial No. Calibration Date | Valid Date
EMI Receiver 85460A HP 3807A00454 2007/06/05 2008/06/04
Spectrum Analyzer FSP40 R&S 10047 2007/01/23 2008/01/22
Horn Antenna 3115 EMCO 31589 2007/03/05 2008/03/04
Horn Antenna 3116 EMCO 31970 2007/03/06 2008/03/05
Bilog Antenna CBL6112B | Schaffner 2840 2007/04/26 2008/04/25
Amplifier 8449B Agilent 3008A01954 2007/01/12 2008/01/11
Amplifier 8447D Agilent 2944A10531 2007/09/26 2008/09/25
Amplifier PA-840 | Com-Power 711885 2007/08/28 2008/08/27
°
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FCC Test Report: FEO7112003-A

5.4. Test Result of Radiated Emission

Power ;| AC 120V Pol/Phase 1| VERTICAL
Test Mode 1 .| Transmit / Receive Temperature 11 22°C
Operation Channel :| 36 Humidity 11 70 %
Modulation Type .1 802.11a Atmospheric Pressure .| 1010 hPa
Memo .| DSA-20P-10 US 120144 Rate ;| 6Mbps
ANT-L1
20 Level (dBuVim) Date: 2007-12-10
FCC CLASS-B
5 T - I (4] T
40 . 3
. 30 85. 140. 195. 250. 305
Trace: (Discrete) Frequency (MHz)
Read tnt  Tah
[tem  Fregq Value Factor Result Limit Margin Remark  FPos Fos
"""" WHz dBu¥/w  dB dBuV/m dBu¥/m  dB  cm Deg
1 29,98 34,40 -17 .69 30,70 40,00 -3.30 QF 100 164
2 125.43  51.82 -11.45 40,37 43,50 -3.13 QF 100 171
3 130,18 22.36 -13.00 39,36 43,50 -4.14 QF 100 144
4 185,10 51.3%8 -11.55 39,83 43.50 -3.67 QF 100 185
2 20023 53.14 12,76 40,38 43,50 3012 QF 100 133
TooO2TT2E M4ed 0 12056 42,06 46 .00 -3.94 QF 100 153

l. BEesult = Read Yalve 4+ Factor

Z. Factor = Antenna Factor + Cabhle Loss - dmplifier

3. The resolution bandwidth of test receiverfspectrum analyzer is 120ENz
and video bandwidth 1s 300kHz for Peak detection and Quasi-peak
detection at freguency below 1GHz.

4. bccording to technical experiences,all spurions emission of 20Z.11a
mode at channel 36,44,4%8 are alwost the same below 1GHz,so0 that the
channel 35 was chosen as representative 1n Tinal test.

2. The data 1s worse case.

O
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FCC Test Report: FEO7112003-A

@
Power ;| AC 120V Pol/Phase 1| VERTICAL
Test Mode 1 .| Transmit / Receive Temperature 11 22°C
Operation Channel :| 36 Humidity 11 70 %
Modulation Type .1 802.11a Atmospheric Pressure .| 1010 hPa
Memo .| DSA-20P-10 US 120144 Rate ;| 6Mbps
ANT-L1
= Level (dBuV/im) Date: 2007-12-10
FCC CLASS-B
I d K T [ b 7
40
0 300 440. h80. T20. 860. 1000
Trace: (Discrete) Fraquency (MHz)
Read tnt  Tab
[tem  Freq Valne Factor Result Limit Matzgin Remark Pos FPos
"""" Wiz dBu¥/m  dB dBu¥/m dBu¥/m 4B ecm  Dez
1 400,80 22.71 -0.87 42 .84 46,00 -3.16 F 100 171
2 460,30 49 .40 -BL92 42 .48 46,00 -3.52 F 100 144
3 200,90 47 .49 -4.71 42 .78 46,00 S3LE22 QF 100 172
4 gOo, 30 20,75 -3.34 42 .40 46,00 -3.60 [F 100 155
3 £33.90 45,70 -3.40 42,21 46,00 -3.79 F 100 114
7 Q2o 80 38 .66 3.25 41.91 46,00 -4.09 QF 100 145
Notes
1. REesult = Read Value + Factor
Z. Factor = Antenna Factor + Cable Loss - fmplifier

3. The resolution bandwidth of test receiver/spectrum analwzer is 120EHz
and video bandwidth 15 300kHz for Peak detection and Quasi-peak
detection at frequency helow 1GHz.

4, bccording to technical experiences,all spurious emission of 80Z2.11a
mode at channel 36,44,48 are almost the same bhelow 1GHz,so that the
channel 36 was chosen as representative in final test.

2. The data 15 worse case.

O
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FCC Test Report: FEO7112003-A

Power .| AC 120V Pol/Phase ;| HORIZONTAL
Test Mode 1 .| Transmit / Receive Temperature 11 22°C
Operation Channel :| 36 Humidity 1 70%
Modulation Type .1 802.11a Atmospheric Pressure .1 1010 hPa
Memo .| DSA-20P-10 US 120144 Rate .| 6Mbps
ANT-L1
80 Level (dBu\//im) Date: 2007-12-10
FCC/CLASS-B
5 I 3 45 i
40 1
0 30 85. 140. 195, 250. 305
Trace: (Discrete) Frequency (MHz)
Read Ant Tah
I[tem  Freq Valune  Factor Fesnlt Limit Matgin HRemarlk Pos  FPos
"""" Wiz dBu¥/m  dB  dBu¥/m dBu¥/m  dB  cmn  Dez
1 183.73 59.4%8 -21.43 Jg.ns 43,50 -0.45 QF 100 136
& 200,23 59.37 -12.99 40,38 43,50 -3.12 QF 100 154
3 249.73  22.16 -15.74 42,41 46,00 -3.59 F 100 122
4 Zg0.20 54 .48 -12 .84 41.64 46,00 -4, 36 QF 100 1357
S 28762 57320 -15.04 42,28 46,00 -3.72 QF 100 154

l. Besult = Read Valve 4 Factor

Z. Factor = btntenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiverfspectrum analvzer i1z 120KEHz
and wideo bandwidth 1s 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GHz.

4, fccording to technical experiences,all spurious emission of 202.11a
mode at channel 36,44 .42 are almost the same below 1G6Hz,s0 that the
channel 36 was chosen as representative 1n final test.

3. The data is worse case.

O
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FCC Test Report: FEO7112003-A

Power AC 120V Pol/Phase HORIZONTAL

Test Mode 1 Transmit / Receive Temperature 22 °C

Operation Channel 36 Humidity 70 %

Modulation Type 802.11a Atmospheric Pressure 1010 hPa

Memo DSA-20P-10 US 120144 Rate 6Mbps
ANT-L1

Lewvel (dBu\//im)
80

Date: 2007-12-10

FCC|CLASS-B
T 2z ] 4 5 BT
40
. 300 440. 580. 720. 860. 1000
Trace: (Discrete) Frequency (MHz)
Read tnt  Tab
[tem  Freq Value Factor Besult  Limit Margin Hemark Pos  FPos
MHz dBuVim dB dBuVim dBuVin dB e Deg
1 400,20 351.73 -9.18 42,55 46,00 -3.45 QF 100 195
Z 40,30 30,32 -7.680 42 .92 46,00 -3.08 QF 100 174
3 B00.30  45.36 -Z2.04 42 .82 46,00 -3.18 QF 100 166
4 BRG.E0 44 3% -3.38 40,95 46,00 -3.03 QF 100 146
2 T99.B0 4417 -3.63 40,34 46 .00 -0.46 QF 100 1&8
To899.90 39,59 2.40 41.92 46,00 -4.02 QF 100 122
Notes
1. Resnult = Eead Valve + Factor
Z. Factor = fntenna Factor + Cable Loss - Amplifierx

3. The resolution bandwidth of test receiver/spectrum analwvzer iz 120KHz
and video bandwidth 15 300kHz for Peak detection and Quasi-peak
detection at fregquency helow 1GHz.

4. bccording to technical experiences,all spurions emission of 202.11a
mode at channel 36,44,48 are almost the same below 1GHz,so0 that the

channel 36 was chosen as representative in final test.

3. The data 15 worse case.
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FCC Test Report: FEO7112003-A

Power ' AC 120V Pol/Phase :| VERTICAL
Test Mode 1 .| Transmit / Receive Temperature 11 22°C
Operation Channel :| 36 Humidity 11 70 %
Modulation Type .1 802.11a Atmospheric Pressure .| 1010 hPa
Memo :| DSA-20P-10 US 120144 Rate ;| 6Mbps
ANT-L1
Lewvel (dBulim} Date: 2007-12-07
107

FCC CLASS-B(5180)

FCC-B-5180 {AVG)

54

0

1000 8800, 16600, 24400. 32200, 40000

Trace: {Discrete} Frequency {(MHz)

Eead hnt Tah
[tem  Freg Value Factor Besult Limtt Margin Hemark Pos Pos
"""" Wiz dBuV/m  dB  dBuV/w dBu¥/m  dB  cn  Deg

1. Besult = Read Valve + Factor

Z. Factor = Antenna Factor + Cable Loss - fmplifier

3. The resolution bandwidth of test receiverfspectrum analwzer is 120KHz
and wideo bandwidth i1s 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GHz.

4, The resolution bandwidth of test receiverfspectrum analvzer is IMHz
and wideo bandwidth 1s 3MHz for Peak detection at frequency above
IGHz.

5. The resolution bandwidth of test receiverfspectrum analvzer is IMHz
?Eﬂ video bandwidth 15 10Hz for Average detection at frequency above

z.

6. The other emissions 1s too low to be measured.

O
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FCC Test Report: FEO7112003-A

Power ' AC 120V Pol/Phase | HORIZONTAL
Test Mode 1 .| Transmit / Receive Temperature 11 22°C
Operation Channel :| 36 Humidity 1 70%
Modulation Type .1 802.11a Atmospheric Pressure .1 1010 hPa
Memo :| DSA-20P-10 US 120144 Rate .| 6Mbps
ANT-L1
Level (dBulin) Date: 2007-12-07
107

FCC CLASS-B(5180)

FCC-B-5180 {AVG)

54

0

1000 8800, 16600, 24400. 32200, 40000

Trace: {Discrete) Frequency (MHz)

Read dnt Tah
[tem  Freq Valne Factaor Result Limit Matzin Remark Pos Pos
"""" WHz dBuV/m  dB  dBuV/m dBu¥/m  dB cm  Deg

l. BEesult = Read Value + Factor

Z. Factor = Antenna Factor 4+ Cable Loss - fmplifier

3. The resolution bandwidth of test receiver/spectrum analvzer is 120ENz
and video bandwidth 15 300kHz for Peak detection and (Qnasi-peak
detection at freguency helow 1GH=z.

4. The resolution bandwidth of test receiver/spectrum analvzer is IMHz
and wideo bandwidth 15 3MHz for Peak detection at frequency ahowve
1GH=.

5. The resolution bandwidth of test receiver/spectrum analvzer is IMHz
and wideo bandwidth 15 10Hz for Average detection at freguency above
1GH=.

. The other emissions is too low to he measured.
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FCC Test Report: FEO7112003-A

Power ' AC 120V Pol/Phase :| VERTICAL
Test Mode 1 .| Transmit / Receive Temperature 11 22°C
Operation Channel :| 44 Humidity 11 70 %
Modulation Type .1 802.11a Atmospheric Pressure .| 1010 hPa
Memo :| DSA-20P-10 US 120144 Rate ;| 6Mbps
ANT-L1
Level (dBuv/im}) Date: 2007-12-07
107

FCC CLASS-B{5220}

FCC-B-5220 {AVG)

54

0

1000 8300, 16600, 24400. 32200. 40000

Trace: {Discrete) Frequency (MHz)

Read bnt Tah
[tem Freq Valne  Factor Result Limit Margin Remark Paos  Pos
"""" WHz dBu¥/m  dB  dBuV/m dBu¥/m  dB  cm  Deg

1. Besult = REead Value + Factor

2. Factor = bLntenna Factor + Cable Loss - fmplifier

3. The resolution bandwidth of test receiverfspectrum analvzer is [20EHz
and wideo bandwidth i1s 300kHz for Peak detection and Quasi-peak
detection at frequency helow 1GHz.

4. The resolution bandwidth of test receiver/spectrum analvzer is IMHz
and wideo bandwidth i1s 3MHz for Peak detection at freguency above
1GH=.

5. The resolution bandwidth of test receiver/spectrum analvzer is IMHz
and wideo bandwidth 1s 10Hz for bLverage detection at frequency ahove
1GHz=.

£, The other emissions is too low to be measured.

O
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FCC Test Report: FEO7112003-A

Power ' AC 120V Pol/Phase | HORIZONTAL
Test Mode 1 .| Transmit / Receive Temperature 11 22°C
Operation Channel :| 44 Humidity 1 70%
Modulation Type .1 802.11a Atmospheric Pressure .1 1010 hPa
Memo :| DSA-20P-10 US 120144 Rate .| 6Mbps
ANT-L1
Level (dBuWim) Date: 2007-12-07
107

FCC CLASS-B(5220)

FCC-B-5220 (AVG)

a4

0

1000 8300. 16600. 24400, 32200. 40000

Trace: (Discrete) Frequency (MHz)

Read fnt  Tah
[tem Fregq Valune Factor Result Limit Margin ERemark Pos  Paos
MHz dBuV/m dB  dBu¥/m dBuV/m dB e Deg
CWetes:
1. Result = Read Value + Factor
2. Factor = Antenna Factor + Cable Loss - fmplifier

3. The resolution bandwidth of test receiverfspectrum analvzer is 120Kz
and wideo bandwidth 1s 300kHz for Pealk detection and (Quasi-peak
detection at frequency below 1GHz.

4., The resolution bandwidth of test receiverfspectrum analwvzer iz IMHz
and wideo bhandwidth 15 3MHz for Peak detection at frequency ahove
1GHz.

5. The resolution bandwidth of test receiverfspectrum analwyzer iz IMHz
?Eﬁ video bhandwidth 1s 10Hz for Average detection at frequency ahove

z.

6. The other emissions 15 too low to bhe measured.

O
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FCC Test Report: FEO7112003-A

Power AC 120V Pol/Phase VERTICAL
Test Mode 1 Transmit / Receive Temperature 22 °C
Operation Channel 48 Humidity 70 %
Modulation Type 802.11a Atmospheric Pressure 1010 hPa
Memo DSA-20P-10 US 120144 Rate 6Mbps
ANT-L1
Level {dBulim}) Date: 2007-12-07
107
FCC CLASS-B(5240)
FCC-B-5240 {AVG)
54
s 1000 8800, 16600. 24400, 32200. 40000
Trace: {Discrete) Frequency (MHz)
REead bnt Tahb
[tem  Freq Value Factor Result Limit Margin Remark  Fos Fos
Mz dEu¥in dB  dBu¥/m dBEuV/m dB e Deg
Notes
1. Result = Read Value + Factor
2. Factor = bntenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analvzer is 120Kz
and wideo bandwidth i1s 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GHz.

4., The resolution bandwidth of test receiver/spectrum analvzer is IMH=
and wideo bandwidth 1= 3WHz for Peal detection at frequency ahbowve
1GHz.

5. The resolution bandwidth of test receiver/spectrum analvzer ig IMHz
and video bandwidth 1s 10Hz for Average detection at fregquency ahove
1GHz.

£, The other emissions is too low to be measured.
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FCC Test Report: FEO7112003-A

Power AC 120V Pol/Phase HORIZONTAL
Test Mode 1 Transmit / Receive Temperature 22 °C
Operation Channel 48 Humidity 70 %
Modulation Type 802.11a Atmospheric Pressure 1010 hPa
Memo DSA-20P-10 US 120144 Rate 6Mbps
ANT-L1
Lewel {dBuv/im} Date; 2007-12-07
107
FCC CLASS-B(5240)
FCC-B-5240 {AVG)
54
. 1000 8800. 16600. 24400. 32200. 40000
Trace: {Discrete) Frequency (MHz)
Read tnt  Tah
[tem  Freq Valne Factor Result Limit MWargin Hemark Pos  Pos
Mz dBuV/m dB dBuV/m  dBuV/m dB ci Deg
Nates
l. Result = Read Value + Factor
2. Factor = Antenna Factor + Cable Loss - fwmplifier

3. The resolution bandwidth of test receiverfspectrum analwzer is 120Kz
and wideo bandwidth 1s 300kHz for Peak detection and Quasi-pealk
detection at frequency helow 1GHz.

4. The resolution bandwidth of test receiver/spectrum analwzer is IMHz
and wideo bandwidth i1s 3MHz for Peak detection at freguency ahove

1GHz=.

5. The resolution bandwidth of test receiverfspectrum analvzer 135 1MH=z
and wideo bandwidth i1s 10Hz for Average detection at frequency above

1GHz=.

£, The other emissions 1s too low to bhe measunred.
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FCC Test Report: FEO7112003-A

o
Power ;| AC 120V Pol/Phase 1| VERTICAL
Test Mode 2 .| Transmit / Receive Temperature 11 22°C
Operation Channel :| 36 Humidity 11 70 %
Modulation Type .1 802.11a Atmospheric Pressure .| 1010 hPa
Memo ;| DSA-20P-10 US 120144 Rate ;| 6Mbps
ANT-L3
o Level (dBuWim) Date: 2007-12-10
FCC CLASS-B
[ |] [
10 : : 4 1
. 30 85. 140. 195, 250, 305
Trace: (Discrete) Frequency (MHz)
Read dnt Tah
[tem  Fregq Value Factor Besnlt Limit Marosin FRemark Pos  Pos
"""" Wiz dBu¥/m  dB dBu¥/m dBu¥/m  dB cm  Deg
1 5098 54,23 -1T7.60 36.54 40,00 -3.46 Qp o 164
212543 51.78  -11.45 40,33 43.50 S3017 QP oo 171
3 1501 52,37 -13.00 30,37 43.50 -4.13 QP o 144
4 125,10 51.36  -11.55 30,81 43.50 -3.69 O o 185
B 24973 5377 -11.07 42,70 46,00 -3.30 QP o 174
TO2TT.23 0 55,47 -12.56 42,91 46,00 -3.09 QP o 155
Vaotes
1. Result = Bead Valune + Factor
Z. Factor = Antenna Factor + Cable Loss - fmplifier

3. The resolution bandwidth of test receiver/spectrum analwzer is 120Nz
and wideo bandwidth 1s 300kHz for Peak detection and Quasi-peak
detection at frequency helow 1GHz.

4, becording to technical experiences,all spurions emission of 80Z2.11a
mode at channel 36,44,4% are almost the same below 1G6Hz,so that the
channel 36 was chosen as representative in final test.

2. The data 15 worse case.

O
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FCC Test Report: FEO7112003-A

<
Power ;| AC 120V Pol/Phase 1| VERTICAL
Test Mode 2 Transmit / Receive Temperature 22 °C
Operation Channel 36 Humidity 70 %
Modulation Type 802.11a Atmospheric Pressure 1010 hPa
Memo .| DSA-20P-10 US 120144 Rate 6Mbps
ANT-L3
80 Lewvel (dBu\im) Date: 2007-12-10
FCC CLASS-B
1 7 3 I 5 o T
40
0 300 440. hB0. 720. 860. 1000
Trace: (Discrete) Frequency (MHz)
Read tnt  Tah
[tem Freq Valne Factor HResult Limit MWargin BRemark Pos  Pos
HHz dBuV/im dB  dBu¥/w dBuVim dB ci Deg
1 400,20 52,78 -0.87 42,91 46,00 -3.09 QF 100 171
& 4e0 a0 0 49 .34 -6 92 42,42 46,00 -3.08 QF 100 144
3 o000 47 .52 -4.71 42,80 46 .00 -3.20 QF 100 172
4 /00,.a0 0 50,77 -8.34 42,43 46 .00 -3.57 QF 100 153
B T80 44 .89 -1.93 4z.96 46,00 -3.04 QF 100 117
ToooQZn B0 3B.63 3.25 41.88 46,00 4012 QF 100 145

1. Result = Read Value + Factor
Z. Factor = Antenna Factor + Cable Loss - fmplifier
3. The resolution bandwidth of test receiverfspectrum analvzer is 120EHz
and video bandwidth 1s 300kHz for Peak detection and Quasi-peak
detection at fregquency helow 1GHz.
4. bccording to technical experiences,all spurious emission of 202.11a
mode at channel 36,44,4%8 are almnost the same below 1GHz,so that the
channel 36 was chosen as representative in final test.
2. The data is worse case.
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FCC Test Report: FEO7112003-A

o
Power .| AC 120V Pol/Phase ;| HORIZONTAL
Test Mode 2 .| Transmit / Receive Temperature 11 22°C
Operation Channel :| 36 Humidity 1 70%
Modulation Type .1 802.11a Atmospheric Pressure .1 1010 hPa
Memo .| DSA-20P-10 US 120144 Rate .| 6Mbps
ANT-L3
20 Lewvel (dBuW/im) Date; 2007-12-10
FCC CLASS-B
5 I 3 40 g
40 1
. 30 85. 140. 195. 250. 305
Trace: (Discrete) Frequency (MHz)
Read bt Tah
[tem  Freq Valne Factor Result Limit Margin Remark  Paos Fos
"""" Wiz dBu¥/m  dB  dBu¥/m dBu¥/n  dB cm  Deg
1 123,73 59,38 -21.43 37.95  43.50 -5.55 OF 100 136
& 200,23 59,37 -18.99 40,38 43.30 3012 QF 100 154
3 249,73 E.16 -15.74 42.41 46,00 -3.09 QF 100 122
4 20,20 34,48 -12.84 41.64  46.00 -4 56 QF 100 157
B 300.03 5658 -15.50 41.08 46,00 -4 .92 QF 100 166
CWotes:
1. Result = Read Value 4+ Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

2. The resolution bandwidth of test receiver/spectrum analyzer is 120ENz
and wideo bandwidth 1s 300kHz for Pealk detection and Quasi-peak
detection at freguency helow 1GHz.

4, According to technical experiences,all spurions emission of 802.11a
mode at channel 36,44 ,4%8 are almost the same below 1GHz,so that the
channel 36 was chosen as representative in final test.

5. The data 15 worse case.

O
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FCC Test Report: FEO7112003-A

@
Power .| AC 120V Pol/Phase ;| HORIZONTAL
Test Mode 2 .| Transmit / Receive Temperature 11 22°C
Operation Channel :| 36 Humidity 1 70%
Modulation Type .1 802.11a Atmospheric Pressure .1 1010 hPa
Memo ;| DSA-20P-10 US 120144 Rate .| 6Mbps
ANT-L3
20 Lewel (dBuv/m) Date; 2007-12-10
FCC/ CLASS-B
| 7 3 1 . 7
40
s 300 440. 580. 720, 860. 1000
Trace: (Discrete) Frequency (MHz)
Read tnt  Tah
[tem  Freq Valne Factor Result Limit MWargin Hemark Pos  Pos
Mz dBuV/m dB dBuV/m  dBuV/m dB ci Deg
1 400,20  31.93 -0.18 4275 4600 S3L25 QF 100 195
& den a0 50019 -7.60 42,58 4600 -3.42 QF 100 174
3 B00,30 45,39 -2.504 42,25 46,00 -3.15 QF 100 166
4 Bpbb g0 44 25 -3.38 40,87 46,00 -3.13 QF 100 146
B 8T A0 4240 0,11 42,50 46 .00 -3.30 QF 100 174
ToooERn.a0 39,74 2.40 42,19 46.00 -3.21 QF 100 122
Notes
l. Result = Read Value + Factor
2. Factor = fntenna Factaor + Cable Loss - fwmplifier

3. The resolution bandwidth of test receiverfspectrum analwzer is 120Kz
and wideo bandwidth 1s 300kHz for Peak detection and Quasi-pealk
detection at frequency helow 1GHz.

4, According to technical experiences,all spuriouns emission of 802.11a
mode at channel 36,44,4%8 are almost the same below 1GHz,so that the
channel 36 was chosen as representative in final test.

2. The data 15 worse case.

O
Exclusive Certification Corp. Tel:886-2-2792-3366 Fax:886-2-2792-1100 Issued date: Dec. 24, 2007 43 of 422



FCC Test Report: FEO7112003-A

Power AC 120V Pol/Phase VERTICAL
Test Mode 2 Transmit / Receive Temperature 22 °C
Operation Channel 36 Humidity 70 %
Modulation Type 802.11a Atmospheric Pressure 1010 hPa
Memo DSA-20P-10 US 120144 Rate 6Mbps
ANT-L3
Lewvel (dBuvin) Date: 2007-12-07
107
FCC CLASS-B(5180)
FCC-B-5180 (AVG)
LT )
s 1000 8800. 16600. 24400. 32200, 40000
Trace: {Discrete) Frequency {MHz)
Read dnt  Tah
[tem Freq Value Factor Result Limit Margin Remark Pos  Pos
MHz dBuVim dBE  dBuV/m dBuVim dB e Deg
Notes
Eead Value + Factor

l. Besult =

Z. Factor = Antenna Factor + Cahble Loss - fmplifier

3. The resolution bandwidth of test receiver/spectrum analwzer is 120KEH:z
and wideo bandwidth 15 300kHz for Peak detection and Quasi-peak
detection at freguency helow 1GHz.

4, The resolution bandwidth of test receiverfspectrum analwvzer is IMHz
and wideo bandwidth 15 3MHz for Peal detection at freguency ahave

1GHz .

5. The resolution bandwidth of test receiverfspectrum analwvzer 15 IMH=
and wideo bandwidth 15 100z for Average detection at frequency above

1GHz .

6. The other ewmissions 13 too low to he neasured.
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FCC Test Report: FEO7112003-A

Power ' AC 120V Pol/Phase | HORIZONTAL
Test Mode 2 .| Transmit / Receive Temperature 11 22°C
Operation Channel :| 36 Humidity 1 70%
Modulation Type .1 802.11a Atmospheric Pressure .1 1010 hPa
Memo :| DSA-20P-10 US 120144 Rate .| 6Mbps
ANT-L3
Lewel {dBuim) Date: 2007-12-07
107

FCC CLASS-B{5130)

FCC-B-5180 (AVG)

54

0

1000 8800, 16600, 24400. 32200, 40000

Trace: (Discrete} Frequency (MHz)

Read dnt Tah
[tem Freg Value Factor HResult Limit Marrgin BRemark Paos Fos
"""" Wiz dBu¥/m  dB  dBu¥/m dBu¥/m  dB  cn  Deg
CWotes:
1. Result = Read Valne + Factor

2. Factor = Antenna Factor + Cahle Loss - Amplifier

3. The resolution bandwidth of test receiwverfspectrum analvzer i1s 120EH=
and video bandwidth i1s 300kHz for Peak detection and Quasi-peak
detection at frequency helow 1GHz.

4., The resolution bandwidth of test receiverfspectrum analwzer is IMHz
and wideo bandwidth 135 3MHz for Peak detection at frequency ahove
IGHz.

5. The resolution bandwidth of test receiverfspectrum analwzer is IMHz
and wideo bandwidth 135 10Hz for Average detection at freguency ahove
IGHz.

£, The other emissions is too low to be nsasured.

O
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FCC Test Report: FEO7112003-A

Power ' AC 120V Pol/Phase :| VERTICAL
Test Mode 2 .| Transmit / Receive Temperature 11 22°C
Operation Channel :| 44 Humidity 11 70 %
Modulation Type .1 802.11a Atmospheric Pressure .| 1010 hPa
Memo :| DSA-20P-10 US 120144 Rate ;| 6Mbps
ANT-L3
Lewvel {(dBuvim) Date: 2007-12-07
107

FCC CLASS-B{5220}

FCC-B-5220 (AVG)

5

0

1000 3800, 16600. 24400. 32200. 40000

Trace: {Discrete) Frequency (MHz)

Read int  Tab
[tem Freg Value  Factor HResult Limit Margin Remark Paos  Pas
"""" Wiz dBu¥/m  dB  dBuV/m dBu¥/m  dB cm  Dez

1. Result = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifierx

3. The resolution bandwidth of test receiverfspectrum analwzer is 1Z20EHz
and video bandwidth 15 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GHz.

4, The resolution bandwidth of test receiver/spectrum analwvzer is 1Mz
and videno bandwidth 1s 3MHz for Peak detection at frequency ahove
1GHz.

5. The resolution bandwidth of test receiver/spectrum analvzer is IMHz
and video bandwidth 1s 10Hz for Average detection at frequency ahove
1GHz.

£, The other emissions 15 too low to he measured.

O
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FCC Test Report: FEO7112003-A

Power AC 120V Pol/Phase HORIZONTAL
Test Mode 2 Transmit / Receive Temperature 22 °C
Operation Channel 44 Humidity 70 %
Modulation Type 802.11a Atmospheric Pressure 1010 hPa
Memo DSA-20P-10 US 120144 Rate 6Mbps
ANT-L3
Level {(dBuWinm) Date: 20071207
107
FCC CLASS-B(5220)
FCC-B-5220 {AVG)
54
0 1000 8800, 16600, 24400. 32200 40000
Trace: (Discrete) Frequency {MHz)
Eead hnt Tah
[tem Freq Value Factor HResult Limit Margin Eemark FPos Fos
Mz dEnV/n dB dBuV/m dBuV/im dB e Deg
Notes
1. RBesult = Read Value + Factor
Z. Factor = Antenna Factor + Cable Loss - dmplifier

3. The resolution bandwidth of test receiver/spectrum analwzer is 120KHz
and wideo bandwidth 1s 300kHz for Peak detection and Quasi-peak
detection at frequency helow 1GHz.

4. The resolution bandwidth of test receiver/spectrum analwzer is IMHz
and wideo bandwidth 1s 3MHz for Peak detection at frequency ahaove

1GHz.

5. The resolution bandwidth of test receiverfspectrum analwzer 15 IMHz
and wideo bandwidth 1s 10Hz for Average detection at frequency ahove

1GHz.

6. The other emissions i1s too low to he measured.
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FCC Test Report: FEO7112003-A

Power AC 120V Pol/Phase VERTICAL
Test Mode 2 Transmit / Receive Temperature 22 °C
Operation Channel 48 Humidity 70 %
Modulation Type 802.11a Atmospheric Pressure 1010 hPa
Memo DSA-20P-10 US 120144 Rate 6Mbps
ANT-L3
Level {dBuv/im}) Date: 2007-12-07
107
FCC CLASS-B{5240)
FCC-B-5240 {AVG)
54
. 1000 8800. 16600. 24400. 32200 40000
Trace: {Discrete) Frequency (MHz)
Read tnt  Tah
[tem Freq Valne  Factor Resnlt Limit Margin Hemark Pos  Paos
Wiz dBuV/m dB  dBuV/wm dBuV/m dB cm Deg
Notes
1. Eesult = Read Yalue + Factor
2. Factor = Antenna Factor 4+ Cahle Loss - fmplifier

3. The resolution bandwidth of test receiver/spectrum analvzer is 120KHz
and video bandwidth i1s 300kHz for Peak detection and Quasi-peak
detection at freguency helow 1GH=.

4. The resolution bandwidth of test receiver/spectrum analvzer is IMHz
and wideo bandwidth i1s 3MHz for Pealk detection at freguency above

1GH=.

5. The resolution bandwidth of test receiverfspectrum analwvzer 15 1WH=
and wideo bandwidth i1s 10Hz for Average detection at frequency above

1GH=.

£, The other emissions 1s too low to be measured.
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FCC Test Report: FEO7112003-A

Power ' AC 120V Pol/Phase | HORIZONTAL
Test Mode 2 .| Transmit / Receive Temperature 11 22°C
Operation Channel :| 48 Humidity 1 70%
Modulation Type .1 802.11a Atmospheric Pressure .1 1010 hPa
Memo :| DSA-20P-10 US 120144 Rate .| 6Mbps
ANT-L3
Level (dBuvim}) Date: 2007-12-07
107

FCC CLASS-B{5240}

FCC-B-5240 {AVG)

54

0

1000 8300, 16600, 24400. 32200. 40000

Trace: {Discrete) Frequency (MHz)

Read bnt Tah
[tem  Freq Valne  Factor Result Limit Margin Remark Pos  Paos

1. RBesult = Read Value + Factor

2. Factor = btntenna Factor + Cable Loss - fmplifier

3. The resolution bandwidth of test receiverfspectrum analvzer is [20EHz
and video bhandwidth 1= 300kHz for Pealk detection and Quasi-peal
detection at frequency helow 1GHz.

4. The resolution bandwidth of test receiver/spectrum analvzer is IMHz
and wvideo bandwidth i1s 3MWHz for Peak detection at freguency above
1GH=.

5. The resolution bandwidth of test receiver/spectrum analvzer is IMHz
and wideo bandwidth 1s 10Hz for bLverage detection at frequency ahove
1GHz=.

. The other emissions is too low to be measvred.
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FCC Test Report: FEO7112003-A

@
Power AC 120V Pol/Phase 1| VERTICAL
Test Mode 3 .| Transmit / Receive Temperature 11 22°C
Operation Channel :| 36 Humidity 11 70 %
Modulation Type .1 802.11a Atmospheric Pressure .| 1010 hPa
Memo ;| DSA-20P-10 US 120144 Rate ;| 6Mbps
ANT-R1
20 Level (dBuVim) Date: 2007-12-10
FCC CLASS-B
i 4 . I i ]
40 . 3
. 30 85. 140. 195. 250. 305
Trace: (Discrete) Frequency (MHz)
Read tnt  Tab
[tem  Fregq Value Factor Resul+t Limit Marzin Remark  Fos Fos
"""" WHz dBu¥/w  dB dBuV/m dBu¥/m 4B cm Deg
1 2908 54,23 -17 .69 30,04 40,00 -3.46 QF 100 164
2 125.43  51.82 -11.45 40,37 43,50 -3.13 OF 100 171
3 120,18 22,37 -13.00 39,37 43,50 -4.13 QF 100 144
4 185,10 51.3%8 -11.55 39,83 43.50 -3.67 QF 100 1485
B 24973 54,02 -11.07 42,04 46 .00 -3.06 QF 100 174
TooO2TTAs 50 .47 -12.56 42,91 46,00 -3.09 QF 100 153
CWotes:
l. BEesult = Read Yalve 4+ Factor
Z. Factor = Antenna Factor + Cabhle Loss - Amplifier
3. The resolution bandwidth of test receiverfspectrum analvzer is 120Kz

and wideo bandwidth 15 300kHz for Peak detection and Quasi-peak
detection at fregquency helow 1GHz.

. beocording to technical experiences,all spurious emission of 20Z2.11a

mode at channel 36,434,482 are almost the same below 1G6Hz,s0 that the
channel 30 was chosen as representative in final test.

. The data 15 worse case.
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FCC Test Report: FEO7112003-A

o
Power ;| AC 120V Pol/Phase 1| VERTICAL
Test Mode 3 .| Transmit / Receive Temperature 11 22°C
Operation Channel :| 36 Humidity 11 70 %
Modulation Type .1 802.11a Atmospheric Pressure .| 1010 hPa
Memo .| DSA-20P-10 US 120144 Rate ;| 6Mbps
ANT-R1
20 Level (dBuv/m) Date; 2007-12-10
FCC CLASS-B
7 3 5 ] T
40
. 300 440. h80. 720. 860. 1000
Trace: (Discrete) Frequency (MHz)
Read tnt  Tah
[tem Freq Valne Factor HResult Limit Margin Bemark Pos  Pos
"""" Wiz dBu¥/m  dB dBu¥/m dBu¥/m  dB cm Deg
1 400,820 0 32.71 -0.8Y 4z.84 46 .00 -3.16 QF 100 171
2 4e0. 30 49 34 -6 L92 42,42 46,00 -3.508 F 100 144
300,90 47 .49 -4.71 4278 4600 -3 22 QF 100 172
4 /00.a0 0 5077 -8.34 42,43 46,00 -3.37 QF 100 153
B TR9.E0 44 80 -1.93 42,96 46 .00 -3.04 QF 100 117
T 925080 38.606 3.250 41.91 4600 -4.,09 P 100 145
Notes
1. Result = Read Value + Factor

2. Factor = Antenna Factor 4+ Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analwzer is 120KEHz
and wideo bhandwidth 15 300kHz for Peak detection and Quasi-peak
detection at frequency bhelow 1GHz.

4, heccording to technical experiences,all spurions emission of 202.11a
mode at channel 36,44 ,4% are almost the same bhelow 1G6Hz,s0 that the
channel 36 was chosen as representative 1n final test.

2. The data 1s worse case.

O
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FCC Test Report: FEO7112003-A

o
Power .| AC 120V Pol/Phase ;| HORIZONTAL
Test Mode 3 .| Transmit / Receive Temperature 11 22°C
Operation Channel :| 36 Humidity 1 70%
Modulation Type .1 802.11a Atmospheric Pressure .1 1010 hPa
Memo .| DSA-20P-10 US 120144 Rate .| 6Mbps
ANT-R1
= Level (dBuWim) Date: 2007-12-10
FCC CLASS-B
= ' 3 45 g
40 1
0 30 5. 140. 195. 250, 305
Trace: (Discrete) Frequency (MHz)
Read hnt Tah
[tem Freq Valve Factor BResult Limit Margin Hemark Pos  Pos
MHz dBuVW/n dB  dBuV/m dBuV/n dB cm Deg
1 123,73 29,24 -21.43 37.81 43,50 -5.69 QF 10 136
2 20023 of a7 -12.99 40,38 43 .50 -a3l12 QF 10 154
3 249,73 28,12 -15.74 42 .37 46,00 -3.63 QF 10 122
4 220,80 24 .48 -12.84 41.64 46,00 -4 36 QF 10 157
£ 300,035 26,08 -15.50 41.08 46,00 -4 .92 QF 10 166
Notes
1. REesnlt = Read Valne + Factor

Z. Factor = Antenna Factor + Cahle Loss - fmplifier

3. The resolution bandwidth of test receiver/spectrum analwzer iz 120EHz
and video bandwidth 1s 300kHz for Pealk detection and Quasi-pealk
detection at frequency helow 1GH=.

4, bocording to technical experiences,all spurious emission of 80Z.11a
mode at channel 36,44 ,48 are almost the same below 1GHz,so that the
channel 30 was chosen as representative in final test.

2. The data 15 worse case.

O
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FCC Test Report: FEO7112003-A

@
Power .| AC 120V Pol/Phase ;| HORIZONTAL
Test Mode 3 .| Transmit / Receive Temperature 11 22°C
Operation Channel :| 36 Humidity 1 70%
Modulation Type .1 802.11a Atmospheric Pressure .1 1010 hPa
Memo .| DSA-20P-10 US 120144 Rate .| 6Mbps
ANT-R1
- Lewvel (dBuv/m) Date; 2007-12-10
FCC/ CLASS-B
I i K] 4 5 BT
40
. 300 440. h80. T20. 860. 1000
Trace: (Discrete) Frequency (MHz)
Eead hnt Tah
[tem Freg Valuve  Factor Result Limit MWargin Hemark Pos  Pos
"""" Wiz dBu¥/m  dB  dBu¥/m dBu¥/m  dB cm  Deg
1 400 .80 21.93 -a.18 42,75 46,00 S3L2D F 100 195
& A0 30 20,52 -7.60 42,92 4600 -3.08 QF 100 174
3 Bo0, 30 45,39 -2.04 42 .85 46,00 -3.13 QF 100 166
4 B, 80 44 32 -3.38 40,95 46,00 -5.03 QF 100 146
£ 275,40 42,31 0,11 42 .41 46,00 -3.09 QF 100 174
7 200,90 39.749 .40 42,19 46,00 -3.81 QF 100 128
Notes
1. Result = Read Value + Factor
2. Factor = Antenna Factor + Cable Loss - fwplifier

3. The resolution bandwidth of test receiverf/spectrum analwzer is 120Kz
and wideo bandwidth 1s 300kHz for Peak detection and Quasi-pealk
detection at frequency bhelow 1GH=z.

4, According to technical experiences,all spuriouns emission of 802.11a
mode at chanonel 36,44 .42 are almost the same below 1GHz,so that the
channel 36 was chosen as representative in final test.

3. The data 1s worse case.

O
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FCC Test Report: FEO7112003-A

@
Power ;| AC 120V Pol/Phase 1| VERTICAL
Test Mode 3 .| Transmit / Receive Temperature 11 22°C
Operation Channel :| 36 Humidity 11 70 %
Modulation Type .1 802.11a Atmospheric Pressure .| 1010 hPa
Memo .| DSA-20P-10 US 120144 Rate ;| 6Mbps
ANT-R1
Level {dBulim) Date; 2007-12-07
107
FCC CLASS-B{5180)
FCC-B-5180 {AVG)
54
. 1000 8800. 16600. 24400. 32200, 40000
Trace: {Discrete) Frequency (MHz)
Read bt Tah
[tem  Fregq Valne Factor Besult Limtt Marzgin Remark Pas Paos
Mz dBu¥/m dB  dBuV/wm dBuVim dB cm Deg
Notes
l. Result = Read Value + Factor

Z. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyvzer is 120KH:z
and video bandwidth 1s 300kHz for Pealk detection and Quasi-pealk
detection at frequency bhelow 1GH=z.

4. The resolution bandwidth of test receiver/spectrum analvzer is IMHz
and video bandwidth 1z 3MHz for Peak detection at freguency ahaove
IGH=.

5. The resolution bandwidth of test receiver/spectrum analvzer iz 1MHz
and video bandwidth 1s 10Hz for Average detection at frequency ahove
IGH=.

. The other emissions 1s too low to bhe measured.

O
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FCC Test Report: FEO7112003-A

Power ' AC 120V Pol/Phase | HORIZONTAL
Test Mode 3 .| Transmit / Receive Temperature 11 22°C
Operation Channel :| 36 Humidity 1 70%
Modulation Type .1 802.11a Atmospheric Pressure .1 1010 hPa
Memo :| DSA-20P-10 US 120144 Rate .| 6Mbps
ANT-R1
Level (dBuvW/im}) Date: 2007-12-07
107

FCC CLASS-B{5130}

FCC-B-5180 {AVG)

54

0

1000 8300, 16600, 24400. 32200. 40000

Trace: {Discrete) Frequency (MHz)

Read hnt Tah
[tem Freq Valne  Factor Result Limit Margin Remark Pos  Paos
"""" WHz dBu¥/m  dB  dBuV/m dBu¥/m  dB  cm  Deg

1. Besult = Head Value + Factor

2. Factor = bLntenna Factor + Cable Loss - dmplifier

3. The resolution bandwidth of test receiverfspectrum analvzer is [20EHz
and wideo bandwidth 1s 300kHz for Peak detection and Quasi-peak
detection at frequency helow 1GHz.

4. The resolution bandwidth of test receiver/spectrum analvzer is IMHz
and wideo bandwidth i1s 3MWHz for Peak detection at freguency above
1GH=.

5. The resolution bandwidth of test receiver/spectrum analvzer is IMHz
and wideo bandwidth 1s 10Hz for bLverage detection at frequency ahove
1GHz=.

. The other emissions is too low to be measured.
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FCC Test Report: FEO7112003-A

Power AC 120V Pol/Phase VERTICAL
Test Mode 3 Transmit / Receive Temperature 22 °C
Operation Channel 44 Humidity 70 %
Modulation Type 802.11a Atmospheric Pressure 1010 hPa
Memo DSA-20P-10 US 120144 Rate 6Mbps
ANT-R1
Level {dBuv/imj) Date; 2007-12-07
107
FCC CLASS-B{5220)
FCC-B-5220 (AVG)
54
. 1000 8800. 16600, 24400. 32200, 40000
Trace: {Discrete) Frequency (MHz)
Read 4nt Tah
[tem  Fregq Value Factor Result Limit Margin BRemark Paos Pos
Mz dBu¥/m dB  dBuV/m dBuV/m dB ci Deg
Notes
Bead Yalue + Factor

l. Result =

2. Factor = Antenna Factor + Cahle Loss - fmplifierx

3. The resolution bandwidth of test receiverfspectrum analwzer iz 120EH=
and video bandwidth 1s 300kHz for Peak detection and Quasi-pealk
detection at frequency below 1GHz.

4. The resolution handwidth of test receiver/spectrum analvzer is IMHz
and video bandwidth i1s 3MHz for Peak detection at freguency above

1GHz.

3. The resolution bandwidth of fest receiverfspectrum analvzer 15 IMHz
and video bandwidth 15 10Hz for Average detection at frequency ahove

1GHz=.

£, The other emissions 15 too low to be measnred.
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FCC Test Report: FEO7112003-A

Power ' AC 120V Pol/Phase | HORIZONTAL
Test Mode 3 .| Transmit / Receive Temperature 11 22°C
Operation Channel :| 44 Humidity 1 70%
Modulation Type .1 802.11a Atmospheric Pressure .1 1010 hPa
Memo :| DSA-20P-10 US 120144 Rate .| 6Mbps
ANT-R1
Lewvel {dBu'/m} Date; 2007-12-07
107

FCC CLASS-B(5220)

FCC-B-5220 (AVG)

54

0 1000 8800. 16600, 24400. 32200, 40000

Trace: (Discrete) Frequency {MHz)

Read dnt  Tab
[tem  Fregq Value Factar Besnlt  Limit Marzgin Remark Pos Fos

MHz dBuV/w dB  dBuV/m dBuV/in dB e Dleg

l. Result = Eead VYalue + Factor

Z. Factor = fntenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analvzer is 120EHz
and video bandwidth 15 300kHz for Peak detection and Quasi-peak
detection at freguency below 1GH=.

4. The resolution bandwidth of test receiver/spectrum analvzer is IMHz
and video bandwidth 1s 3MHz for Peak detection at frequency ahaove
IGH=.

5. The resolution bandwidth of test receiver/spectrum analvzer is IMHz
and video bandwidth 1s 10Hz for Average detection at freguency above
IGH=.

o, The other emissions 1s too low to be measured.

O
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FCC Test Report: FEO7112003-A

Power AC 120V Pol/Phase VERTICAL
Test Mode 3 Transmit / Receive Temperature 22 °C
Operation Channel 48 Humidity 70 %
Modulation Type 802.11a Atmospheric Pressure 1010 hPa
Memo DSA-20P-10 US 120144 Rate 6Mbps
ANT-R1
Lewvel (dBuV/im) Date: 2007-12-07
107
FCC CLASS-B(5240)
FCC-B-5240 {AVG)

54

0 1000 8800, 16600, 24400, 32200, 40000

Trace: (Discrete) Frequency {(MHz)

Read bt Tah
[tem  Freq Value Factor Rezult Limit Margin FRemark  Pas Pos
Wiz dBuV/in dB  dBuVim dEuV/w dB cn Deg

Notes:

1. Resnlt = Read Valne + Factor

2. Factor = fntenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiverfspectrum analwzer is [20ENz
and wideo bandwidth 1= 300kHz for Pealk detection and Quasi-peak
detection at freguency below 1GHz.

4, The resolution bhandwidth of test receiverfspectium analwzer is IMH:z
and wvideo bandwidth 15 3MHz for Peak detection at fregquency above
1GH=.

5. The resolution bandwidth of test receiverfspectrum analwzer is IMHz
and video bandwidth 15 10Hz for Average detection at frequency ahaove
1GH=.

. The other emissions i1s too low to be measured.
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FCC Test Report: FEO7112003-A

Power ' AC 120V Pol/Phase | HORIZONTAL
Test Mode 3 .| Transmit / Receive Temperature 11 22°C
Operation Channel :| 48 Humidity 1 70%
Modulation Type .1 802.11a Atmospheric Pressure .1 1010 hPa
Memo :| DSA-20P-10 US 120144 Rate .| 6Mbps
ANT-R1
Lewvel {dBuWim) Date: 2007-12-07
107

FCC CLASS-B(5240)

FCC-B-5240 {AVG)
54
s 1000 8800. 16600, 24400, 32200. 40000
Trace: (Discrete) Frequency (MHz)
Read tnt  Tah
I[tem Freq Valne Factor HResult Limit Margin Hemark Pos  Pos
"""" WHz dBu¥/m  dB  dBu¥/m dBu¥/m  dB  cm  Deg
Notes
1. Besult = Read Value + Factor

2. Factor = fntenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analwvzer is 120ENHz
and video bandwidth 15 300kHz for Pealk detection and Quasi-pealk
detection at frequency helow 1GH=z.

4. The resolution bandwidth of test receiver/spectrum analwzer is IMHz
and video bandwidth 15 3MHz for Peak detection at frequency abaove
1GH=z.

5. The resolution bandwidth of test receiver/spectrum analwzer is IMHz
and video bandwidth 15 10Hz for Average detection at fregquency ahove
1GH=z.

6. The other emissions 15 too low to be measured.

O
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FCC Test Report: FEO7112003-A

<
Power ;| AC 120V Pol/Phase 1| VERTICAL
Test Mode 4 .| Transmit / Receive Temperature 11 22°C
Operation Channel :| 36 Humidity 11 70 %
Modulation Type .1 802.11a Atmospheric Pressure .| 1010 hPa
Memo .| DSA-20P-10 US 120144 Rate ;| 6Mbps
ANT-R3
80 Level (dBu\/m) Date: 2007-12-10
FCC CLASS-B
5 [ 1] I
40 | 4 3 4
030 85. 140. 195, 250. 305
Trace: (Discrete) Frequency (MHz)
Fead Ant Tah
[tem Freg Valne  Factor Result Limit Margin HRemark Pos  Pos
"""" Wiz dBu¥/n  dB dBuV/m dBu¥/m  dB eon  Deg
1 S9.98 54,53 -17 .69 36.84 40,00 -3.16 QF 100 164
& 123,43 0.8 -11.43 30,37 43.30 -4.13 QF 100 171
3 130,18 32,12 -13.00 0012 43.30 -4 38 QF 100 144
4 125,10 51.36 -11.33 Jo.gl 43.50 -3.69 QF 100 183
b 249,73 .02 -11.07 42.94 46,00 -3.06 QF 100 174
v 2TT. 23 L0 .4y -12.56 42,91 46,00 -3.00 QF 100 135

1. Result = Eead Valne + Factor

2. Factor = Antenna Factor + Cable Loss - fmplifier

3. The resolution bandwidth of test receiver/spectrum analvzer is 120Nz
and wideo bandwidth 1s 300kHz for Peal detection and Quasi-pealk
detection at frequency helow 1GHz.

4, becording to technical experiences,all spurions emission of 80Z.11a
mode at channel 36,44,4% are almost the same below 1GHz,so that the
channel 36 was chosen as representative in final test.

J. The data 15 worse case.

O
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FCC Test Report: FEO7112003-A

@
Power ;| AC 120V Pol/Phase 1| VERTICAL
Test Mode 4 .| Transmit / Receive Temperature 11 22°C
Operation Channel :| 36 Humidity 11 70 %
Modulation Type .1 802.11a Atmospheric Pressure .| 1010 hPa
Memo ;| DSA-20P-10 US 120144 Rate ;| 6Mbps
ANT-R3
o Level (dBuW/im) Date: 2007-12-10
FCC CLASS-B
f 7 3 I 5 o 7
40
0 300 440. 580. 720. 860. 1000
Trace: (Discrete) Frequency (MHz)
Read bnt Tah
[tem Freg Value  Factor Result Limit Margin Hemark Pos  Pos
Mz dEu¥V/m dB  dBu¥/m dBu¥V/im dB cm Deg
1 400,80 52.78 -0.87 42.91  46.00 -3.09 NF 100 171
& 4Ae0 .30 49 34 -6L92 42 .42 46,00 -3.08 QF 100 144
3 500,90 47 .44 -4.71 4273 46.00 -3.27 QF 100 172
4 600,30 50,77 -5.34 42,43 46.00 -3.57 QF 100 155
B Tee.e0 44 80 -1.93 42,96 46,00 -3.04 QF 100 117
T OQE5.20 0 3263 3.25 41.8% 46,00 -4.12 QF 100 145
CWotes:
1. Besult = Read Value + Factor
2. Factor = ftntenna Factor + Cable Loss - fmplifier

3. The resolution bandwidth of test receiver/spectrum analwvzer is 120ENz
and wideo bandwidth 15 300kHz for Peak detection and Quasi-peak
detection at frequency helow 1GH=z.

4, becording to technical experiences,all spurions emission of 802.11a
mode at channel 36,44,428 are almost the same helow 1GHz,so that the
channel 36 was chosen as representative 1n final test.

2. The data 135 worse case.

O
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FCC Test Report: FEO7112003-A

o
Power .| AC 120V Pol/Phase ;| HORIZONTAL
Test Mode 4 .| Transmit / Receive Temperature 11 22°C
Operation Channel :| 36 Humidity 1 70%
Modulation Type .1 802.11a Atmospheric Pressure .1 1010 hPa
Memo .| DSA-20P-10 US 120144 Rate .| 6Mbps
ANT-R3
20 Lewvel (dBuW/im) Date; 2007-12-10
FCC CLASS-B
5 I 3 I
40 1
s 30 85. 140. 195. 250. 305
Trace: (Discrete) Frequency (MHz)
Read bt Tah
[tem Freq Valve Factor Result Limit Margin Hemark Pos  Pos
"""" Wiz dBu¥/m  dB dBu¥/m dBu¥/m  dB  cm  Deg
l 183.73 of a8 -21.43 3795 43,50 -5.55 QF 100 136
& 200,23 29,37 -1 .99 40,38 43,30 3012 QF 100 154
3 249,73 28.36 -15.74 42.61 46,00 -3.39 QF 100 122
4 Zr0.20 24 .48 -12 .84 41.64 4600 -4 56 QF 100 157
B 300,05 ab 08 -15.50 41.08  46.00 -4 .92 QF 100 166
CWetes:
1. Besult = Read Value + Factor
2. Factor = Antenna Factor 4+ Cahle Loss - fmplifier

2, The resolution bandwidth of test receiwverfspectrum analvzer is 120EHz
and video bandwidth 15 300kHz for Peak detection and Quasi-peak
detection at freguency below 1GHz.

4, beccording to technical experiences,all spurions emission of 202.11a
mode at chaonel 36,444,428 are almost the same below 1GHz,so0 that the
channel 36 was chosen as representative in final test.

5. The data 1s worse case.

O
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FCC Test Report: FEO7112003-A

@
Power .| AC 120V Pol/Phase ;| HORIZONTAL
Test Mode 4 .| Transmit / Receive Temperature 11 22°C
Operation Channel :| 36 Humidity 1 70%
Modulation Type .1 802.11a Atmospheric Pressure .1 1010 hPa
Memo ;| DSA-20P-10 US 120144 Rate .| 6Mbps
ANT-R3
80 Level {(dBuvim) Date: 2007-12-10
FCC CLASS-B
I P 3 4 5 BT
40
. 300 440. h80. 720. 860. 1000
Trace: (Discrete) Frequency (MHz)
Read tnt  Tah
[tem  Freg Value Factor Resul+t Limit Margin HRemark Paos Pos
"""" WHz dBu¥/m  dB  dBu¥/m dBu¥/m  dB cm  Deg
1 400,20 51.93 -9.18 42,75 46.00 -3.25 OF 100 195
2 460,30 50.59 -7.60 42,98 46.00 -3.02 OF 100 174
3 600,30 45.39 -2.54 42,85 46.00 -3.15 QF 100 166
4 BBE.E0D 44015 -3.38 40,77 46.00 -5.23 OF 100 146
B 875,40 42.36 .11 42 .46 46.00 -3.54 OF 100 174
Too899.90 39.79 2.40 42,19  46.00 -3.81 OF 100 123
Notes
1. Result = Read Value + Factor
2. Factor = Antenna Factor 4+ Cable Loss - fwmplifier

3. The resolution bandwidth of test receiver/spectrum analweer ig 120KHz
and wideo bhandwidth 15 300kHz for Peak detection and Quasi-peak
detection at freguency helow 1GHz.

4. bccording to technical experiences,all spurious emission of 20Z.11a
mode at channel 36,344,458 are almost the same below 1GHz,so that the
channel 36 was chosen as representative in final test.

2. The data 1s worse case.
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FCC Test Report: FEO7112003-A

@
Power AC 120V Pol/Phase VERTICAL
Test Mode 4 Transmit / Receive Temperature 22 °C
Operation Channel 36 Humidity 70 %
Modulation Type 802.11a Atmospheric Pressure 1010 hPa
Memo DSA-20P-10 US 120144 Rate 6Mbps
ANT-R3
Level (dBuV/im}) Date: 2007-12-07
107
FCC CLASS-B{5180)
FCC-B-5180 {AVG)
54
0 1000 8800, 16600, 24400, 32200. 40000
Trace: (Discrete) Frequency (MHz)
Read hnt Tah
[tem  Freq Value Factor Result Limtt Marzgin Hemark Pos Paos
MHz dBuV/in dB  dBuVim dBuV/w dB cn Deg
Nates
l. Result = Read Value + Factor
Z. Factor = Antenna Factor + Cable Loss - fmplifier

3. The resolution bandwidth of test receiverfspectrum analvzer is 120EHz
and wideo bandwidth 15 300kHz for Peak detection and Quasi-peak
detection at fregquency helow 1GHz.

4. The resolution bandwidth of test receiverfspectrum analwvzer is 1Mz
and wideo bandwidth 15 3MHz for Peak detection at frequency above

1GHz.

5. The resolution bandwidth of test receiverfspectrum analvzer is 1Mz
and wideo bandwidth 15 10Hz for Average detection at frequency ahove

1GHz=.

£, The ather emissions is too low to he measured.
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FCC Test Report: FEO7112003-A

Power ' AC 120V Pol/Phase | HORIZONTAL
Test Mode 4 .| Transmit / Receive Temperature 11 22°C
Operation Channel :| 36 Humidity 1 70%
Modulation Type .1 802.11a Atmospheric Pressure .1 1010 hPa
Memo :| DSA-20P-10 US 120144 Rate .| 6Mbps
ANT-R3
Level (dBuvinm) Date: 2007-12-07
107

FCC CLASS-B(5180)

FCC-B-5180 {AVG)

a4

0

1000 8300, 16600, 24400. 32200. 40000

Trace: {Discrete) Frequency (MHz)

Read bt Tah
[tem Freq Valne Factor Result Limit Margin Hemartk Pos  Pas
MHz dBu¥V/m dB  dBu¥W/w dBuV/im dB ci Deg

1. Besult = Read Value + Factor

2. Factor = Antenna Factor + Cahble Loss - fmplifier

3. The resolution bandwidth of test receiver/spectrum analwzer is 120KHz
and video bandwidth i1s 300kHz for Peak detection and Quast-peak
detection at fregquency below 1GH=z.

4., The resolution bandwidth of test receiver/spectrum analwvzer is IMHz
and video bandwidth is 3MHz for Peak detection at freguency ahove
1GH=z.

5. The resolution bandwidth of test receiver/spectrum analvzer is 1MHz
and video bandwidth 135 10Hz for Average detection at frequency ahaove
1GHz.

£, The other emissions is too low to he measured.
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FCC Test Report: FEO7112003-A

Power AC 120V Pol/Phase VERTICAL
Test Mode 4 Transmit / Receive Temperature 22 °C
Operation Channel 44 Humidity 70 %
Modulation Type 802.11a Atmospheric Pressure 1010 hPa
Memo DSA-20P-10 US 120144 Rate 6Mbps
ANT-R3
Lewvel (dBulim) Date; 2007-12-07
107
FCC CLASS-B(5220)
FCC-B-5220 (AVG)
54
. 1000 8800. 16600. 24400. 32200. 40000
Trace: {Discrete) Frequency (MHz)
tnt  Tahb
[tem Freg Valne  Factor HResult Limit MWargin Remark Pos  Pos
Mz dBuV/in dB  dBuV/m dBuV/iw dB ci Deg
Notes
l. Result = Read Yalue + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analvzer is 120KHz
and wideo bandwidth 15 300kHz for Pealk detection and Quasi-pealk
detection at freguency helow 1GHz.

4. The resolution bandwidth of test receiver/spectrum analvzer is IMHz
and wideo bandwidth 1s 3MHz for Peak detection at freguency above

1GH=.

5. The resolntion bandwidth of test receiverfspectrum analwvzer 15 IMHz
and video bandwidth 15 10Hz for Average detection at frequency above

1GH=.

£, The other emissions is too low to he measured.
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FCC Test Report: FEO7112003-A

@
Power AC 120V Pol/Phase HORIZONTAL
Test Mode 4 Transmit / Receive Temperature 22 °C
Operation Channel 44 Humidity 70 %
Modulation Type 802.11a Atmospheric Pressure 1010 hPa
Memo DSA-20P-10 US 120144 Rate 6Mbps
ANT-R3
Lewvel {dBuvim) Date: 2007-12-07
107
FCC CLASS-B(5220)
FCC-B-5220 (AVG)
LT )
. 1000 8800. 16600. 24400. 32200, 40000
Trace: (Discrete) Frequency {MHz)
Read hnt Tah
[tem  Freq Value Factor Result Limtt Margin Hemark Pos Pos
Mz dBuV/in dB dBuVim dBuV/im dB ci Deg
Notes
1. REesnlt = Head Value 4+ Factor
Z. Factor = Antenna Factor + Cable Loss - Amplifier

2. The resolution bandwidth of test receiverfspectrum analwvzer is 120EH:z
and video bandwidth is 300kHz for Pealk detection and Quasi-peal
detection at freguency helow 1GH=.

4. The resolution bandwidth of test receiverfspectrum analwzer iz IMHz
and wideo bandwidth 1s 3MHz for Peak detection at freguency above

1GHz=.

3. The rgsnlutinn bandw@dth of test receivera"spectrum analvzer 1s IMHz
and video bandwidth 15 100z for Average detection at freguency ahove

1GHz=.

£, The other emissions 15 too low to he measured.
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FCC Test Report: FEO7112003-A

Power AC 120V Pol/Phase VERTICAL
Test Mode 4 Transmit / Receive Temperature 22 °C
Operation Channel 48 Humidity 70 %
Modulation Type 802.11a Atmospheric Pressure 1010 hPa
Memo DSA-20P-10 US 120144 Rate 6Mbps
ANT-R3
Lewvel (dBuv/im} Date: 2007-12-07
107
FCC CLASS-B(5240)
FCC-B-5240 (AVG)
54
. 1000 8800. 16600. 24400. 32200. 40000
Trace; {Discrete) Frequency (MHz)
Read tnt  Tah
[tem  Freg Value Factor Result Limit Marzin HRemark Pos FPos
Mz dBuV/im dB  dBu¥W/m dBuV/m dB ci Deg
Notes:

1. BEesult = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiverfspectrum analvzer is [20EHz
and wideo bandwidth 1s 300kHz for Peak detection and Quasi-peak
detection at frequency helow 1GHz.

4, The resolution bandwidth of test receiverf{spectrum analvzer is IMHz
and wideo bandwidth i1s 3WHz for Peak detection at freguency ahove
1GHz=.

5. The resolution bandwidth of test receiver/spectrum analvzer is IMHiz
and wideo bandwidth 1s 10Hz for Average detection at frequency ahaove
1GHz=.

. The other emissions i1s too low to be measured.
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FCC Test Report: FEO7112003-A

Power ' AC 120V Pol/Phase | HORIZONTAL
Test Mode 4 .| Transmit / Receive Temperature 11 22°C
Operation Channel :| 48 Humidity 1 70%
Modulation Type .1 802.11a Atmospheric Pressure .1 1010 hPa
Memo :| DSA-20P-10 US 120144 Rate .| 6Mbps
ANT-R3
Level {dBuv/im}) Date: 2007-12-07
107

FCC CLASS-B{5240}

FCC-B-5240 {AVG)

54

0

1000 8300. 16600, 24400. 32200. 40000

Trace; {Discrete) Frequency {MHz)

Read tnt  Tah
[tem Freq Valne Factor Resnlt Limit Margin Hemark Pos  Paos
"""" WHz dBu¥/m  dB  dBu¥/m dBu¥im  dB  cm Deg
CWetes:
l. REesult = Read Yalue + Factor

2. Factor = Antenna Factor 4+ Cahle Loss - dmplifier

3. The resolution bandwidth of test receiverfspectrum analvzer is 120KEH:z
and video bandwidth 15 300kHz for Peak detection and Quasi-peak
detection at freguency helow 1GH=.

4. The resolution bandwidth of test receiverfspectrum analvzer is IMHz
and wideo bandwidth 15 3MHz for Peak detection at frequency ahove
1GHz=.

5. The resolution bandwidth of test receiver/spectrum analvzer is IMHz
and wideo bandwidth 15 10Hz for Average detection at frequency above
1GHz=.

. The other emissions 15 too low to be measvred.
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FCC Test Report: FEO7112003-A

<
Power .| AC 120V Pol/Phase 1| VERTICAL
Test Mode 5 .| Transmit / Receive Temperature 11 22°C
Operation Channel :| 36 Humidity 11 70 %
Modulation Type .| 802.11Draft n, 20MHz Atmospheric Pressure .| 1010 hPa
Memo 1| DSA-20P-10 US 120144 Rate | 130Mbps
ANT-L1 + ANT-L3
a0 Level (dBuVim) Date: 2007-12-10
FCC CLASS-B
I B 7
40 1 z e} L) 5
030 85. 140. 195, 250. 305
Trace: (Discrete) Frequency (MHz)
Read tnt  Tah
[tem Freq Value Factor HResnlt Limit  MWarzin Eemark Pos  FPos
"""" Wiz dBu¥/m  dB dBuVin dBu¥/m  dB  cm  Deg
1 2098 34,34 -17.89 3663 40.00 -3.33 np o 174
4 12343 3148 -11.45 40,032 43,30 -3.47 P g 122
3 laolls 2.aT  -13.00 3067 43.30 -3.83 np o 17s
3 20023 3179 <1276 30.04  43.30 -4 46 Op 10 200
B 24073 33.17  -11.07 42,10 46.00 -3.00 np o 177
T ZB0.aD 3279 -10.39 41.90 4600 -4.10 QP o 139

1. RBesult = Read Yalue + Factor

2. Factor = fntenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analwzer is 120EH:z
and video bandwidth 15 300kHz for Pealk detection and Quasi-pealk
detection at frequency below 1GHz.

4, bccording to technical experiences,all spurious emission of 20Z.11lan
HTZ0D mode at channel 36,44,48 are almost the same below 1GHz,so that the
channel 36 was chosen as representative 1o final test.

2. The data 15 worse case.

O
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FCC Test Report: FEO7112003-A

@
Power ;| AC 120V Pol/Phase 1| VERTICAL
Test Mode 5 .| Transmit / Receive Temperature 11 22°C
Operation Channel :| 36 Humidity 11 70 %
Modulation Type .| 802.11Draft n, 20MHz Atmospheric Pressure .| 1010 hPa
Memo .| DSA-20P-10 US 120144 Rate | 130Mbps
ANT-L1 + ANT-L3
20 Lewvel (dBu\Wim) Date; 2007-12-10
FCC/ CLASS-B
I i 3 1 5 i T
40
. 300 440. h80. 720. 860. 1000
Trace: (Discrete) Frequency (MHz)
Read tnt  Tahb
[tem Freg Valne Factor Hesult Limit MWargin PRemark Pos  Paos
"""" Wiz dBu¥/m  dB dBu¥/n dBu¥/m  dB  cm Deg
1 400,20 22473 -0LBY 42,87 46,00 -3.13 QF 100 153
& 40,30 49 36 -6 92 42 .44 46,00 -3.306 QF 100 174
3 200,90 47 35 -4.71 42 .64 46,00 -3.36 QF 100 133
] B33.90 43 .96 -3.449 40,46 46,00 -o.0d QF 100 128
£ T49 .40 43.74 -3.16e 40,58 46,00 -5 42 QF 100 172
7 Ta0 20 44 18 -1.93 42,250 46,00 -3.73 QF 100 111
Notes
1. Result = Read Value + Factor
2. Factor = Antenna Factor + Cable Laoss - fmplifier

3. The resolution bandwidth of test receiverfspectrum analwzer is 120KHz
and wideo bandwidth i1s 300klHz for Pealk detection and Quasi-peak
detection at frequency below 1GH=z.

4, According to technical experiences,all spurions emission of 202.1lan
HTZ0 wmode at channel 36,444,428 are almost the same bhelow IGHz,so0 that the
channel 36 was chosen as representative in final test.

2. The data is worse case.

O
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FCC Test Report: FEO7112003-A

<
Power ' AC 120V Pol/Phase ;| HORIZONTAL
Test Mode 5 .| Transmit / Receive Temperature 11 22°C
Operation Channel :| 36 Humidity 1 70%
Modulation Type .| 802.11Draft n, 20MHz Atmospheric Pressure .1 1010 hPa
Memo :| DSA-20P-10 US 120144 Rate .| 130Mbps
ANT-L1 + ANT-L3
20 Level {(dBuvim) Date: 2007-12-10
FCC/ CLASS-B
I i1
K] ]
40 T2 4
0 30 85. 140. 195. 250. 305
Trace: (Discrete) Frequency (MHz)
Read int  Tah
[tem  Freq Valne Factor Result Limit Marzin HRemark Pos Pos
"""" Wz dBu¥/w  dB  dBu¥/w dBu¥im  dB  cm  Deg
1 172,93 57.72 -20.39 37.35  43.40 -1 Peal oo 175
2 lan.eg 58,59 -Z1.63 3696 4350 -0.54 Peal oo 164
3 200,23 B0 -18.99 30.51 43,50 -3.99 QF 1o 144
o 24993 B 46 -12.74 42771 46,00 -3.29 QF 1o 185
b Zan.en 52011 -12.84 3027 46 .00 -0.73 Peal 1o 133

1. Result = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - fwplifier

3. The resolution bandwidth of test receiverfspectrum analwzer is 120Kz
and wideo bandwidth i1s 300kHz for Pealk detection and (Qnasi-peak
detection at frequency below 1GH=z.

4, According to technical experiences,all spurious emission of 802.1lan
HTZ0 wmode at channel 36,44,48 are almost the same bhelow 1GHz,so0 that the
channel 30 was chosen as representative 1n final test.

2. The data is worse case.

O
Exclusive Certification Corp. Tel:886-2-2792-3366 Fax:886-2-2792-1100 Issued date: Dec. 24, 2007 72 of 422



FCC Test Report: FEO7112003-A

Power ' AC 120V Pol/Phase | HORIZONTAL

Test Mode 5 .| Transmit / Receive Temperature 11 22°C

Operation Channel :| 36 Humidity 1 70%

Modulation Type .| 802.11Draft n, 20MHz Atmospheric Pressure .1 1010 hPa

Memo :| DSA-20P-10 US 120144 Rate .| 130Mbps
ANT-L1 + ANT-L3

= Level (dBu\Wim) Date; 2007-12-10
FCC/ CLASS-B
T pi 3 1 5 T
40
. 300 440. h80. 720, 860. 1000
Trace: (Discrete) Frequency (MHz)
Read tnt  Tah
[tem Freq Valnwe  Factor Result Limit MWargin Hemark Pos  Pos
"""" Wiz dBu¥/m  dB  dBuV/m dBu¥/m  dB cm  Deg
1 39940 0 51.70 -0.29 42 .42 46,00 -3.08 QF o Z0zZ
2 B0 a0 50053 -7.6e0 42,92 4600 -3.08 QF 100 138
3 B00. a0 45029 -2.04 4275 AR .00 -3.2D QF 100 177
S5 T4 4A0 46 .00 -5.16 40,23 46,00 S5.17 QF 100 111
B 8V A0 42053 .11 42 .63 4600 -3.37 QF 100 145
TooosR0 .00 39,72 .40 4212 4600 -3.EE QF 100 128
Notes
1. Result = Read Value + Factor
2. Factor = Antenna Factor + Cable Loss - fwmplifier

3. The resolution bandwidth of test receiverf/spectrum analwzer is 120Kz
and wideo bandwidth 1s 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GHz.

4, According to technical experiences,all spuriouns emission of 202.11lan
HTZ0 mode at channel 36,44 ,4%8 are almost the same bhelow 1GHz,s0 that the
channel 36 was chosen as representative in final test.

2. The data 1s worse case.

O
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FCC Test Report: FEO7112003-A

Power AC 120V Pol/Phase VERTICAL
Test Mode 5 Transmit / Receive Temperature 22 °C
Operation Channel 36 Humidity 70 %
Modulation Type 802.11Draft n, 20MHz Atmospheric Pressure 1010 hPa
Memo DSA-20P-10 US 120144 Rate 130Mbps
ANT-L1 + ANT-L3
Level {dBul/in) Date: 2007-12-07
107
FCC CLASS-B{5130)
FCC-B-5180 (AVG)
54
. 1000 8800. 16600. 24400, 32200. 40000
Trace: {Discrete) Frequency (MHz)
Read bnt Tah
[tem  Freq Value Factor Result Limit Matgin Femark  Fos Fos
HHz dBuVin dB  dBu¥V/m dBuV/m dB e Deg
Notes
1. Result = Read Value + Factor

Z. Factor = btntenna Factor + Cable Loss - fmplifier

3. The resolution bandwidth of test receiver/spectrum analvzer iz 120KHz
and video bandwidth 15 300kHz for Pealk detection and (Qnasi-peak
detection at frequency below 1GHz.

4, The resolution bandwidth of test receiver/spectrum analvzer is 1Mz
and wideo bandwidth i1s 3MHz for Peak detection at fregquency ahove

IGHz.

5. The resolution bandwidth of test receiver/spectrum analvzer is 1MHz
and wideo bandwidth i1s 100z for Average detection at freguency ahove

1GHz=.

£, The other emissions ts too low to be measured.
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FCC Test Report: FEO7112003-A

Power : | AC 120V Pol/Phase | HORIZONTAL
Test Mode 5 : | Transmit / Receive Temperature 11 22°C
Operation Channel : | 36 Humidity 1 70%
Modulation Type : | 802.11Draft n, 20MHz Atmospheric Pressure .1 1010 hPa
Memo : | DSA-20P-10 US 120144 Rate .| 130Mbps
ANT-L1 + ANT-L3
Level {(dBuvW/im}) Date: 2007-12-07
107

FCC CLASS-B(5180)

FCC-B-5180 (AVG)

54

0 1000 8300, 16600, 24400. 32200, 40000

Trace: (Discrete) Frequency (MHz)

Read fnt  Tah
[tem Freq Value Factor Resul+t Limit Matzin BRemark  Paos Pos
"""" WHz dBu¥/m  dB  dBu¥/m dBu¥/m 4B em  Deg
Notes
1. Result = Read Value + Factor
2. Factor = fntenna Factor + Cable Loss - fmplifier

3. The resolution bandwidth of test receiverfspectrum analvzer is 120KHz
and video bandwidth 1s 300kHz for Pealk detection and Quasi-peak
detection at fregquency helow 1GHz.

4. The resolution bandwidth of test receiverfspectrum analvzer is IMHz
and video bandwidth i1s 3MHz for Peak detection at fregquency above
1GHz.

5. The resolution bandwidth of test receiverfspectrum analvzer iz IMHz
and wideo bhandwidth 15 10Hz for bLverage detection at freguency above
1GHz.

. The other emissions 15 too low to be measured.
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FCC Test Report: FEO7112003-A

Power AC 120V Pol/Phase VERTICAL
Test Mode 5 Transmit / Receive Temperature 22 °C
Operation Channel 44 Humidity 70 %
Modulation Type 802.11Draft n, 20MHz Atmospheric Pressure 1010 hPa
Memo DSA-20P-10 US 120144 Rate 130Mbps
ANT-L1 + ANT-L3
Level {dBul/im) Date: 2007-12-07
107
FCC CLASS-B{5220)
FCC-B-5220 (AVG)
54
. 1000 8300. 16600, 24400. 32200, 40000
Trace: (Discrete) Frequency (MHz)
Read bt Tah
[tem Freq Valve Factor Resvlt Limit Margin Remark Pos  Pos
MHz dBuV/w dB  dBu¥W/m dBuV/n dB e Dep
Notes
1. Result Read VYalue 4+ Factor

Z. Factor = Antenna Factor + Cable Laoss - fmplifier

3. The resolution bandwidth of test receiver/spectrum analwzer is 120KEHz
and video bandwidth 1s 300kH=z for Peak detection and Quasi-peak
detection at frequency bhelow 1GHz.

4. The resolution bandwidth of test receiverfspectrum analwezer is 1MHz
and video bandwidth i1s 3MHz for Peak detection at fregquency ahaove

1GHz.

3. The resolution bandwidth of test receiverfspectrum analvzer 15 IMHz
and video bandwidth 15 10Hz for dverage detection at frequency ahove

1GHz=.

£, The other emissions 15 too low to be measured.
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FCC Test Report: FEO7112003-A

o
Power .| AC 120V Pol/Phase ;| HORIZONTAL
Test Mode 5 .| Transmit / Receive Temperature 11 22°C
Operation Channel :| 44 Humidity 1 70%
Modulation Type .| 802.11Draft n, 20MHz Atmospheric Pressure .1 1010 hPa
Memo .| DSA-20P-10 US 120144 Rate ;| 130Mbps
ANT-L1 + ANT-L3
Lewvel {dBulim} Date; 2007-12-07
107
FCC CLASS-B{5220)
FCC-B-5220 (AVG)
54
s 1000 8800, 16600, 24400. 32200, 40000
Trace: {Discrete) Frequency (MHz)
Eead dnt  Tahb
[tem  Freg Value Factor Result Limit Margin Hemark FPos Pas
Mz dBuVin dB  dBu¥/m dBuV/n dB cm Deg

l. Result = Read Valve + Factor

2. Factor = Antenna Factor + Cable Loss - fmplifier

2, The resolution bandwidth of test receiver/spectrum analyzer is 120EH:z
and video bandwidth 15 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GHz.

4, The resolution bandwidth of test receiver/spectrum analyzer iz IMHz
and video bandwidth 15 3MWHz for Pealk detection at fregquency ahove
1GH=.

5. The resolution bandwidth of test receiver/spectrum analvzer is IMHz
and video bandwidth 15 10Hz for Average detection at frequency ahove
1GH=z.

£. The other emissions 15 too low to be measured.

O
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FCC Test Report: FEO7112003-A

Power AC 120V Pol/Phase VERTICAL
Test Mode 5 Transmit / Receive Temperature 22 °C
Operation Channel 48 Humidity 70 %
Modulation Type 802.11Draft n, 20MHz Atmospheric Pressure 1010 hPa
Memo DSA-20P-10 US 120144 Rate 130Mbps
ANT-L1 + ANT-L3
Lewvel (dBuim) Date; 2007-12-07
107
FCC CLASS-B(5240)
FCC-B-5240 {AVG)
54
. 1000 8800. 16600. 24400. 32200, 40000
Trace: (Discrete) Frequency (MHz)
Read tnt  Tahb
[tem  Freg Value  Factor Hesult Limit Marzin BRemark Pos  Pos
Mz dBuV/iw dB  dBuViw dBuV/m dB ci Deg
Notes
1. Result = Read Value 4+ Factor
2. Factor = Antenna Factor 4+ Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analwzer is 120Kz
and wideo bandwidth 1s 300kHz for Pealk detection and Quasi-peak
detection at freguency helow 1GHz.

4. The resolution bhandwidth of test receiver/spectrum analwzer is IMHz
and wideo bandwidth 1s 3MHz for Peak detection at frequency ahove
1GHz.

5. The resolution bhandwidth of test receiver/spectrum analwzer is IMHz
and wideo bhandwidth i1s 10Hz for Average detection at freguency ahove
IGHz.

£, The other emissions 1s too low to he measured.
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FCC Test Report: FEO7112003-A

Power ' AC 120V Pol/Phase | HORIZONTAL

Test Mode 5 .| Transmit / Receive Temperature 11 22°C

Operation Channel :| 48 Humidity 1 70%

Modulation Type .| 802.11Draft n, 20MHz Atmospheric Pressure .1 1010 hPa

Memo :| DSA-20P-10 US 120144 Rate .| 130Mbps
ANT-L1 + ANT-L3

T Level (dBul//im) Date: 2007-12-07

FCC CLASS-B(5240)

FCC-B-5240 (AVG)

54

0 1000 8800. 16600. 24400, J2200. 40000

Trace: {Discrete) Frequency (MHz)

Read int Tah
[tem Freq Valve Factor HResult Limit MWargin Hemark Pos  Pos
"""" Wiz dBu¥/m  dB dBuV/m dBu¥/m 4B cn  Dez
CWotes:
1. Besult = Read Yalue + Factor

2. Factor = Antenna Factor + Cahle Loss - fmplifier

3. The resolution handwidth of test receiver/spectrum analvzer is 120Kz
and video bandwidth 15 300kHz for Peak detection and Quasi-peak
detection at frequency helow 1GHz.

4_ The resolution bandwidth of test receiver/spectrum analwvzer is MYz
and video bandwidth 1s 3MHz for Peak detection at freguency ahove
IGH=.

5. The resolution handwidth of test receiver/spectrum analvzer is IMHz
and video bandwidth 15 10Hz for Average detection at frequency above
1GH=.

. The other emissions i1s too low to he measured.

O
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FCC Test Report: FEO7112003-A

<
Power ' AC 120V Pol/Phase :| VERTICAL
Test Mode 6 .| Transmit / Receive Temperature 11 22°C
Operation Channel :| 36 Humidity 11 70 %
Modulation Type .| 802.11Draft n, 20MHz Atmospheric Pressure .| 1010 hPa
Memo :| DSA-20P-10 US 120144 Rate .| 130Mbps
ANT-L1 + ANT-R3

20 Lewvel (dBu\Wim) Date; 2007-12-10
FCC CLASS-B
yi 7 ' { i
10 : 3 8
. 30 85. 140. 195. 250. 305
Trace: (Discrete) Frequency (MHz)
Read tnt  Tahb
[tem Freg Valne Factor Result Limit MWargin Remark Pos  Paos
"""" WHz dBu¥/m  dB  dBuV/n dBu¥/m  dB  cm Deg
1 29,98 54,34 -17 .69 3063 40,00 -3.33 QF 100 174
& 125,43 51.46 -11.435 40,01 43,30 -3.449 QF 100 122
3 120,18 52,67 -13.00 39.67 43.30 -3.E3 QF 100 178
4 120,98 51.48 -11.33 40,13 43.30 -3.37 QF 100 166
2 200,230 51,79 -12.76 39.04 43,50 -4 46 QF o 200
ToooZeD.e0 0 22,79 -10 .89 41.90 46,00 410 QF 100 129
CWetes:
1. Result = Read Value + Factor

2. Factor = Antenna Factor + Cable Lass - fmplifier

3. The resolution bandwidth of test receiverfspectrum analwzer is 120KHz
and wideo bandwidth i1s 300kHz for Pealk detection and Quasi-peak
detection at frequency below 1GH=z.

4, According to technical experiences,all spuriouns emission of 202.1lan
HTZ0 wmode at channel 36,44,428 are almost the same bhelow IGHz,s0 that the
channel 36 was chosen as representative in final test.

2. The data is worse case.

O
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FCC Test Report: FEO7112003-A

@
Power ;| AC 120V Pol/Phase 1| VERTICAL
Test Mode 6 .| Transmit / Receive Temperature 11 22°C
Operation Channel :| 36 Humidity 11 70 %
Modulation Type .| 802.11Draft n, 20MHz Atmospheric Pressure .| 1010 hPa
Memo .| DSA-20P-10 US 120144 Rate | 130Mbps
ANT-L1 + ANT-R3
20 Lewvel (dBuv/m) Date: 2007-12-10
FCC/ CLASS-B
T 7 3 4 7
40 2 d
s 300 440. 580. 720. 860. 1000
Trace: (Discrete) Frequency {MHz)
Read tnt  Tab
[tem  Freg Value Factor Resul+t Limit Margin HRemark Pos Pos
"""" Wiz dBu¥/m  dB dBu¥/m dBu¥/m  dB  cm Deg
1 400,80 24.71 -0eY 42 .85 46,00 -3.13 QF 100 155
& 48R0, 30 40 35 -6 92 42 .43 46,00 -3.07 F 100 174
3 200,90 47 65 -4.71 42,94 46,00 -3.06 QF 100 133
4 Bo0 ., 30 40,03 -8 .34 40,69 46,00 -0.31 QF 100 137
o B33.90 43.91 -3.449 40,41 46,00 Y F 100 188
7 Ta0 . .80 44 19 -1.93 42 .26 46,00 -3.74 QF 100 111
CWotes:
1. BEesult = Read Value + Factor
2. Factor = ALntenna Factor + Cable Loss - fmplifier

3. The resolution bandwidth of test receiwverfspectrum analwzer iz 120ENz
and wideo bandwidth 1s 300kHz for Peak detection and Quasi-peak
detection at frequency helow 1GHz.

4, becording to technical experiences,all spurions emission of 802.11lan
HTZ0 mode at channel 36,44,4% are almost the same below 1GHz,so that the
channel 36 was chosen as representative itn final test.

2. The data 15 worse case.

O
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FCC Test Report: FEO7112003-A

o
Power .| AC 120V Pol/Phase ;| HORIZONTAL
Test Mode 6 .| Transmit / Receive Temperature 11 22°C
Operation Channel :| 36 Humidity 1 70%
Modulation Type .| 802.11Draft n, 20MHz Atmospheric Pressure .1 1010 hPa
Memo .| DSA-20P-10 US 120144 Rate ;| 130Mbps
ANT-L1 + ANT-R3
20 Lewvel (dBu\Wim) Date; 2007-12-10
| FCC CLASS-B
[ ]
3 f
40 12 1
. 30 85. 140. 195. 250. 305
Trace:; (Discrete) Frequency (MHz)
Read tnt  Tah
[tem Fregq Valne Factor Result Limit Margin FRemark Pos  Pos
"""" Wiz dBuV/inm  dB dBu¥/m dBu¥in  dB  cmn  Deg
1 17275 37.50 -20 .39 37.11 43.30 -6 .39 Pealk 100 173
A 120,98  58.89 -21.63 37.26 43,50 -6 L24 Pealk 100 164
3 200,23 g .45 -1 .99 39.47 43,50 -4.03 QF 100 144
4 ZZ4 .98 5Z.66 -17 .88 34.78 46,00 -11.22 Pealk 100 122
T LY TG B I 1 ) -15.74 42,91 46,00 -3.09 QF 100 183
CWotes:
1. Result = Read Yalue + Factor

2. Factor = Antenna Factor + Cahle Loss - fmplifier

3. The resolution bandwidth of test receiver/spectrum analvzer is 120Kz
and wideo bandwidth 15 300kHz for Pealk detection and Quasi-peak
detection at freguency helaow 1GH=.

4, According to technical experiences,all spurions emission of 20Z.1lan
HTZ0 mode at channel 36,44 ,4% are almost the same below 1GHz,so that the
channel 36 was chosen as representative in final test.

2. The data 13 worse case.

O
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FCC Test Report: FEO7112003-A

<
Power ' AC 120V Pol/Phase | HORIZONTAL
Test Mode 6 .| Transmit / Receive Temperature 11 22°C
Operation Channel :| 36 Humidity 1 70%
Modulation Type .| 802.11Draft n, 20MHz Atmospheric Pressure .1 1010 hPa
Memo :| DSA-20P-10 US 120144 Rate .| 130Mbps
ANT-L1 + ANT-R3
= Level (dBuvim) Date: 2007-12-10
FCC/CLASS-B
i z K] 4 5 BT
40
0 300 440, 580. 720. 860. 1000

Trace: (Discrete) Frequency (MHz)

Read int  Tah
[tem Freq Valve  Factor Resvlt Limit Margin Remark Pos  Pos

Miz dBuV/m dB  dBu¥/m dBuVim 4B cim Deg

1 30040 0 51.71 -0.29 42,43 46,00 -3.57 OF 100 202
2 4B0 .30 50,57 -7 .60 42,97 46,00 -3.03 OF 100 133
3 BO0O.30 45,17 -2.54 42,63 46,00 -3.37 OF 100 177
4 BBB B0 44,18 -3.38 40,81 46,00 -5.19 OF 100 158
S TA9 40 45 .96 -5.16 40,99 46 .00 -5.21 QF 100 111
Y800 .90 39,32 2.40 41,92 46,00 -4.08 QF 100 128
Notes

1. BEesnlt = Read Valwue + Factor

4. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analwzer is 120KEHz
and wideo bandwidth 15 300kHz for Peak detection and Quasi-peak
detection at frequency helow IGH=z.

4, beccording to technical experiences,all spuriovs emission of 20Z.1lan
HTZ0 mode at channel 36,44,42 are almost the same bhelow 1GHz,so that the
channel 36 was chosen as representative in final test.

2. The data 13 worse case.

O
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FCC Test Report: FEO7112003-A

o
Power ;| AC 120V Pol/Phase 1| VERTICAL
Test Mode 6 .| Transmit / Receive Temperature 11 22°C
Operation Channel :| 36 Humidity 11 70 %
Modulation Type .| 802.11Draft n, 20MHz Atmospheric Pressure .| 1010 hPa
Memo .| DSA-20P-10 US 120144 Rate | 130Mbps
ANT-L1 + ANT-R3
Lewvel (dBulim) Date; 2007-12-07
107
FCC CLASS-B(5180)
FCC-B-5180 (AVG)
hd
. 1000 8800. 16600. 24400. 32200. 40000
Trace: {Discrete) Frequency (MHz)
Read tnt  Tah
[tem Fregq Valne Factor Result Limit Margin FRemark Pos  Pos
Mz dBuVim dB dBuV/m dBuV/im dB ci Deg

1. Result = Read Yalue + Factor

2. Factor = Antenna Factor + Cahle Loss - fmplifier

3. The resolution bandwidth of test receiver/spectrum analvzer is 120Kz
and wideo bandwidth 15 300kHz for Pealk detection and Quasi-peak
detection at freguency helaow 1GH=.

4. The resolution bandwidth of test receiwverfspectrum analvzer is IMHz
and wideo bandwidth 15 3MHz for Peak detection at freguency ahove
1GHz=.

5. The resolution bandwidth of test receiver/spectrum analvzer is [MHz
and video bandwidth 15 10Hz for Average detection at frequency above
1GHz=.

. The other emissions 15 too low to be measuvred.

O
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FCC Test Report: FEO7112003-A

Power AC 120V Pol/Phase HORIZONTAL

Test Mode 6 Transmit / Receive Temperature 22 °C

Operation Channel 36 Humidity 70 %

Modulation Type 802.11Draft n, 20MHz Atmospheric Pressure 1010 hPa

Memo DSA-20P-10 US 120144 Rate 130Mbps
ANT-L1 + ANT-R3

Level {dBuv/mj}
107

Date: 2007-12-07

FCC CLASS-B(5180)

FCC-B-5180 {AVG)
LT )
s 1000 8800, 16600, 24400, 32200. 40000
Trace: {Discrete) Frequency (MHz)
Read tnt  Tah
[tem Fregq Value Factor Besult Limit Margin Remark Fos Fos
MHz dBuV/m dB  dBu¥/m dBuV/in dB e Deg
Notes
1. Besult = Read Value 4 Factor
2. Factor = Antenna Factor + Cable Loss - fmplifier

3. The resolution bandwidth of test receiver/spectrum analvzer is 120Kz
and wideo bandwidth 135 300kHz for Peak detection and Quasi-peak
detection at freguency below 1GHz.

4. The resolution bandwidth of test receiver/spectrum analvyzer i1s IMHz
and wideo bandwidth 1s 3MHz for Peak detection at fregquency ahove

IGHz.

5. The resolution bandwidth of test receiver.-"spec‘_crum analvzer 1s IWHz
and video bandwidth i1s 10Hz for Average detection at freguency ahove

1GHz.

£, The other emissions is too

low to he measured.
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FCC Test Report: FEO7112003-A

Power ' AC 120V Pol/Phase :| VERTICAL
Test Mode 6 .| Transmit / Receive Temperature 11 22°C
Operation Channel :| 44 Humidity 11 70 %
Modulation Type .| 802.11Draft n, 20MHz Atmospheric Pressure .| 1010 hPa
Memo :| DSA-20P-10 US 120144 Rate ;| 130Mbps
ANT-L1 + ANT-R3
Level {dBuv/im}) Date: 2007-12-07
107
FCC CLASS-B{5220)
FCC-B-5220 {AVG)
54
0 1000 8800, 16600, 24400. 32200. 40000

Trace; {Discrete) Frequency {MHz)

Read tnt  Tah
[tem Freq Valne Factor Resnlt Limit Margin Hemark Pos  Paos
"""" WHz dBu¥/m  dB  dBu¥/m dBu¥im  dB  cm Deg

l. REesult = Read Yalue + Factor

2. Factor = Antenna Factor 4+ Cahle Loss - dmplifier

3. The resolution bandwidth of test receiverfspectrum analvzer i1s 120EH:z
and video bandwidth 15 300kHz for Peak detection and Quasi-peak
detection at freguency helow 1GH=.

4. The resolution bandwidth of test receiverfspectrum analvzer is IMHz
and wideo bandwidth 15 3MHz for Peak detection at frequency ahove
1GHz.

5. The resolution bandwidth of test receiver/spectrum analvzer is IMHz
and wideo bandwidth 15 10Hz for Average detection at frequency above
1GHz.

. The other emissions 15 too low to be measvred.

O
Exclusive Certification Corp. Tel:886-2-2792-3366 Fax:886-2-2792-1100 Issued date: Dec. 24, 2007 86 of 422



FCC Test Report: FEO7112003-A

Power AC 120V Pol/Phase HORIZONTAL
Test Mode 6 Transmit / Receive Temperature 22 °C
Operation Channel 44 Humidity 70 %
Modulation Type 802.11Draft n, 20MHz Atmospheric Pressure 1010 hPa
Memo DSA-20P-10 US 120144 Rate 130Mbps
ANT-L1 + ANT-R3
Level {dBuv/im}) Date: 2007-12-07
107

FCC CLASS-B{5220}

FCC-B-5220 {AVG)
54
s 1000 8800, 16600, 24400, 32200. 40000
Trace: {Discrete) Frequency {MHz)
Read tnt  Tah
[tem Freq Valne  Factor HResnlt Limit Margin Hemark Pos  Paos
"""" WHz dBu¥/m  dB  dBu¥/m dBu¥im  dB  cm Deg
Notes
l. REesult = Read Yalue + Factor
2. Factor = Antenna Factor 4+ Cahle Loss - fmplifier

3. The resolution bandwidth of test receiverfspectrum analvzer is 120KHz
and video bandwidth 15 300kHz for Peak detection and Quasi-peak
detection at freguency helow 1GH=.

4. The resolution bandwidth of test receiver/spectrum analvzer is IMHz
and wideo bandwidth 15 3MHz for Peak detection at frequency ahove
1GHz=.

5. The resolution bandwidth of test receiverfspectrum analvzer is IMHz
and wideo bandwidth 15 10Hz for Average detection at frequency abaove
1GHz=.

. The other emissions 15 too low to be measvred.
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FCC Test Report: FEO7112003-A

o
Power AC 120V Pol/Phase VERTICAL
Test Mode 6 Transmit / Receive Temperature 22 °C
Operation Channel 48 Humidity 70 %
Modulation Type 802.11Draft n, 20MHz Atmospheric Pressure 1010 hPa
Memo DSA-20P-10 US 120144 Rate 130Mbps
ANT-L1 + ANT-R3
Lewvel {dBuv/im} Date; 2007-12-07
107
FCC CLASS-B{5240)
FCC-B-5240 (AVG)
54
. 1000 8800. 16600, 24400. 32200, 40000
Trace: (Discrete) Frequency (NHz)
Read bt Tah
[tem Freq Value Factor Result Limit MWargin Remark Pos  Pos
Mz dEuV/w dB  dBuV/m dBuV/m dB ci Deg
Notes
Bead Valne + Factor

1. Bezult =

Z. Factor = Antenna Factor + Cahle Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analwzer is 120ENz
and video bandwidth 1= 300kHz for Pealk detection and Quasi-peak
detection at frequency bhelow 1GH=z.

4. The resolution bandwidth of test receiver/spectrum analwvzer is IMHz
and video bandwidth 1= 3MHz for Pealk detection at frequency ahove

1GH=.

5. The resolution bandwidth of test receiverfspectrum analvzer 13 1WHz
and video bandwidth 12 10Hz for Average detection at frequency ahove

1GH=.

£, The other emissions is too low to he measured.
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FCC Test Report: FEO7112003-A

@
Power AC 120V Pol/Phase HORIZONTAL
Test Mode 6 Transmit / Receive Temperature 22 °C
Operation Channel 48 Humidity 70 %
Modulation Type 802.11Draft n, 20MHz Atmospheric Pressure 1010 hPa
Memo DSA-20P-10 US 120144 Rate 130Mbps
ANT-L1 + ANT-R3
Lewvel (dBulim) Date; 2007-12-07
107
FCC CLASS-B(5240)
FCC-B-53240 {AVG)
54
. 1000 8800. 16600. 24400. 32200. 40000
Trace: (Discrete) Frequency {MHz)
Read tnt  Tahb
[tem  Freq Valne Factor Result Limit Marzin HRemark Pos Pos
Mz dBuV/in dB  dBuV/m dBuV/iw dB ci Deg
Notes
1. Result = Read Value + Factor
2. Factor = Antenna Factor + Cable Loss - fwplifier

3. The resolution bandwidth of test receiver/spectrum analwvzer is 120ENz
and wideo bandwidth i1s 300kHz for Pealk detection and (Qnasi-peak
detection at frequency below 1GH=z.

4. The resolution bandwidth of test receiverfspectrum analwzer is [MHz
and video bandwidth i1s 3MWHz for Peak detection at frequency ahove

1GH=.

5. The resolntion bandwidth of test receiverfspectrum analwvzer 15 IMHz
and wideo bandwidth i1s 10Hz for Average detection at freguency ahove

1GH=.

£, The other emissions 15 too low to he measured.
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FCC Test Report: FEO7112003-A

<
Power ' AC 120V Pol/Phase :| VERTICAL
Test Mode 7 .| Transmit / Receive Temperature 11 22°C
Operation Channel :| 36 Humidity 11 70 %
Modulation Type .| 802.11Draft n, 20MHz Atmospheric Pressure .| 1010 hPa
Memo :| DSA-20P-10 US 120144 Rate .| 130Mbps
ANT-R1 + ANT-L3

80 Lewvel (dBuv/m) Date: 2007-12-10
FCC/CLASS-B
s b i
40 " . 2 8
s 30 85. 140. 195. 250, 305
Trace: (Discrete) Frequency (MHz)
Read ot Tah
[tem  Freq Value Factor Besult Limit Marzin HRemarl Paos Pos
Mz dBuV/m dB  dBu¥W/w dBuV/im dB ci Deg
1 59,98 5433 B N 36.64 40,00 14 0F 100 174
2 125,43 51.44 -11.45 39.00 4350 -3.51 0F 100 122
3 120,18 52,55 -13.00 39,55  43.50 -3.95 nF 100 178
4 lan ., 9g  51.68 -11.35 40,33 43,50 -aL 1T 0F 100 166
S 20023 5l1.73 -12.76 32,07 43,50 -4 .53 QF 100 200
T 220,80 52,90 -10.89 42.00 46,00 =400 QF 100 lag

l. BEesult = Read Yalve 4+ Factor

2. Factor = Antenna Factor + Cable Loss - bmplifier

3. The resolution bandwidth of test receiverfspectrum analwvzer is 120Kz
and video bandwidth 1s 300kHz for Pealk detection and Quasi-peak
detection at fregquency helow 1GHz.

4. bcecording to technical experiences,all spurions emission of 20Z2.11an
HTZ0 mode at channel 36,444,428 are almost the same below 1GHz,so that the
channel 36 was chosen as representative in final test.

2. The data 1s worse case.

O
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FCC Test Report: FEO7112003-A

<
Power ' AC 120V Pol/Phase :| VERTICAL
Test Mode 7 .| Transmit / Receive Temperature 11 22°C
Operation Channel :| 36 Humidity 11 70 %
Modulation Type .| 802.11Draft n, 20MHz Atmospheric Pressure .| 1010 hPa
Memo :| DSA-20P-10 US 120144 Rate ;| 130Mbps
ANT-R1 + ANT-L3
- Lewvel (dBuVim) Date: 2007-12-10
FCC|CLASS.B
I < T 4 5 ] 4
40
0 300 440. 580. 720. 860. 1000
Frequency (MHz)

Trace: (Discrete)
Eead tnt  Tah
[tem  Freq Value Factor Besnlt Limit Matzin Remark Pos Pos

Mz dBEuV/m dB  dBu¥V/m dBuVin dB e Deg

1 400,80 52.71 -0.87 42,85 46.00 -3.15 QF 100 155
& 4Bl 30 49 32 -6 92 42,40 46,00 -3.60 QF 100 174
3 300,90 A7 .65 -4.71 42.94 46,00 -3.06 QF 100 133
4 /00,30 49.04 -8.34 40,69 46.00 -3.31 QF 100 137
5 B33.90 43.91 -3.449 40 .41 46 .00 -5.59 0F 100 122
TooOT99.80 4419 -1.93 42,26 46.00 -3.74 F 100 111
Notes

1. BEesult = Read Value + Factor

Z. Factor = Antenna Factor + Cable Loss - ftmplifier

3. The resolution bandwidth of test receiverfspectrum analwzer is 120EHz
and video bandwidth 15 300kHz for Peak detection and Quasi-peak
detection at frequency bhelow 1GHz.

4. bccording to technical experiences,all spurious emission of 20Z2.11an
HTZ0 mode at channel 36,44,48 are almost the same helow 1GHz,so that the
channel 36 was chosen as representative in final test.

2. The data 15 worse case.

O
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FCC Test Report: FEO7112003-A

Power AC 120V Pol/Phase ;| HORIZONTAL
Test Mode 7 .| Transmit / Receive Temperature 11 22°C
Operation Channel :| 36 Humidity 1 70%
Modulation Type .| 802.11Draft n, 20MHz Atmospheric Pressure .1 1010 hPa
Memo ;| DSA-20P-10 US 120144 Rate ;| 130Mbps
ANT-R1 + ANT-L3
. Level (dBul/im) Date: 2007-12-10
FCC CLASS-B
| 5
3 fi
40 T2 4
s 30 85. 140. 195, 250. 305
Trace: (Discrete) Frequency (MHz)
Read fnt  Tah
[tem Freq Value Factor Result Limit Margin ERemark Fos  Paos
"""" Wiz dBu¥/m  dB dBu¥/n dBu¥/m  dB  cm Deg
1 172.73  57.70 -20.39 37.31 43.50 -6.19 Feak 100 175
2 180,98 38,39 -21.63 36.96 43,30 -0.54 Peak 100 164
3 200,23 38.63 -18.,99 3,66 43,30 -3.84 0F 100 144
4 224,98 5Z.60 -17 .88 3471 46.00 -11.29 Peak 100 122
3 249,73 38.63 -15.74 42.8% 46,00 -3L12 0OF 100 185
CWotes: T
1. Result = Read Value + Factor
2. Factor = Antenna Factor + Cable Loss - fwmplifier
3. The resolution bandwidth of test receiverfspectrum analvzer 1s 120KHz
and wideo bandwidth i1s 300kHz for Peak detection and Quasi-peak
detection at fregquency helow 1GHz.
4, bccording to technical expertiences,all spurions emission of 202.11an
HTZ0 mode at channsl 36,44,4% are almost the same below 1GHz,so that the
channel 36 was chosen as representative 1n final test.
2. The data 13 worse case.
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FCC Test Report: FEO7112003-A

Power ' AC 120V Pol/Phase | HORIZONTAL

Test Mode 7 .| Transmit / Receive Temperature 11 22°C

Operation Channel :| 36 Humidity 1 70%

Modulation Type .| 802.11Draft n, 20MHz Atmospheric Pressure .1 1010 hPa

Memo :| DSA-20P-10 US 120144 Rate .| 130Mbps
ANT-R1 + ANT-L3

—~ Level {(dBuv/m) Date: 2007-12-10
FCC CLASS-B
T i 3 1 5 T
40
s 300 440. h80. 720. 860. 1000
Trace: (Discrete) Frequency (MHz)
Read dnt  Tah
[tem  Fregq Value Factor Result Limit Matzin Remark FPas Pos
"""" WHz dBuV/m  dB  dBuV/m dBuVim 4B om  Deg
1 399 40 0 51.70 -020 42,42 46.00 -3.08 nF g 202
2 460,30 50,53 -7 Le0 42,92 46.00 -3.08 nF 100 132
3 BO0.30 45,29 -2.50d 4295 46.00 -3.25 nF 100 177
4 BRG.ED 44,15 -3.38 40,97 46.00 -5 23 )3 100 153
S 74940 46,00 -aL e 40,83 46.00 -aL 17 nF 100 111
789990 39 .72 2.40 4212 46.00 -3.88 )3 100 laz
CWetes:
1. Result = Read Value + Factor
Z. Factor = Antenna Factor + Cable Loss - fmplifier

3. The resolution bandwidth of test receiver/spectrum analwvzer is 120Kz
and video bandwidth i1s 300kHz for Peak detection and Quast-peak
detection at freguency belaow 1GHz.

4, becording to technical experiences,all spurions emission of 20Z2.11an
HTZ0 mode at channel 36,444,428 are almost the samse below 1G6Hz,so0 that the
channel 36 was chosen as representative in final test.

5. The data 15 worse case.

O
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FCC Test Report: FEO7112003-A

1. BEesult = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analvzer ig 120KHz
and video bandwidth 15 300kHz for Peak detection and Quasi-peak
detection at frequency bhelow 1GHz.

4, The resolution bandwidth of test receiver/spectrum analvzer is IMHz
and wideo bandwidth i1s 3MHz for Peak detection at freguency ahove

IGHz.

Power AC 120V Pol/Phase VERTICAL
Test Mode 7 Transmit / Receive Temperature 22 °C
Operation Channel 36 Humidity 70 %
Modulation Type 802.11Draft n, 20MHz Atmospheric Pressure 1010 hPa
Memo DSA-20P-10 US 120144 Rate 130Mbps
ANT-R1 + ANT-L3
Lewvel {(dBul/im) Date: 2007-12-07
107
FCC CLASS-B{5180)
FCC-B-5180 {AVG)
54
0 1000 8800, 16600. 24400. 32200. 40000
Trace: {Discrete) Frequency (MHz)
Read int  Tahb
[tem Freq Valune Factor Result Limit Margin Femark  FPos Fos
Mz dEu¥V/m dB  dBu¥/m dEuVim dB cn Deg
Notes

5. The resolution bandwidth of test receiver/spectrum analvzer is IMHz
and wideo bandwidth is 10Hz for Average detection at frequency ahove

1GHz.

6. The other emissions 1= too low to he measured.
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FCC Test Report: FEO7112003-A

Power AC 120V Pol/Phase HORIZONTAL
Test Mode 7 Transmit / Receive Temperature 22 °C

Operation Channel 36 Humidity 70 %
Modulation Type 802.11Draft n, 20MHz Atmospheric Pressure 1010 hPa
Memo DSA-20P-10 US 120144 Rate 130Mbps

ANT-R1 + ANT-L3
Lewvel (dBulim) Date; 2007-12-07
107

FCC CLASS-B(5130}

FCC-B-5180 {AVG)

54

. 1000 8800. 16600. 24400. 32200. 40000

Trace: (Discrete) Frequency (MHz)
Read tnt  Tahb
[tem  Freq Valne Factor Result Limit Margin BRemark Pos  Pos
MHz dBuV/in dB  dBuV/m dBuV/in dB cm Deg
Notes:

1. Result = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - fwplifier

3. The resolution bandwidth of test receiverfspectrum analwzer is 120Kz
and wideo bandwidth i1s 300kHz for Peak detection and Qnasti-peak
detection at frequency below 1GH=z.

4. The resolution bandwidth of test receiverfspectrum analwzer is [MHz
and video bandwidth i1s 3MWHz for Peak detection at frequency ahove
IGHz.

5. The resolution bandwidth of test receiverfspectrum analwzer is [MHz
and wideo bandwidth i1s 10Hz for Average detection at freguency ahove
1GHz.

. The other emissions 1s too low to be measured.
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FCC Test Report: FEO7112003-A

Power ' AC 120V Pol/Phase :| VERTICAL
Test Mode 7 .| Transmit / Receive Temperature 11 22°C
Operation Channel :| 44 Humidity 11 70 %
Modulation Type .| 802.11Draft n, 20MHz Atmospheric Pressure .| 1010 hPa
Memo :| DSA-20P-10 US 120144 Rate ;| 130Mbps
ANT-R1 + ANT-L3
Level (dBulim) Date: 2007-12-07
107

FCC CLASS-B(5220)

FCC-B-5220 (AVG)
54
. 1000 83800, 16600, 24400. 32200, 40000
Trace: {Discrete) Frequency (MHz)
Read 4dnt  Tah
[tem Fregq Valve Factor HResult Limit MWargin Hemark Pos  Pos
MHz dBuV/n dB  dBuV/m dBuV/n dB cm Der

1. Besnlt = Read Value + Factor

Z. Factor = Antenna Factor + Cahle Loss - fmplifierx

3. The resolution handwidth of test receiverfspectrum analvzer is 20Kz
and video bandwidth 15 300kHz for Peak detection and Quasi-peak
detection at frequency helow 1GHz.

4. The resolution bandwidth of test receiwverfspectrum analwvzer iz IMHz
and video bandwidth 15 3MHz for Peak detection at freguency ahove
IGH=.

5. The resolution handwidth of test receiverfspectrum analvzer is IMHz
and video bandwidth 1= [0Hz for Average detection at frequency abhove
1GH=.

. The other emissions i1s too low to bhe measunred.

O
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FCC Test Report: FEO7112003-A

Power ' AC 120V Pol/Phase | HORIZONTAL
Test Mode 7 .| Transmit / Receive Temperature 11 22°C
Operation Channel :| 44 Humidity 1 70%
Modulation Type .| 802.11Draft n, 20MHz Atmospheric Pressure .1 1010 hPa
Memo :| DSA-20P-10 US 120144 Rate .| 130Mbps
ANT-R1 + ANT-L3
Level (dBul/inm) Date: 2007-12-07
107
FCC CLASS-B{5220)
FCC-B-53220 (AVG)
54
0 1000 8300. 16600. 24400, 32200. 40000

Trace: {Discrete) Frequency (MHz)

Read bnt Tah
[tem Freq Valne  Factor Result  Limit MWargin Bemark Pos  Pos
"""" Wiz dBu¥/m  dB  dBu¥/m dBuV/im 4B cm  Deg

l. REesult = Read Yalve 4 Factor

2. Factor = Antenna Factor 4+ Cable Laoss - fmplifier

3. The resolution bandwidth of test receiver/spectrum analvzer is 120Elz
and video bandwidth i1s 300kHz for Peak detection and Quasi-peak
detection at freguency belaow 1GHz.

4. The resolution bandwidth of test receiver/spectrum analvzer is IMHz
and video bandwidth 1s 3MHz for Peak detection at frequency ahove
1GH=.

5. The resolution bandwidth of test receiver/spectrum analvzer is IMHz
and video bandwidth 15 10Hz for Average detection at freguency ahaove
1GH=.

6. The other emissions 15 too low to be measured.

O
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FCC Test Report: FEO7112003-A

Power AC 120V Pol/Phase VERTICAL
Test Mode 7 Transmit / Receive Temperature 22 °C
Operation Channel 48 Humidity 70 %
Modulation Type 802.11Draft n, 20MHz Atmospheric Pressure 1010 hPa
Memo DSA-20P-10 US 120144 Rate 130Mbps
ANT-R1 + ANT-L3
Level {dBuv/imj) Date; 2007-12-07
107
FCC CLASS-B(5240)
FCC-B-5240 (AVG)
54
. 1000 8800. 16600, 24400. 32200, 40000
Trace: {Discrete) Frequency (MHz)
Read tnt  Tah
[tem  Fregq Value Factor Result Limit Margin BRemark Paos Pos
MHz dBuV/n dB  dBuV/m dBuV/n dB cm Dep
Notes
1. REesnlt = Read Valne + Factor
2. Factor = Antenna Factor + Cahle Loss - fmplifierx

3. The resolution bandwidth of test receiver/spectrum analwzer iz 120EHz
and video bandwidth 1s 300kHz for Peak detection and Quasi-pealk
detection at frequency helow 1GH=.

4. The resolution bandwidth of test receiver/spectrum analwzer is IMHz
and video bandwidth i1s 3MHz for Peak detection at freguency above

1GHz.

3. The resolution bandwidth of fest receivera"spectrum analvzer 15 IMHz
and video bandwidth 15 10Hz for Average detection at frequency abhove

1GHz=.

£, The other emissions 1= too low to be measnred.
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FCC Test Report: FEO7112003-A

Power AC 120V Pol/Phase HORIZONTAL

Test Mode 7 Transmit / Receive Temperature 22 °C

Operation Channel 48 Humidity 70 %

Modulation Type 802.11Draft n, 20MHz Atmospheric Pressure 1010 hPa

Memo DSA-20P-10 US 120144 Rate 130Mbps
ANT-R1 + ANT-L3

Lewvel {dBuvim)

107

Date: 2007-12-07

FCC CLASS-B(5240)

FCC-B-5240 (AVG)
54
0 1000 8800, 16600. 24400. 32200. 40000
Trace: {Discrete) Frequency {(MHz)

Read tnt  Tab

[tem  Freg Talue Factor Fesult Limit Marzin HRemark  Pos Fos

Mz dBu¥V/m dB  dBuV/m dBuV/n dB cm Deg
Notes

l. BEesult = Read Valve + Factor

Z. Factor = Antenna Factor + Cable Loss - fmplifier

3. The resolution bandwidth of test receiverfspectrum analwzer is 120Kz
and video bandwidth i1s 300kHz for Peak detection and Quasi-peak

detection at fregquency helow 1GHz.
4. The resolution bandwidth of test Ieceiverfspectrum analvzer 1s IMHz
and wideo bandwidth 15 3MHz for Peak detection at frequency ahove

1GHz.

5. The resolution bandwidth of test receiver/fspectrum analvzer is IMHz
and video bandwidth 1s 10Hz for Average detection at freguency ahove

1GHz=.

6. The other emissions 1= too low to be measured.
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FCC Test Report: FEO7112003-A

@
Power ;| AC 120V Pol/Phase 1| VERTICAL
Test Mode 8 .| Transmit / Receive Temperature 11 22°C
Operation Channel :| 36 Humidity 11 70 %
Modulation Type .| 802.11Draft n, 20MHz Atmospheric Pressure .| 1010 hPa
Memo .| DSA-20P-10 US 120144 Rate | 130Mbps
ANT-R1 + ANT-R3
20 Lewvel (dBuW/im) Date; 2007-12-10
FCC CLASS-B
~ 1 [ i Fi
40 : 3 5
. 30 85. 140. 195. 250. 305
Trace: (Discrete) Frequency (MHz)
Read tnt  Tahb
[tem  Freq Valne Factor Result Limit Margin Remark Pas  Pas
"""" Wiz dBu¥/m  dB  dBu¥/m dBu¥/n  dB  cm Deg
l 0,98 od 34 -17 .69 3665 40,00 -3.35 QF 100 174
& 125.43 21.44 -11.45 39.99 43,30 -3.01 QF 100 122
3 150,18 2467 -13.00 39.67  43.30 -3LE3 QF 100 178
4 120 .98 21.68 -11.35 40,33 43.30 -3 17 QF 100 166
] 200,23 21.79 1276 39.04 43,30 -4 46 QF g 200
7 220,80 224,79 -10.89 41.90  46.00 -4.10 QF 100 189
Notes
1. Result = Read Value 4+ Factor
4. Factor = Antenna Factor + Cable Loss - fmplifier

3. The resolution bandwidth of test receiver/spectrum analwzer is 120Kz
and wideo bandwidth 1s 300kHz for Pealk detection and Quasi-peak
detection at freguency helow 1GHz.

4, According to technical experiences,all spurions emission of 20Z.1lan
HTZ0 mode at channel 36,444,428 are almost the same helow 1GHz,so that the
channel 36 was chosen as representative in final test.

2. The data 1s worse case.

O
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FCC Test Report: FEO7112003-A

@
Power ;| AC 120V Pol/Phase 1| VERTICAL
Test Mode 8 .| Transmit / Receive Temperature 11 22°C
Operation Channel :| 36 Humidity 11 70 %
Modulation Type .| 802.11Draft n, 20MHz Atmospheric Pressure .| 1010 hPa
Memo ;| DSA-20P-10 US 120144 Rate | 130Mbps
ANT-R1 + ANT-R3
= Level (dBuWim) Date: 2007-12-10
FCC CLASS-B
| . R 4 7 G i
40
. 300 440. h80. 720. 860. 1000
Trace: (Discrete) Frequency (MHz)
Read int  Tahb
[tem  Fregq Valne Factor Fesult Limit Matzin Remark  Pos Pas
"""" Wiz dBu¥/m  dB dBuV/w dBu¥/m  dB  em Dez
1 400,80 224.71 -0.87 42 .83 46,00 -3.15 QF 100 133
£ 4e0. 30 49 36 -6.92 42 .44 46,00 -3.06 QF 100 174
3 00,90 47 6l -4.71 42,94 46,00 -3.06 F 100 133
4 /00,30 49,01 -2, 34 40 .67 46,00 -5.33 QF 100 137
a0 B33.90 43.91 -3.49 40,41 46,00 -5.59 F 100 188
T Te9. 80 44 19 -1.93 42 26 46,00 -3.74 QF 100 111
Notes
1. Result = REead VWalue + Factor
2. Factor = Antenna Factor + Cahle Laoss - fmplifier

3. The resolution bandwidth of test receiver/spectrum analvzer is 120ENz
and video bandwidth 15 300kNz for Peak detection and Quasi-peak
detection at frequency bhelow 1GH=z.

4. bccording to technical experiences,all spurious emission of 20Z.11an
HTZ20 mode at channel 36,44,48 are almost the same bhelow IGHz,so that the
channel 36 was chosen as representative 1n final test.

2. The data 15 worse case.

O
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FCC Test Report: FEO7112003-A

Power .| AC 120V Pol/Phase ;| HORIZONTAL
Test Mode 8 .| Transmit / Receive Temperature 11 22°C
Operation Channel :| 36 Humidity 1 70%
Modulation Type .| 802.11Draft n, 20MHz Atmospheric Pressure .1 1010 hPa
Memo .| DSA-20P-10 US 120144 Rate ;| 130Mbps
ANT-R1 + ANT-R3
a0 Level (dBu/m) Date: 2007-12-10
FCC CLASS-B
[ 3
3 fi
40 L 4
. 30 85. 140. 195, 250. 305
Trace: (Discrete) Frequency (MHz)
Read int  Tab
[tem Freg Valne  Factor Result Limit Margin HRemark Pos  Pos
"""" WHz dBu¥/in  dB  dBu¥/m dBu¥/im  dB cn  Dez
1 172,73 37.70 -20.39 37.31 43,50 -6, 19 Peal 100 175
2 120,98 58,89 -21.63 3726 43,50 -6 24 Peal 100 164
3 200,23 SB.65 -13 .99 39,66 43350 -3.84 )3 100 144
4 224 .98 LZ.66 -17 .88 34.78 4600 -11.22 Pealk 100 122
2 249,73 LE.63 -15.74 42,88 46,00 3012 OF 100 125
CWotes:
l. Besult = Read Value + Factor

Z. Factor = Antenna Factor + Cable Loss - fmplifier

3. The resolution bandwidth of test receiver/spectrum analwzer is 120Nz
and wideo bandwidth 1s 300kHz for Peak detection and Quasi-peak
detection at frequency helow 1GHz.

4, becording to technical experiences,all spurions emission of 802.1lan
HTZ0 mode at channel 36,444,428 are almost the same below 1GHz,so that the
channel 36 was chosen as representative in final test.

2. The data 15 worse case.

O
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FCC Test Report: FEO7112003-A

@
Power .| AC 120V Pol/Phase ;| HORIZONTAL
Test Mode 8 .| Transmit / Receive Temperature 11 22°C
Operation Channel :| 36 Humidity 1 70%
Modulation Type .| 802.11Draft n, 20MHz Atmospheric Pressure .1 1010 hPa
Memo .| DSA-20P-10 US 120144 Rate ;| 130Mbps
ANT-R1 + ANT-R3
= Lewvel (dBuvim) Date: 2007-12-10
FCC CLASS-B
T £ ] 4 5 BT
40
. 300 440. h80. T20. 860. 1000
Trace: (Discrete) Frequency (MHz)
Eead bnt Tah
I[tem Freg Valne  Factor Result Limit Margin Hemark Pos  Paos
"""" Wiz dBuV/m  dB  dBu¥/m dBu¥/m  dB  cm  Deg
1 300 .40 21.70 -0.20 42 .42 46,00 -3.58 QF 100 202
2 46030 20,57 -TLBD 42,97 4600 -3.03 F 100 138
3 Boo a0 45,29 -2.04 4273 46,00 S350 QF 100 177
4 B, 80 44 .12 -3.38 40,81 4600 -5.19 F 100 158
] F49 40 46,00 -a.16 40,83 46,00 -0 17 QF 100 111
7 200 .90 39.72 .40 42012 46.00 -3.88 QF 100 128
Notes
l. BEesult = Read Value + Factor
2. Factor = Antenna Factor 4+ Cable Loss - fmplifierx

3. The resolution bandwidth of test receiver/spectrum analwyzer is 120KEHz
and video bandwidth 15 300kHz for Peak detection and Quasi-peak
detection at freguency below 1GHz.

4, becording to technical experiences,all spurions emission of 202.11an
HTZ0 mode at channel 36,44,48 are almost the same below 1GHz,so0 that the
channel 36 was chosen as representative in final test.

3. The data 15 worse case.
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FCC Test Report: FEO7112003-A

Power ' AC 120V Pol/Phase :| VERTICAL
Test Mode 8 .| Transmit / Receive Temperature 11 22°C
Operation Channel :| 36 Humidity 11 70 %
Modulation Type .| 802.11Draft n, 20MHz Atmospheric Pressure .| 1010 hPa
Memo :| DSA-20P-10 US 120144 Rate ;| 130Mbps
ANT-R1 + ANT-R3
Lewvel (dBulim) Date; 2007-12-07
107
FCC CLASS-B{5130)
FCC-B-5180 (AVG)
54
0 1000 8800, 16600, 24400, 32200. 40000

Trace; {Discrete) Frequency (MHz)

REead tnt  Tah
[tem Freg Value Factor Result Limit Marzin Hemark  Paos Pos
Mz dBuV/im dB  dBuV/m dBuV/im dB ci Deg

1. Result = Read Yalue + Factor

2. Factor = Antenna Factor + Cahle Loss - fmplifier

3. The resolution bandwidth of test receiver/spectrum analvzer is 120Kz
and wideo bandwidth 15 300kHz for Pealk detection and Quasi-peak
detection at freguency helaow 1GH=.

4. The resolution bandwidth of test receiver/spectrum analvzer is [MHz
and wideo bandwidth 15 3MHz for Peak detection at freguency ahove
1GHz.

5. The resolution bandwidth of test receiver/spectrum analvzer is [MHz
and video bandwidth 15 10Hz for Average detection at frequency ahove
1GHz.

. The other emissions 15 too low to be measuvred.

O
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FCC Test Report: FEO7112003-A

Power AC 120V Pol/Phase HORIZONTAL
Test Mode 8 Transmit / Receive Temperature 22 °C
Operation Channel 36 Humidity 70 %
Modulation Type 802.11Draft n, 20MHz Atmospheric Pressure 1010 hPa
Memo DSA-20P-10 US 120144 Rate 130Mbps
ANT-R1 + ANT-R3
Lewvel {dBuvim) Date: 2007-12-07
107

FCC CLASS-B(5180)

FCC-B-5180 {AVG)
54
0 1000 8800. 16600. 24400. 32200. 40000
Trace: (Discrete) Frequency (MHz)
Read tnt  Tahb
[tem Fregq Valne  Factor HResult Limit Margin Hemark Pos  Pos
Mz dBuV/m dB  dBuV¥/m dBuV/w dB ci Deg
Notes:

1. Result = Read Value + Factor

Z. Factor = fntenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectium analwzer is 120EHz
and video bandwidth 1s 300kHz for Peak detection and Quasi-peak
detection at frequency bhelow 1GH=z.

4. The resolution bandwidth of test receiverfspectrum analwzer is IMHz
and video bandwidth 1s 3MHz for Peak detection at freguency above
IGH=z.

5. The resolution bandwidth of test receiver/spectrum analvzer is IMHz
and wideo bandwidth 15 10Hz for Average detection at frequency ahove
IGH=z.

6. The other emissions 15 too low to be measured.
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FCC Test Report: FEO7112003-A

Power ' AC 120V Pol/Phase :| VERTICAL
Test Mode 8 .| Transmit / Receive Temperature 11 22°C
Operation Channel :| 44 Humidity 11 70 %
Modulation Type .| 802.11Draft n, 20MHz Atmospheric Pressure .| 1010 hPa
Memo :| DSA-20P-10 US 120144 Rate ;| 130Mbps
ANT-R1 + ANT-R3
Lewvel {dBu'im) Date; 2007-12-07
107

FCC CLASS-B(5220)

FCC-B-5220 {AVG)
54
. 1000 8800. 16600, 24400. 32200. 40000
Trace: (Discrete) Frequency (MHz)
Read int  Tab
[tem  Freq Valne Factor Result Limit Margin Remark Pos  Pos
Mz dBuV/im dB  dBuV/m dBu¥/m dB cm Deg

1. Result = Read Value + Factor

Z. Factor = Antenna Factor + Cable Loss - fmplifier

3. The resolution bhandwidth of test receiverfspectrum analvzer is 120KEHz
and video bandwidth 15 300kHz for Peak detection and Quasi-peak
detection at frequency bhelow 1GHz.

4. The resolution bandwidth of test receiverfspectrum analwyzer is IMHz
and video bandwidth 1s 3MHz for Peak detection at freguency above
1GH=.

5. The resolution bandwidth of test receiverfspectrum analvyzer is IMHz
and video bandwidth 15 10Hz for Average detection at freguency ahove
IGHz.

£, The other emissions is too low to he neasured.

O
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FCC Test Report: FEO7112003-A

Power ' AC 120V Pol/Phase | HORIZONTAL
Test Mode 8 .| Transmit / Receive Temperature 11 22°C
Operation Channel :| 44 Humidity 1 70%
Modulation Type .| 802.11Draft n, 20MHz Atmospheric Pressure .1 1010 hPa
Memo :| DSA-20P-10 US 120144 Rate .| 130Mbps
ANT-R1 + ANT-R3
Level (dBuvinm) Date: 2007-12-07
107

FCC CLASS-B(5220)

FCC-B-5220 (AVG)

54

0

1000 8300. 16600, 24400. 32200, 40000

Trace: {Discrete) Frequency (MHz)

Fead dnt Tah
[tem Freq Valne  Factor BResnlt Limit Margin Bemark Pos  Pas
"""" WHz dBu¥/m  dB  dBuV/m dBu¥/m  dB cm Deg

1. Besult = Read Value 4+ Factor

Z. Factor = Antenna Factor + Cabhle Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analvzer is 120Kz
and wideo bandwidth 15 300kHz for Peak detection and Quasi-peak
detection at frequency bhelow 1GHz.

4. The resolution bandwidth of test receiver/fspectrum analvzer is IMHz
and video bandwidth 1s 3MHz for Peak detection at frequency ahove
1GHz=.

5. The resolution bandwidth of test receiver/spectrum analvzer is IMH=
and wideo bandwidth 15 10Hz for Average detection at freguency above
1GH=.

. The other emissions 15 too low to be measured.
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FCC Test Report: FEO7112003-A

Power ' AC 120V Pol/Phase :| VERTICAL
Test Mode 8 .| Transmit / Receive Temperature 11 22°C
Operation Channel :| 48 Humidity 11 70 %
Modulation Type .| 802.11Draft n, 20MHz Atmospheric Pressure .| 1010 hPa
Memo :| DSA-20P-10 US 120144 Rate ;| 130Mbps
ANT-R1 + ANT-R3
Lewvel {(dBuW/im) Date: 2007-12-07
107

FCC CLASS-B{5240)

FCC-B-5240 {AVG)

54

0

1000 8800. 16600. 24400. 32200. 40000

Trace: {Discrete) Frequency (MHz)

Read bnt Tah
[tem Fregq Valne Factor Result Limit Margin FRemark  Fos FPos
"""" Wiz dBu¥/im  dB  dBu¥/m dBu¥/m  dB  cm  Deg

1. BEesult = Eead Valne + Factor

Z. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiverfspectrum analwzer is 120ENz
and wideo bandwidth 1s 300kHz for Peak detection and Quasi-peak
detection at frequency helow 1GHz.

4. The resolution bandwidth of test receiver/spectrum analvzer is IMHz
and video bandwidth i1s 3MHz for Peak detection at frequency above
IGH=z.

5. The resolution bandwidth of test receiver/spectrum analwezer is IMHz
?Eﬂ video bandwidth 1s 10Hz for Average detection at freguency ahove

z.
£, The other emissions 1s too low to he measured.

O
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FCC Test Report: FEO7112003-A

Power AC 120V Pol/Phase HORIZONTAL

Test Mode 8 Transmit / Receive Temperature 22 °C

Operation Channel 48 Humidity 70 %

Modulation Type 802.11Draft n, 20MHz Atmospheric Pressure 1010 hPa

Memo DSA-20P-10 US 120144 Rate 130Mbps
ANT-R1 + ANT-R3

Lewvel (dBulim)

Date: 2007-12-07

107
FCC CLASS-B{5240)
FCC-B-5240 (AVG)
54
. 1000 8800. 16600. 24400. 32200. 40000
Trace: (Discrete) Frequency (MHz)
Read tnt  Tahb
[tem Freg Valne Factor Result Limit MWargin Remark Pos  Paos
"""" WHz dBu¥/m  dB  dBuV/m dBu¥/m  dB  cm Deg
Notes:

1. Result = Read Value + Factor

2. Factor = Antenna Factor + Cable Laoss - fmplifier

3. The resolution bandwidth of test receiverfspectrum analwzer is 120KHz
and wideo bhandwidth i1s 300klHz for Pealk detection and Quasi-peak
detection at frequency below 1GH=z.

4. The resolution bandwidth of test receiverfspectrum analvzer is IMHz
and wideo bhandwidth i1s 3MHz for Pealk detection at frequency above
1GHz=.

5. The resolution bandwidth of test receiverfspectrum analvzer is IMHz
and wideo bhandwidth i1s 10Hz for Average detection at freguency ahove
1GHz=.

. The other emissions 1s too low to be measuvred.
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FCC Test Report: FEO7112003-A

@
Power ;| AC 120V Pol/Phase 1| VERTICAL
Test Mode 9 .| Transmit / Receive Temperature 11 22°C
Operation Channel :| 38 Humidity 11 70 %
Modulation Type .| 802.11Draft n, 40MHz Atmospheric Pressure .| 1010 hPa
Memo 1| DSA-20P-10 US 120144 Rate 1| 270Mbps
ANT-L1 + ANT-L3
a0 Lewvel (dBul/my) Date: 2007-12-10
FCC CLASS-B
7 ' | 7
10 : 3 15
. 30 85. 140. 195, 250. 305
Trace: (Discrete) Frequency (MHz)
Read tnt  Tab
[tem Freg Valne  Factor Result Limit Margin HRemark Pos  Pos
"""" WHz dBu¥/in  dB  dBuV/m dBu¥/m  dB cn  Dez
1 29,98 53.87 -17 .69 e 17 40,00 -3.83 QF 100 178
& 123,42 51.32 -11.45 a9.88 43,30 -3.62 QF 100 135
3 150,18 49 .63 -13.00 36,63 43.50 -6 .87 Pealk 100 173
4 191.43  5Z.01 -12.55 39,46 43,50 -4.04 F 100 133
2 200,23 ol.5® -12.76 Ja.82d 43.30 -4 .68 QF 100 187
T 280,80 0 5Z.30 -10.389 41.41 46,00 -4.59 )3 100 166
Notes
l. Besult = Read Value + Factor
Z. Factor = tntenna Factor + Cable Loss - fmplifier

3. The resolution bandwidth of test receiver/spectrum analvzer is 120EHz
and wideo bandwidth 1s 300kHz for Pealk detection and Quasi-pealk
detection at frequency helow 1GHz.

4, fccording to technical experiences,all spurious emission of 20Z.1lan
HT40 mode at channel 3%,44,4%8 are almost the same below 1GHz,so0 that the
channel 3% was chosen as representative in final test.

2. The data 15 worse case.
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FCC Test Report: FEO7112003-A

@
Power ;| AC 120V Pol/Phase 1| VERTICAL
Test Mode 9 .| Transmit / Receive Temperature 11 22°C
Operation Channel :| 38 Humidity 11 70 %
Modulation Type .| 802.11Draft n, 40MHz Atmospheric Pressure .| 1010 hPa
Memo 1| DSA-20P-10 US 120144 Rate 1| 270Mbps
ANT-L1 + ANT-L3
a0 Level (dBuVim) Date: 2007-12-10
FCC|/CLASS-B
1 3 3 ) 2] ] T
40
8 300 440. A80. 720. 860. 1000
Trace: (Discrete) Frequency (MHz)
Read tnt  Tah
[tem Freq Value  Factor EResult Limit Margin Remark Fos  FPos
"""" Wiz dBu¥/m  dB dBuV/m dBu¥/mn  dB cm  Deg
1 400,80 52,86 -0.87 42,99 46 .00 -3.01 F 100 177
& 460 30 48 .47 -6.92 41,23 456,00 -4 .45 i 100 167
3 300,90 4T .64 -4.71 42,93 46,00 -3.07 QF 100 152
4 /00,30 0 50,39 -2.34 42.04 46 .00 -3.96 F 100 137
2 B3IZ.00 46,31 -3.49 42,82 46,00 -3.18 P 100 155
TooOQZ3.B0 38,95 3.23 42200 46,00 -3.En QF 100 120
CWotes:
1. Result = Eead Value + Factor
2. Factor = Antenna Factor + Cahle Loss - fmplifier

3. The resolution bandwidth of test receiver/spectrum analvzer is 120ENz
and video bandwidth 1s 300kHz for Peak detection and Quasi-peak
detection at freguency below 1GH=z.

4. According to technical experisnces,all spurions emission of 802.1lan
HT40 mode at channel 32,44,4% are almost the same below 1GHz,so0 that the
channel 3% was chosen as representative in final test.

2. The data 15 worse case.

O
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FCC Test Report: FEO7112003-A

Power .| AC 120V Pol/Phase ;| HORIZONTAL
Test Mode 9 .| Transmit / Receive Temperature 11 22°C
Operation Channel :| 38 Humidity 1 70%
Modulation Type .| 802.11Draft n, 40MHz Atmospheric Pressure .1 1010 hPa
Memo 1| DSA-20P-10 US 120144 Rate | 270Mbps
ANT-L1 + ANT-L3
80 Level (dBuV/m) Date: 2007-12-10
FCC|/CLASS-B
= [ 3 44 3]
40 1
030 85. 140. 195, 250, 305
Trace: (Discrete) Frequency (MHz)
Read int  Tah
[tem Fregq Value  Factor EResult Limit Margin Remark Pos  FPos
"""" WMz dBu¥/m  dB  dBu¥/m dBu¥in  dB  cm  Dez
| 121.04 28,63 -Z21.63 37000 43,50 -6.50 Peak o 129
g 200,24 :.gd 18,99 39,85 43.30 -3.63 QOF o 221
3 240,84 58,18 -15.7Z 4246 46,00 -3.54 3 o 201
4 Za0.gg L3.96 -12.87 41.08 46,00 -4.92 3 g 197
o 28T7.28  oh.Bd  -13.00 41.65 46,00 -4.33 QOF o 118

1. Result = Read Value + Factor

2. Factor = Antenna Factor + Cahle Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analvzer is 120ENz
and wideo bandwidth 1s 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GHz.

4. fccording to technical experiences,all spurions emission of 202.1lan
HT40 mode at channel 38,44,4% are almost the same below 1GHz,so that the
channel 32 was chosen as representative 1n Tinal test.

2. The data 15 worse case.

O
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FCC Test Report: FEO7112003-A

o
Power .| AC 120V Pol/Phase ;| HORIZONTAL
Test Mode 9 .| Transmit / Receive Temperature 11 22°C
Operation Channel :| 38 Humidity 1 70%
Modulation Type .| 802.11Draft n, 40MHz Atmospheric Pressure .1 1010 hPa
Memo 1| DSA-20P-10 US 120144 Rate | 270Mbps
ANT-L1 + ANT-L3
20 Lewvel (dBuv/m) Date: 2007-12-10
FCC CLASS-B
1 £ 3 4 BT
40 .
. 300 440. h80. T20. 860. 1000
Trace: (Discrete) Frequency (MHz)
Read tnt  Tah
[tem Fregq Value Factor Result Limit Marzin HRemark  Fos Fos
"""" Wiz dBu¥/w  dB  dBu¥/m dBu¥/im  dB  cm  Deg
1 00,80 0 31012 -0.18 41,94 4600 -4 .06 QF 100 168
& 4e0 a0 0 50,47 -7 Le0 42 .86 4600 -3.14 QF 100 187
3 60030 44,79 -2.04 42,25 46,00 =375 QF 100 154
4 pbbHLE0 4412 -3.38 40,74 4600 -5.26 QF 100 122
2 799,80 43,60 -3.63 39.97 46,00 -6.03 Peak 100 142
TooooBRQ .90 40,53 .40 42,92 4600 -3.08 QF 100 163
Notes
1. Result Eead VYalue + Factor

2. Factor = Antenna Factor + Cable Loss - fmplifier

3. The resolution bandwidth of test receiver/spectrum analwzer is 1Z20EHz
and wideo bandwidth 15 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GHz.

4, becording to technical experiences,all spurions emission of 202.1lan
HT40 mode at channel 38,44 .42 are almost the same below 1GHz,so that the
channel 38 was chosen as representative in final test.

3. The data 1s worse case.

O
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FCC Test Report: FEO7112003-A

Power AC 120V Pol/Phase VERTICAL
Test Mode 9 Transmit / Receive Temperature 22 °C
Operation Channel 38 Humidity 70 %
Modulation Type 802.11Draft n, 4A0MHz Atmospheric Pressure 1010 hPa
Memo DSA-20P-10 US 120144 Rate 270Mbps
ANT-L1 + ANT-L3
Lewvel (dBulim) Date; 2007-12-07
107
FCC CLASS-B{51380)
FCC-B-5180 (AVG)
54
. 1000 8800. 16600. 24400. 32200. 40000
Trace: {Discrete) Frequency (MHz)
Read tnt  Tahb
[tem Freg Valne Factor Hesult Limit MWargin PRemark Pos  Pas
Mz dBuV/in dB  dBuV/m dBuV/iw dB ci Deg
Notes
1. Result = Read Value + Factor
2. Factor = Antenna Factor + Cable Laoss - fmplifier

3. The resolution bandwidth of test receiverfspectrum analwzer is 120KHz
and wideo bandwidth i1s 300klHz for Pealk detection and Quasi-peak
detection at frequency below 1GH=z.

4. The resolution bandwidth of test receiverfspectrum analvzer is IMHz
and video bandwidth i1s 3MHz for Pealk detection at frequency abaove

1GH=.

5. The resolntion handwidth of test receiverfspectrum analvzer 15 IMHz
and wideo bandwidth i1s 10Hz for Average detection at freguency ahove

1GH=.

£, The other emissions 15 too low to be measured.
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FCC Test Report: FEO7112003-A

Power : | AC 120V Pol/Phase | HORIZONTAL
Test Mode 9 : | Transmit / Receive Temperature 11 22°C
Operation Channel : | 38 Humidity 1 70%
Modulation Type : | 802.11Draft n, 40MHz Atmospheric Pressure .1 1010 hPa
Memo .| DSA-20P-10 US 120144 Rate | 270Mbps
ANT-L1 + ANT-L3
Level (dBuv/im} Date: 2007-12-07
107

FCC CLASS-B{5130}

FCC-B-5180 {AVG)

54

0

1000 8300, 16600, 24400. 32200. 40000

Trace: {Discrete) Frequency (MHz)

Read hnt Tah
[tem Freq Valne  Factor Result Limit Margin Remark Pos  Pos
"""" WHz dBu¥/m  dB  dBuV/m dBu¥/m  dB  cm  Deg

1. Besult = REead Value + Factor

2. Factor = Antenna Factor + Cable Loss - fmplifier

3. The resolution bandwidth of test receiverfspectrum analvzer is [20EHz
and video bhandwidth 1= 300kHz for Peal detection and Quasi-peal
detection at frequency helow 1GHz.

4. The resolution bandwidth of test receiver/spectrum analvzer is IMHz
and wideo bandwidth i1s 3MWHz for Peak detection at fregquency above
1GH=.

5. The resolution bandwidth of test receiver/spectrum analvzer is IMHz
and wideo bandwidth 1s 10Hz for Average detection at frequency ahove
1GHz=.

. The other emissions is too low to be measvred.

O
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FCC Test Report: FEO7112003-A

Power ' AC 120V Pol/Phase :| VERTICAL
Test Mode 9 .| Transmit / Receive Temperature 11 22°C
Operation Channel :| 42 Humidity 11 70 %
Modulation Type .| 802.11Draft n, 40MHz Atmospheric Pressure .| 1010 hPa
Memo 1| DSA-20P-10 US 120144 Rate 1| 270Mbps
ANT-L1 + ANT-L3
Lewel {(dBuV/m} Date; 2007-12-07
107

FCC CLASS-B(5220)

FCC-B-5220 {AVG)

54

0

1000 8800, 16600, 24400. 32200, 40000

Trace: {Discrete) Frequency (MHz)

Read tnt  Tah
[tem Freq Valne Factor HResult Limit Margin Remark Pos  Pos
"""" Wiz dBu¥/m  dB  dBuV/m dBu¥/im  dB com  Deg

1. Result = Read Value + Factor

2. Factor = fntenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiverfspectrium analwzer is 120EHz
and wideo bandwidth 1s 300kHz for Peak detection and Quasi-peak
detection at frequency helow 1GH=z.

4. The resolution bandwidth of test receiverfspectrum analwzer is IMHz
and wideo bandwidth 1s 3MHz for Peak detection at freguency ahaove
1GH=z.

5. The resolution bandwidth of test receiverfspectrum analwzer is IMHz
?Eﬁ video bhandwidth 15 100z for bLverage detection at frequency ahove

z.
. The other emissions i1s too low to be measured.

O
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FCC Test Report: FEO7112003-A

Power ' AC 120V Pol/Phase | HORIZONTAL
Test Mode 9 .| Transmit / Receive Temperature 11 22°C
Operation Channel :| 42 Humidity 1 70%
Modulation Type .| 802.11Draft n, 40MHz Atmospheric Pressure .1 1010 hPa
Memo 1| DSA-20P-10 US 120144 Rate | 270Mbps
ANT-L1 + ANT-L3
Level (dBuvinm) Date: 2007-12-07
107

FCC CLASS-B(5220)

FCC-B-5220 {AV(G)

54

0 1000 8300, 16600, 24400. 32200. 40000

Trace: (Discrete) Frequency (MHz)

Read tnt  Tah
[tem Freq Valne Factor Result Limit Margin Hemartk Pos  Pas
________ WHz dBu¥/m  dB  dBuV/m dBu¥/m  dB cn  Deg

l. Besult = Read Value 4 Factor

2. Factor = Antenna Factor + Cahble Loss - fmplifier

3. The resolution bandwidth of tect receiverfspectrum analwzer is 120KHz
and video bandwidth i1s 300kHz for Peak detection and Quast-peak
detection at fregquency below 1GH=z.

4. The resolution bandwidth of test receiver/spectrum analvyzer is 1MHz
and video bandwidth 13z 3WHz for Peak detection at frequency above
1GHz.

5. The resolution bandwidth of test receiver/spectrum analwzer 1s IWHz
?Eﬂ videao bandwidth i1s 100z for Average detection at frequency ahowve

z.

6. The other emissions 1s too low to be measured.

O
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FCC Test Report: FEO7112003-A

Power AC 120V Pol/Phase VERTICAL
Test Mode 9 Transmit / Receive Temperature 22 °C
Operation Channel 46 Humidity 70 %
Modulation Type 802.11Draft n, 4A0MHz Atmospheric Pressure 1010 hPa
Memo DSA-20P-10 US 120144 Rate 270Mbps
ANT-L1 + ANT-L3
Lewel {dBuv/im} Date; 2007-12-07
107
FCC CLASS-B{5240)
FCC-B-5240 (AVG)
54
. 1000 8800. 16600. 24400. 32200. 40000
Trace: {Discrete) Frequency (MHz)
REead bnt Tah
[tem  Fregq Valne Factor Result Limit MWargin HRemark Pos  Pos
Mz dBuV/m dB dBuV/m dBuV/m dB ci Deg
Notes
l. Result = Read Value + Factor
2. Factor = Antenna Factor + Cable Loss - fwmplifier

3. The resolution bandwidth of test receiver/spectrum analvzer is 120Kz
and wideo bandwidth 1s 300kHz for Peak detection and Quasi-peak
detection at frequency helow 1GHz.

4. The resolution bandwidth of test receiver/spectrum analwzer is IMHz
and video bandwidth 1s 3MHz for Peak detection at frequency ahove

1GHz=.

5. The resolution bandwidth of test Ieceiverfspectrum analwvzer 1s 1WHz
and wideo bandwidth i1s 10Hz for Average detection at frequency above

1GHz.

£, The other emissions 1s too low to he measured.
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FCC Test Report: FEO7112003-A

Power ' AC 120V Pol/Phase | HORIZONTAL
Test Mode 9 .| Transmit / Receive Temperature 11 22°C
Operation Channel :| 46 Humidity 1 70%
Modulation Type .| 802.11Draft n, 40MHz Atmospheric Pressure .1 1010 hPa
Memo 1| DSA-20P-10 US 120144 Rate | 270Mbps
ANT-L1 + ANT-L3
Level (dBulin) Date: 2007-12-07
107

FCC CLASS-B(5240)

FCC-B-5240 {AVG)

54

0

1000 8800, 16600, 24400. 32200, 40000

Trace: {Discrete) Frequency (MHz)

Read dnt Tah
[tem  Freq Valne Factaor Result Limit Matzin Remark Pos Pos
"""" WHz dBuV/m  dB  dBuV/m dBu¥/m  dB cm  Deg

l. BEesult = Read Value + Factor

Z. Factor = Antenna Factor 4+ Cable Loss - fmplifier

3. The resolution bandwidth of test receiver/spectrum analvzer is 120ENz
and video bandwidth 15 300kHz for Peak detection and (Qnasi-peak
detection at freguency helow 1GH=z.

4. The resolution bandwidth of test receiver/spectrum analvzer is IMHz
and wideo bandwidth 15 3MHz for Peak detection at frequency ahowve
1GH=.

5. The resolution bandwidth of test receiver/spectrum analvzer is IMHz
and wideo bandwidth 15 10Hz for Average detection at freguency above
1GH=.

. The other emissions is too low to he measured.
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FCC Test Report: FEO7112003-A

<
Power ' AC 120V Pol/Phase :| VERTICAL
Test Mode 10 Transmit / Receive Temperature 22 °C
Operation Channel 38 Humidity 70 %
Modulation Type 802.11Draft n, 4A0MHz Atmospheric Pressure 1010 hPa
Memo 1| DSA-20P-10 US 120144 Rate 270Mbps
ANT-L1 + ANT-R3

Lewvel (dBu\/im)
80

Date: 2007-12-10

FCC/ CLASS-B
7 ' | /
10 : HE
. 30 85. 140. 195, 250. 305
Trace: (Discrete) Frequency (MHz)
Read tnt  Tah
[tem Fregq Valve Factor Result Limit MWargin Hemark Pos  Pos
Mz dBuV/m dB dBuVim  dBuV/m dB ci Deg
1 59,98 5433 -17 .69 36.63 40.00 -3.37 OF 100 178
2 125,43 51.32 -11.45 30,88 43.50 -3.62 OF 100 155
3 150.18 49 .57 -13.00 36.57 43.50 -6.93 Peal 100 173
4 191.43 5Z.01 -12.55 3046 43.50 -4.04 OF 100 133
S 200,23 51.45 -12.76 38.69  43.50 -4.281 OF 100 127
T ZBD.B0 0 53.00 -10.89 42.11 46 .00 -3.89 OF 100 166
Notes
l. Result = Read Value + Factor
2. Factor = Antenna Factor + Cable Loss - fwplifier

3. The resolution bandwidth of test receiver/spectrum analvzer is 120EHz
and wideo bandwidth 1s 300kHz for Peak detection and Quasi-pealk
detection at frequency helow 1GHz.

4, According to technical experiences,all spuriouns emission of 202.11lan
HT40 mode at channel 32,44,4% are almost the same below 1GHz,so that the
channel 38 was chosen as representative in final test.

3. The data i1s worse case.
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FCC Test Report: FEO7112003-A

@
Power ;| AC 120V Pol/Phase 1| VERTICAL
Test Mode 10 .| Transmit / Receive Temperature 11 22°C
Operation Channel :| 38 Humidity 11 70 %
Modulation Type .| 802.11Draft n, 40MHz Atmospheric Pressure .| 1010 hPa
Memo 1| DSA-20P-10 US 120144 Rate 1| 270Mbps
ANT-L1 + ANT-R3
20 Level (dBuv/m) Date: 2007-12-10
FCC/ CLASS-B
I 3 K R Ja] [u] T
40
. K {1]1) 440. h80. 720. 860. 1000
Trace; (Discrete) Frequency (MHz)
Read tnt  Tah
[tem  Freq Value Factor Eesult Limit Margin Femark  Pos Fos
"""" Wiz dBu¥/n  dB dBu¥/m dBu¥/m  dB  cm Deg
1 400,80 24,09 -0 8T 4272 46,00 -3L28 QF 100 177
& 40,30 4z .48 -6 L2 41,56 46,00 -4 .44 QF 100 167
3 200,90 47 .61 -4.71 42,89 46,00 -3.11 QF 100 152
4 BOo0, 30 21.08 -8 .34 42.74 46,00 -3.26 QF 100 137
] B33.90 46,23 -3.49 42,73 46,00 -3.2T QF 100 153
7 Q23,80 Je.76 3,23 42,01 46,00 -3.99 QF 100 120
CWotes:
l. REesult = Read Yalue + Factor
2. Factor = Antenna Factor 4+ Cahle Loss - fmplifier

3. The resolution bandwidth of test receiver/spectrum analwzer is 120KHz
and wideo bandwidth 15 300kHz for Peak detection and Quasi-peak
detection at freguency helow 1GH=.

4, becording to technical experiences,all spurions emission of 202.11an
HT40 wmode at channel 3%,44,4%2 are almost the same below IGHz,so that the
channel 38 was chosen as representative in final test.

2. The data 13 worse case.

O
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FCC Test Report: FEO7112003-A

Power AC 120V Pol/Phase HORIZONTAL
Test Mode 10 Transmit / Receive Temperature 22 °C
Operation Channel 38 Humidity 70 %
Modulation Type 802.11Draft n, 4A0MHz Atmospheric Pressure 1010 hPa
Memo DSA-20P-10 US 120144 Rate 270Mbps
ANT-L1 + ANT-R3
0 Level (dBuW/im) Date: 2007-12-10
FCC CLASS-B
7 45 gft
40 1
. 30 85. 140, 195, 250, 305
Trace: (Discrete) Frequency (MHz)
Read Ant Tah
[tem Freg Value  Factor Result Limit Margin Hemark Pos  Pos
"""" Wiz dBu¥/m  dB  dBu¥/m dBu¥/m  dB  com  Deg
| 121.04  58.61 -21.63 36,99 43,50 -6.51 Peal 10 189
2 200,24 Hz.eT 0 -18.99 30,68 43.50 -3.82 P 10 221
3 249 .84 28,150 -15.72 42 .43 46,00 -3.57 F 100 201
4 280 .28 33 .66 1287 40,78 46 .00 -5 22 0F 100 197
5o 287.2% 643 -15.00 41.44 46,00 -4 .56 P 1o 118
CWetes:
l. Besult = Read Value + Factor
2. Factor = fntenna Factor + Cable Loss - fmplifier

3. The resolution bandwidth of test receiver/spectrum analwzer is 1Z20EHz
and video bandwidth 15 300kHz for Peak detection and Quasi-peak
detection at frequency helow 1GHz.

4. bccording to technical experiences,all spurious emission of 80Z2.11an
HT40 mode at channel 3%,44,48 are almost the same helow 1GHz,so that the
channel 3% was chosen as representative 1n final test.

3. The data i1s worse case.
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FCC Test Report: FEO7112003-A

Power ' AC 120V Pol/Phase | HORIZONTAL

Test Mode 10 .| Transmit / Receive Temperature 11 22°C

Operation Channel :| 38 Humidity 1 70%

Modulation Type .| 802.11Draft n, 40MHz Atmospheric Pressure .1 1010 hPa

Memo 1| DSA-20P-10 US 120144 Rate | 270Mbps
ANT-L1 + ANT-R3

- Level (dBuW/im) Date: 2007-12-10
FCC CLASS-B
7 pi 3 f T
40 o
. 300 440, K80, 720, 860, 1000
Trace: (Discrete) Frequency (MHz)
Read tnt  Tahb
[tem  Freq Value Factor Result Limit Marsgin FRemark Pos  FPos
"""" Wiz dBu¥/m  dB  dBuV/m dBu¥/m  dB  cm Deg
1 q00.20 0 31012 -0.1% 41.924 46,00 -4.06 QF 100 163
2 460,30 50,46 -7L6e0 42,85 46.00 -3.15 QF 100 1287
3 B00.30 44 .42 -2.54 41.88  46.00 -4.12 0F 100 154
4 BeL.ED 4412 -3.38 40,74 46,00 -0, 26 QF 100 122
a0 799 B0 43.66 -3.63 40,03 46,00 -0.97 QF 100 142
TO899.90 40,33 2.40 4272 46.00 -3.28 QF 100 163

1. Besult = Read Value 4+ Factor

Z. Factor = fntenna Factor 4+ Cable Loss - Amplifier

3. The resolution bandwidth of test receiverfspectrum analwyzer i1s 120EHz
and wideo bandwidth 1s 300kHz for Peak detection and Quasi-peak
detection at frequency helow 1GHz.

4, becording to technical experiences,all spurious emission of 202.11an
HT40 mode at channel 32,44,4%8 are almost the same below 1GHz,so that the
channel 3% was chosen as representative in final test.

3. The data i1s worse case.

O
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FCC Test Report: FEO7112003-A

Power AC 120V Pol/Phase VERTICAL
Test Mode 10 Transmit / Receive Temperature 22 °C
Operation Channel 38 Humidity 70 %
Modulation Type 802.11Draft n, 4A0MHz Atmospheric Pressure 1010 hPa
Memo DSA-20P-10 US 120144 Rate 270Mbps
ANT-L1 + ANT-R3
Level (dBuvim) Date: 2007-12-07
107
FCC CLASS-B(5180)
FCC-B-5180 (AVG)
54
s 1000 8800. 16600. 24400. 32200, 40000
Trace: (Discrete) Frequency {MHz)
REead hnt Tah
[tem Freq Valne  Factor BResult Limit Margin PRemark Pos  Pos
Mz dBuV/m dB  dBu¥/m dBuV/m dB e Deg
Notes
l. BEesult = Read Yalve 4+ Factor
2. Factor = Antenna Factor + Cable Loss - dmplifier

3. The resolution bandwidth of test receiverfspectrum analvzer is 120Kz
and wideo bandwidth 15 300kHz for Peak detection and Quasi-peak
detection at frequency bhelow 1GHz.

4. The resolution bandwidth of test receiverfspectrum analvyzer is IMHz
and video bandwidth 1s 3MHz for Peak detection at frequency above
1GHz=.

5. The resolution bandwidth of test receiwver/spectrum analyzer is IMHz
and wideo bandwidth 15 10Hz for Average detection at freguency above
1GHz=.

. The other emissions 15 too low to be measured.
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FCC Test Report: FEO7112003-A

Power AC 120V Pol/Phase HORIZONTAL

Test Mode 10 Transmit / Receive Temperature 22 °C

Operation Channel 38 Humidity 70 %

Modulation Type 802.11Draft n, 4A0MHz Atmospheric Pressure 1010 hPa

Memo DSA-20P-10 US 120144 Rate 270Mbps
ANT-L1 + ANT-R3

Level (dBu'/im)

Date: 2007-12-07

107
FCC CLASS-B(5180)
FCC-B-5180 {AVG)
54
0 1000 8800, 16600. 24400. 32200. 40000
Trace: {Discrete) Frequency (MHz)
Read tnt  Tahb
[tem  Freq Value Factor Result Limit Margin Femark  Fos Fos
WHz dEuVin dB  dBu¥V/m dBu¥V/m dB cn Deg
Notes
1. Result = Eead Value + Factor
2. Factor = Antenna Factor + Cable Loss - fmplifier

3. The resolution bandwidth of test receiverfspectrum analvzer is 120Kz
and wideo bandwidth 1s 300kHz for Peak detection and Quasi-peak
detection at frequency helow 1GHz.

4. The resolution bandwidth of test receiverfspectrum analvzer is IMHz
and wideo bandwidth is 3MHz for Peak detection at frequency ahove

1GHz.

5. The resolution bandwidth of test receivera"spectrum analwzer 13 IMHz
and video bandwidth 15 10Hz for Average detection at frequency ahove

IGHz.

6. The other emissions 135 too low to he measured.
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FCC Test Report: FEO7112003-A

Power ' AC 120V Pol/Phase :| VERTICAL

Test Mode 10 .| Transmit / Receive Temperature 11 22°C

Operation Channel :| 42 Humidity 11 70 %

Modulation Type .| 802.11Draft n, 40MHz Atmospheric Pressure .| 1010 hPa

Memo 1| DSA-20P-10 US 120144 Rate 1| 270Mbps
ANT-L1 + ANT-R3

Level {dBulim) Date: 2007-12-07

107

FCC CLASS-B{5220)

1
FCC-B-5220 (AVG)
54
. 1000 8800. 16600, 24400. 32200, 40000

Trace: (Discrete) Frequency (WHz)
Read ot Tah
[tem  Freq Value Factor Reswlt Limit Margin Hemark Pos  Paos
MHz dBuV/m dB  dBu¥/m dBuVin dB cm Deg

1. Result = Read Value 4+ Factor

2. Factor = Antenna Factor 4+ Cable Loss - Amplifier

3. The resolution bandwidth of test receiverfspectium analvzer is 120KHz
and wideo bandwidth 1s 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GHz.

4, The resolution bandwidth of test receiverfspectrum analvzer is 1Mz
and wideo bandwidth 1s 3MHz for Peak detection at frequency abowve
IGHz.

5. The resolution bandwidth of test receiver/spectrum analvzer is 1Mz
and wideo bandwidth is 10Hz for Average detection at frequency above
1GHz.

5. The other emissions 15 too low to he measured.
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FCC Test Report: FEO7112003-A

Power .| AC 120V Pol/Phase ;| HORIZONTAL
Test Mode 10 .| Transmit / Receive Temperature 11 22°C
Operation Channel :| 42 Humidity 1 70%
Modulation Type .| 802.11Draft n, 40MHz Atmospheric Pressure .1 1010 hPa
Memo 1| DSA-20P-10 US 120144 Rate | 270Mbps
ANT-L1 + ANT-R3
Lewel (dBuim} Date: 2007-12-07
107
FCC CLASS-B{5220)
1
FCC-B-5220 (AVG)
54
0 1000 8800. 16600. 24400. 32200. 40000
Trace: (Discrete) Frequency (MHz)
Fead bnt Tahb
[tem  Fregq Valne Factor Result Limit Margin Remark Pos  Paos
Miz dBuV/in dB  dBuVim dBuV/im dB ci Deg
Notes
1. Result = Read Value + Factor

2. Factor = Antenna Factor + Cahle Loss - fmplifier

3. The resolution bandwidth of test receiver/spectrum analwzer is 120ENHz
and wideo bandwidth i1s 300kHz for Peak detection and Quasi-peak
detection at frequency below lGHz.

4, The resolution bandwidth of test receiverfspectrum analwvzer iz IMHz
and wideo bandwidth i1s 3MHz for Peak detection at frequency above
1GHz.

5. The resolution bandwidth of test receiverfspectrum analwzer iz IMHz
and wideo bandwidth i1s 10Hz for dverage detection at freguency abaove
1GHz.

£, The other emissions is too low to be measured.
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FCC Test Report: FEO7112003-A

Power AC 120V Pol/Phase VERTICAL
Test Mode 10 Transmit / Receive Temperature 22 °C
Operation Channel 46 Humidity 70 %
Modulation Type 802.11Draft n, 4A0MHz Atmospheric Pressure 1010 hPa
Memo DSA-20P-10 US 120144 Rate 270Mbps
ANT-L1 + ANT-R3
Level (dBuvim} Date: 2007-12-07
107
FCC CLASS-B{5240)
FCC-B-5240 {AVG)
54
9 1000 8800. 16600, 24400, 32200. 40000
Trace: (Discrete) Frequency (MHz)
Read 4nt  Tahb
[tem Freq Value  Factor Result Limit Margin ERemark Fos  Fos
MHz dBu¥V/m dB  dBu¥V/m dBuVim dB e Deg
Votes

1. Besult = Read Value + Factor

2, Factor = Antenna Factor + Cable Loss - fmplifier

3. The resolution bandwidth of test receiver/spectrum analvzer is 120KEHz
and wideo bandwidth 15 300kHz for Peak detection and Quasi-peak
detection at freguency below 1GHz.

4. The resolution bandwidth of test receiverfspectrum analwzer iz IMHz
and video bandwidth 1s 3MHz for Peak detection at freguency above

1GHz.

J. The resolution bhandwidth of test receiverfspectrum analvzer 13 IMHz
and wideo bandwidth 1s 10Hz for Average detection at frequency above

1GHz.

fi, The other emissions 15 too low to be measured.
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FCC Test Report: FEO7112003-A

Power ' AC 120V Pol/Phase | HORIZONTAL

Test Mode 10 .| Transmit / Receive Temperature 11 22°C

Operation Channel :| 46 Humidity 1 70%

Modulation Type .| 802.11Draft n, 40MHz Atmospheric Pressure .1 1010 hPa

Memo 1| DSA-20P-10 US 120144 Rate | 270Mbps
ANT-L1 + ANT-R3

107 Lewvel {(dBuv/im) Date: 2007-12-07

FCC CLASS-B{5240)

FCC-B-5240 (AVG)

54

0

1000 3800, 16600. 24400. 32200. 40000

Trace: {Discrete) Frequency (MHz)

Read int  Tab
[tem Freg Value  Factor HResult Limit Margin Remark Paos  Pas
"""" Wiz dBu¥/m  dB  dBuV/m dBu¥/m  dB cm  Dez

1. Result = Read Value + Factor

2. Factor = Lntenna Factor + Cable Loss - Amplifierx

3. The resolution bandwidth of test receiverfcpectrum analwzer is 120EHz
and video bandwidth 15 300kHz for Peak detection and Quasi-peak
detection at frequency helow 1GHz.

4, The resolution bandwidth of test receiver/spectrum analvzer is IMHz
and video bandwidth 1s 3MHz for Peak detection at frequency ahove
IGH=z.

5. The resolution bandwidth of test receiver/spectrum analvzer is IMHz
and wideo bandwidth 15 100z for Average detection at frequency above
1GHz.

£, The other emissions 15 too low to he measured.
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FCC Test Report: FEO7112003-A

@
Power ;| AC 120V Pol/Phase 1| VERTICAL
Test Mode 11 : | Transmit / Receive Temperature 11 22°C
Operation Channel :| 38 Humidity 11 70 %
Modulation Type .| 802.11Draft n, 40MHz Atmospheric Pressure .| 1010 hPa
Memo 1| DSA-20P-10 US 120144 Rate 1| 270Mbps
ANT-R1 + ANT-L3
o Lewvel (dBu\/m) Date; 2007-12-10
FCC CLASS-B
7 ' i ’
40 " 5 415
0 30 85. 140. 195. 250. 305
Trace: (Discrete) Frequency {MHz)
Read bnt Tah
[tem Freq Valne  Factor HResult Limit Margin HRemark Pos  Pos
"""" WHz dBu¥/w  dB dBu¥/m dBu¥/m  dB cm  Deg
1 29,98 24,39 -17.69 360,69 40,00 -3.31 QF 100 178
2 125.43 a1.42 -11.45 39.08 43,50 -3.52 P 100 155
3 150.1% 40 58 -13.00 360,08 43,50 -6 .92 Pealk 100 173
4 191 .43 24.21 12,55 39.66 43,50 -3.84 QF 100 133
I 200,23 a1.4% 1278 38.71 43,50 -4.79 F 100 187
7 280,80 52.50 -10 a9 41.61 46,00 -4 .30 0F 100 166
Notes
1. Result = REead Value + Factor
2. Factor = Antenna Factor 4+ Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analvzer is [20ENz
and wideo bandwidth 1s 300kHz for Peak detection and Quasi-peak
detection at frequency bhelow 1GHz.

4, bccording to technical experiences,all spurions emission of 80Z2.11an
HT40 mode at channel 38,444,428 are almost the sane bhelow 1G6Hz,so that the
channel 3% was chosen as representative in final test.

2. The data is worse case.
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FCC Test Report: FEO7112003-A

[
Power .| AC 120V Pol/Phase 1| VERTICAL
Test Mode 11 : | Transmit / Receive Temperature 11 22°C
Operation Channel :| 38 Humidity 11 70 %
Modulation Type .| 802.11Draft n, 40MHz Atmospheric Pressure .| 1010 hPa
Memo 1| DSA-20P-10 US 120144 Rate 1| 270Mbps
ANT-R1 + ANT-L3
- Level (dBuvim) Date: 2007-12-10
FCC CLASS-B
7 3 T £ 7
40
0 300 440, 580, 720. 860. 1000
Trace: (Discrete) Frequency (MHz)
Read dnt  Tah
[tem Freq Value  Factor Result Limit Margin BRemark Pos  Pos
Mz dBu¥/m dB dBuV/m dBu¥/m dB cin Deg
1 400,80 52,86 -0.87 42.99 4600 -3.01 3 100 177
g 400,30 48 .44 -0 52 41.52 46.00 -4.48 QF 1no 167
3 50090 47 .64 -4.71 42,93 46.00 -3.07 3 100 152
4 BOD.30 51.05 -8.34 42,71 46.00 -3.29 3 100 137
3 B3390 46 .31 -3.49 42 .82 46.00 -3.18 QF 100 133
TooORZ5.B0 0 38,95 3.20 4220 46,00 -3.80 QF 100 120

1. Besult = Read Value + Factor

2. Factor = Antenna Factor + Cahble Loss - fmplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 120Kz
and video bandwidth 1= 300kHz faor Peal detection and Quasi-peak
detection at freguency below 1GHz.

4. bcecording to technical experiences,all spurious emission of 2802.11lan
HT40 mode at channel 32,44,4%8 are almost the same below 1GHz,s0 that the
channel 3% was chosen as representative in final test.

2. The data 15 worse case.
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